


HOW TO FIND PART NUMBERS

i. Turn the page of the parts manual to the

COMPOSITE RXPLODED WIEW “Composite Exploded View.” Notice the
i o L boxed groupings identified by their function
e N Y R Voo along with a corresponding number. The

group function and number applies o all
engine modals.
For exampla:

Function Group

(Group Description) Number
Airintake .............. e 1
Baftles & Stwroud . ........ e . 2
Breather & Vent ............. .
A, Camshaft & Valves ............. crien 4
~ 4 Carburetor v ...uveevriinn.... RO
p — - Electric Starter .......... e .11
@R fgnition . .. . . e e 18

PN : T etc.

Remember the Group Number in which you
Iocated your part. (if the part. you need. is not
ilustrated, locate a major engine function related
to your .part and use_ that Group. Number.)

tﬂé‘ B

QRYER 2l —y

7l e L

Example:: You need ‘an air.cleaner cover for K321,
Spec. No. 6008. The air cleaner is found in
Group 1.~

2. Now turn to the pages titled “Specification

SPECIFICATION NUMBER INDEX~ * © . Number index. " When scanning these pages,
SMEHEES HE L 1E[dE ] 5 _ A _e Numbers'’ mdsx:ng where Group Parts
Mt §§ g : H £ i : listed” (for Group 1 the listing begins on

T ,aigld A lG|a ELErEEIE
TN e il
[ Taelaiz] oe e (58 %1 : El_;" rafrages)

g
e
S e

.' 'zden't':fy'a bar _cular group [combination] of
'parts used ina pamcular spec. - and are
'used to locate ‘the specific part numbers. )

4Locate your Specification Number in the
first column. Go across the page to the
Group Number column for your part. Jot
down the Variation Number found in that
column. For our example (Spec. 80086},
the Variation Number under Group 1 is
“3”.

ST RV RNV PRV Hy A vrumr remes

vy
i
£

T el e B T F
B A AT




HOW TO FIND PART NUMBERS

3. Go {0 the page for your Group (page 11) and

— Kozt look at the illustrations to find the one most
o ! similar {o the original part.
! - A. Each part in the illustration is identified with
e an index number or letter. Use that

identifier to locate the part description in
the listing.

B. Find your "Variation Number”, from Step
2. immediately below the description.

C. The correct Part Number will be in the
column to the right of your Variation

tiamber. Vansiin phancar il
R Number.
A2
! _(M&;ﬂ: id-ul:smcm o R ’..m.,;.' .....
2 Mrlwm:fitzs,zhzs.n. . n:.z.:ﬂ"h::: e m For our examp[e, the air cleaner cover that
1T a8, e ANst Sackal 1o, 4 . _— .
Ez;:{zn:,::z"lzu. A . f o s 235 looks like the Orlglnal is index No. 3.
B Pl LN Looking in the listing next to Index No. 3,
2 andr L2848, 210,24 F2is - . . H
’ T . e mj: we find our Variation Number (3), is
27,33,38 43 62, FPrectusner, slamen =
) e BN e e shown, so the correct part number is
arz. asossar 7220 st
4 Etamani, b 3 Cover, cleansr ) 235102.

3 Cover, alr cleaner

1,3,14,20,21,25,27 33,37 ,44,69 )
201,202,203,205,207,208,211 235102

Special Features

K321 ] =] icaton number in tho Inda: bekew Select the pan rumbers of Near the end Of the Parts Manual Binder is a
Rkt sy 10 Sorees Eng e Os separate section devoted to repair options for
ENGINE STECIFIGATIONS major damage. “Selection Guides” for each

e et e | BORD O e e g model engine give several different methods of

4544228 - ATTER I |EONIA —- Az - Framey - " . - ; -
DD D RED amalbim DR o pama - repairing Kohler Engines . . . with the choice

Tfm.,s 4775278
ki

415:5?('%’%:1—?'5%‘ dependent on shop facilities, costs, and allowable

&
4514231
43y

éH
Fl

A5942E B O Wm.ﬂ A7 TR T0{BORI9A - A!.HL::G - '.'?5.‘2(! IL.!T'A? . f h . >

Sn P s NSRIENR L, D Gl g munusiis downtime of the engine and/or equipment.

G D rrems nre|eies Gan - Bien b niee Haw . .

suws - wEw mwsled an  Sien ¢ nes rmn Selection Guides are easy references for

A5 TTENET ATIIRIIEMATD €04 = 451edys MG qpeevEy ATIEACR ..

sian T "o ol w0 kles nons omn determining Part Numbers of Replacement

4514221 B, TTES2SI ATZRATA|GOILN  £OIX - dnan M TTEIRAZ AT M2a2

Pa v - -1y g1t Ol Engines, Short Blocks, or Miniblocks. They also
4514224 DEITAT |0 wi?i: :&: :;:g:g :: 7:'5225.3 :718.782 . . N v
@iEn ee mumammmlone e w pISE 0 mwn gme list Part Numbers of crankshafts installed in original
RERL -4 n:::w 477321 SIHA - - As M2 iR -

engines.
Here is what you’ll find:

A. Engine model is identified on each page for
easy reference;

oo o SN
T [eaTSIAT a3t - A TAdEI
CHME BT
B B

g
o
¥
&

B. Bold column heads identify the various
repower options for every engine spec.;

H

C. All crankshaft{ changes required for
Replacement Engines are flagged with "Yes;"

D. Replacement Engines, Short Blocks, or
Miniblocks.




COMPOSITE EXPLODED ViEW

—GROUP &

/ L—aROUP 16

. | GROUP 8

GROUP 10

GROUP 21—

|
GRoup 31 GROUP 15—

GROUP 11

GROUP 8
GROUP 22—

GROUP 2

——GROUP 32




SPECIFICATION NUMBER INDEX

]
o
1%} ] o =
e > i Eitwywlale
F_
Group 8 z 1|3 z Lia o g
) ol BT a e = ol El51
Title T > < < alwio| D13
3 N R w | | Y P = o < E .o
& YUlelelE o ol g|E @ o B x| = & clm| T | ..
i 2| Gl <lzlelJlol=l@|2]Z2|8]= s 2| F|S]g
Numbey < | B | ol el W BT T 2lalw|51<]2 2|z Glw| @@
sl EIZ|SiG|gle|lalelE|S|z|mlrlE(C|R2|I<|B]|biF|E
Zlplgl@|lalelzZlz|Z2iElG| < Sla1glel|lelae |0l 2)xz]e
SlojulS|lzjai<|<|3leinl: E mimwiglzlela|h Z216|d
: Clagjaegl|i2|leicc|>{Elal%|aloiniC slzlz= “ ﬁi Wi ==
<|lol@eio|lojV|ojo|blojhlW||flijao|2]l=i0o|&|x|xlT|O
. |1l 2)s;4|s5|6]7|8|9(10{11{12/13]44]15117]18/19/21}22]123 24 31)32
ﬁ"?_‘e 11114118 1920|2426 |20 30|33 |35 {43 {45749 |52 |65|59 67|69 |71|72|74|75]76
ffjf;d AT0IA13]'B3 | B4} B5 | BO{B11|B14 C‘i C4 | ce {Ci4| D2 { D6 | D9 D12} E2 E10{E12|E14] F1 F3| F4 | F5
Spec. Variation. Number
No.
6005 |3 [s2 | 1.|10.{35 | - |o1 |36 {20 | s0]ao |- |73 |21}~ f2 |81 |- |1 |7 | -[6]- |-
s008 13 |s8 | 2 [10 [30 | - |124|33 |14 | 17 (40 [~ |61 |4 |- "j14 |54 |- j24 |7 & - |- |- |-
6009% {3 |58 1 [0 |28 | ~ |86 {40:|12.{ 1. (40 |200]43 |12~ |6 [32 |- }1 7 - 12 - -
6010 22 |45 |2 [10: (32 | - |139744 |12 | 30|37 |- |91 |2 - 21 |53 |- 23 |7 - |10 § - -
G013 20|50 2 |10 |34 ] - |89.144 |23 | 37§37 |- :|62:]85 - {17 |68 |- {6 7 - |- - -
60179% |1 19 1 [10-|%4 | - |68 140 |16 | 1 }[200]|1 33 |3 15 11 40019 |1 7 - 1- - -
6019% i1 66 1 |10 |28 { - |92 {40 |16 1 |37 |1 33 | 4 2001 402 {200]1 7 - |- - -
G020 1 400 1 (20014 § - [25B{149491| 1. |~ 1 227|148 | 44 {1 1781~ {1 7 - i- - -
6021 1 401 1 (200|158 - |258{149]491) 1 | - 1 228| 97 | 76 [ 128[ 178 |- 1 18] 8 - - -
6022% i1 |69 1 |10 |44 § - |115140 |16 | 1 200 201|561 |3 15 | - 40019 1 §7 - i=- - -
6025% |6 |66 1 |10 |14 1 1 |125]139 |12 | 22137 |1 78 | 8 - 11 a8 - 1 7 - i- - -
8038% |1 55 1140 |39 | - |163]40 |17 | 1 |37 |1 33 |4 g {1 404 |- i 7 - i- - -
B8041% |1 :[57 1 |10 [14 ] - |68 40 |16 |1 [200|1 33 |3 16 |7 | 406]14 |1 7 - {5 - -
6044 |1 -.f19 | 1 |10 [14 | - |115]40 |12 | 1 j200|- |33 [1 |- {1 javepir 0 7 | - 1= |- |-
6051 |1 1105| 1 |10 |41 | - |160]40 [20 [ 41137 |14 |89 |4 15 |88 |- Jez 7 | - |- [ - |~
8053 1 80 1 |10 |28 | - |220]38 |12 | 17 |47 |202|83 |15 - 125 |66 |- |9 7 e - -
B054 1 23 1 (10 |14 § - |204]44 |12 |1 |- 1 400|833 ] 24 [1 1 - | 7 1 {1t - -
6055 1 a7 1 |10 |28 | - (151144 |20 | 3137 |- 90 |1 - 125 149 |- |1 7 - i - -
6056 3 [174] 1 |19 |5 - |248{53 |57 | 28 |~ 2 1 .25}~ 56 |27 |- |4 8 - i- - -
8058 200i11¢| 1 [10 |28 | - |196740 |23 | 28 {200 203{62 | 29 | 21 |10 |63 [204}1 7 o - -
6064 1 400( 1 (2000114 {1 ~ [255]{14914911 1 |~ i 227148 | 44 |1 1781~ i 7 - i- - -
6065 1 13 1 |10 |14 | - 16640 |12 } 1 |~ 1 1 1 i 7 1 - i 7 - 15 - -
6071 1 89 1 (10 |14 { - |160140. |12 } 1 |200] - 62 |20} 2413 14019 |1 7 - |- - -
8072 1 23 1 (10 |14 | - (20463 14901 1 |~ 1 118{ 33| 24 |1 1 - |1 7 1 i- -
6078 1 1 1 |10 |14 { - |166:{66 1490} 1 1 18 33124 11 i8 |- 1 7 - |100] - -
6079 1 B9 1 |10 |14 | - Ji60(66 §12 | 1 |200{1 62 129 | 21 |1 4019 i 7 - [108] - -
8080 1 1831 1 |10 [14 | - |204(40 (490} 1 |~ 1 1 321447 1 - 1 7 - 15 - -
6081 1 89 1110 |14 | ~ [1680(40 {12 11 20011 62 129121 |1 41019 1 7 - |- - -
6085 1 23 1 110 114 | - 204|140 {490; 28 |- 1 400{ 33|26 }7 198 |- 1 7 1|5 - -
6086 B 1511 |40 (14 | -~ 1204140 14900 1 |- 1 1 32144 |1 1 - 1 7 - |- - -
6088 21 180 1 110 (2B | - {16438 |12 | 38 {47 |- 83 |15 - 10 |66 |- |8 7 - |- - -
6080 1 169 1 }19 |14 | - {2B5|40 {85 11 }- 1 102i 32| 44 |1 1 - 1 7 i |- E -
6081 1 13 1 [10 114 | — (16640 [490)1 1 |- 1 1 32| 24 |7 1 - |1 7 - 15 - -
6093 201{68 | 2 |10 130 | — [124|33 |14 { 17 140 |- 61 | 4 - |14 154 |- 124 {7 - |- - -
G099 14 {107] 1 }J11 |51 | - }207|300|26 | 40 |28 |25 [105| 4 22 |1 2 |- |8 7 - 115 | - o
% Suffix letter B of these specifications have the following variations:
G008 3 | 1 {10 {28 | - {160140 {12 |1 |40 |200(8%1 |12{~ |6 B2 |- 1 7 - 12 - -
8017 1 89 1 {10 {14 | - {196}40 (12 |1 [200}1 B2 |3 21 {1 40119 {1 7 O - -
6019 1 98 T 110 128 | - [160140 (12 |1 |37 |1 89 {4 2011 4031201{1 7 - - - -
6022 1 1121 1 110 {14 | - |196}140 |12 | 1 [200)201}97 (29| 15 |1 B3 [202]1 7 - - - -
8025 5 1331 1 {10 132 | - {BY |38 |12 | 30 37 |1 85 | 3 - |1 79 |- 1 7 - |- - -
6038 i 55 1 110 |39 | ~ [153}40 (17 | 1 |37 1 62 | 4 g |1 405 ¢- 1 7 - |- - -
65041 1 a9 1 |10 |14 § - [196140 (23 |1 [2001{1 B2 (27| 18 |7 407{14 |1 7 - {8 - -
For Minlblocks, Short Blocks, and Service Englnes Contact your Kehler engine parte supplier

refer 10 Selection Guide TP-2088-D. for any specificatlon not listed. &



SPECIFICATION NUMBER INDEX

i
7]
21 .. % i = o Bl
Group 3|z b = Pt o 203
- | Y > 2 = I w | E|5]E
Title T|> < b & olwlQ| 0|
hla|@|E w| |8 = e o|SiE| |0
o z i z o | x .
) Wl el el w | < o gle|y & & [N
2l pluf < b SIT|E|lv|o|l=llIZ2[2]19]| 2 s|2|ElS]2
Number L | B + clzlO|unjw =l |lwiS|{giz 2|z Hlw i mifA
cin|<|8lale(Zz]Z2|Z2|E|lGE|2|E|a|a|Y|E|Eja|O|lx|C1z|a
cjuwl=2|lglo|ld|<iaj@l G| x mlw|2]z]E = =
Clile|ld|l<c|{Aleclclz|eiYd (2| xa3 1353|012 (9|2 ]lwibGlgio|2
<|lg|lwmjOojo|V]|G|ojo|a|lDjuit|{L|o|8|Z|08|anfjxe|c|T]|0
1123141561718 19]10]11]42113 144517118191 21[22]|23124]| 31|32
ReJe 1411418 19|20 |24 )26 |29 |30] 33 |a5 |45 |45 |40 |52 | 55|50 67|60 71]72|7a]75] 7
gnd  |atola1af B3 | 84 | B5 | B9 [B11]B14|C1|Ca | c8 [c14] D2 | D8 | Do {D12| E2 |E10|E12|E14] F1 [ Fa | Fa | s
Spec. Variation Number
No.
60102 (201168 | 2 |11 |30 | - [124|33 |14 [ 17|40 |- |61 {4 { - |14 |72 |- |ea {7 { - |- |- |-
60105 (21 [B0 | 1 [10 2B | - {16438 [12 |38 |47 [- [109l15|~ f[10]es [- |o {7 | -1- |- |-
60112 (1 |89 {1 [11 [14 | - [196/40 {490| 1 |[200{1 |4123]32 |36 |1 Jattf1s 1 |7 | -(- |- |-
60113 [202|115] 2 [11 |28 | - [216(33 |30 |17 |50 |- |106{4 |- |14 186 {- J2a |7 | - |- } - |-
60117 {1 {16 [ 1 |11 |28 | - 21438 [12 | 38 {46 |202|108[15 |~ f25 |15 |- |9 {7 | - [- |- | -
60118 202(115{ 2 111 {28 | - {124/33 [30 |17 {40 |- ]61 |4 |- |14 |72 |- |2a |7 | = |- |- |-
80119 [3 |175] 1 [19 |1 | - |248]53 |s7 {28|- |- |1 l2sj- |s [3s |- {4 |8 | - |- |- |-
6o12¢ {1 [111| 1 |10 |28 | - [139]|44 |20 {3187 |- |115l6 |- Jes |74 |- |1 {7 | -|- {- |-
80122 (1 {111| 1 |11 |28 | - [139]|44 |27 [ 31|37 |- jie0|l6 |- {25 |108|- |2 |7 | - |- |- |-
60124 [1 {111} 2 [10 {55 | ~ |[139|44 |20 | 30|37 |27 fu17|2 |- |21 |102|- J2a |7 | - [10 ]| - | -
80125 |22 |111] 2 [10 |32 | - [130]44 {27 30|37 |- |117{2 |- |21 J102{- |23 |7 | - |10} -] -
60131 {1 (89 [ 1 |10 |28 | - [196(40 |23 [ 28 |200|200|62 |32 | 24 |25 |412{208|1 |7 | - |- |- |-
80132 {1 [111] 1 [10 |28 | - 116040 |27 | 1 {37 |204[122[12 ]| 202]8 }107|- |1 |7 | - |2 |- |-
60133 [3 |82 | 1 {10 {35 - |9t |36 [20 |30 {53 |- {1232t |- {2t )ot |- {1 |7 | - {16 | -~ | -
80134 |211]|402] 1 [201]68 | - |250|77 |492] 47 |204]- |232]51 ) - |128[134[- {1 |18]| - |20 | - | -
60135 [t 1131| 2 |11 [32 | - [198|44 |35 46|37 |- |126|4 {27 {17 |11t|- |8 |7 ] -}- |- |-
60136 [202{115) 2 11 {28 | - [216(33 [30 [17(50 |~ [61 |4 |- [ ]72 |- Jaa |7 | - {- |- |-
60137 (1 [111] 2 [11 |55 | - |139]44 {27 |30 (37 |83 [117]2 |- |21 |127|- f23 |7 | - [10 ] - | -
60138 (20 [50 | 2 [11 |34 | ~ |89 |44 |23 | 37 [37 [202|103f{5 |- |17 {98 {- |6 |7 | - |- |- |-
60140 {1 |182| 1 |201|158): ~ |256)|149|55 [ 1 [200]201)231|97 | 41 {128l100|208]1 |18 - [ | - | -
60149 (22 [111] 2 {11 |32 | - {13944 |27 |30{37 |- |117{2 |- |21 |128]- fes |7 | - {10 | - | -
60150 |25 [163] 1 |11 {28 | - |198)44 50 |28 |s7 [- [116]2 |- Jes {ize|- |1 |7 | - |- |~ |-
60151 |25 |139] 1 |11 [14 | -~ |139]40 |87 | 31 |37 |- [1i7]4 [3s|3 |3os|207]1 |7 | - |- |- |-
60157 (1 189 | 1 |11 |14 | - [196]40 |12 { v f200f1 [103| 9224 |7 f11sl22 |1 |7 | <15 |- |-
60158 (24 [86 | 1 f11 |68 | - [160)44 20 | 1. |37 {20sf123)19]| - |7 j124|- {1 |7 | - |- ) - |-
60159 [1 |115[ 1 |11 [28 | - |1a0]|a07|207] 31:{57 [202|11s6|t |~ |1 |123]- [1 -7 | |- |- |-
60166 {14 [142| 1 f11 |51 | - |227]300(41 | 44 [28 |25 [105|~ { = ‘|25 |114|- " f36 [7 | = |2t [ - | -
60172 |1 fs9 | 1 111 |14 | - {196]40 [400]{ 28-}30 |1- }134|32 |43 |7 |1t6l23 {1 |7 | -5 |- 1]-
60173 |25 [154| 1 {10 |14 | - 1166(44 [59- |1 |- {208{139{33 |40 |7 p1 -} |1 |7 |-~ |-1-
60174 |1 11061 1 {11 |28 | - |160|40|27' |1 [az |1 i123]4 | 2081 |413l208}1 |7 | = |- {- |-
60176 |1 {186| 1 |19 |28 | - [250|48 [58 {3037 |- |120)42 |- |25 [132f- {1 (|7 | - -] -
60179 |1 [403] 2 [200(14 | ~ |268{141[491] 1 |- |1 |276]203| 76 [14 |178|- |1 |18) & [- |- |-
60180 |1 f111f 1 |11 |28 | - |139{44 {20 } 3137 |- |115{6 |- |25 {te8]- |+ |7 | - |- |- |-
60183 {3 82 | 1 [11 |35 | - |91 |36 {20 {30 (53 |- |123|21 |- {21 {128{- |+ {7 | - |16} - |-
60185 {1 [118] 1 |11 |14 } - {196]40 |46 | 1 [200|1 |123[32 {437 l4at4l18 |1 |7 | - |5 | - | -
60186 [4 |111] 2 |11 |51 | ~ 1196]40 |20 | 1 |37 {2058] 1174 24 |92 (- J2 {7 | -§- |- 1{-
60187 (1 [105] 1 [10 |14 | ~ 15144 |27 |31 (- |1 J123[33|- |27 |ea |- |1 |7 | - - |- |-
60189 |1 {105] 1 |10 |14 | - [220|as |27 {17 |- |1 |123|33|- |27 ]oa |- e {7 | - |- |- |-
60191 (1 {131} 2 [11 |51 | - |198]4¢ |35 |46 [37 [202}126[4 |27 |17 J111|- Jas {7 | - {- |- | -
60194 |1 [172] 1 [11 |28 | - |196]40 |55 |1 |s4 |- [+23]32 |- f25 413{- |1 |7 | - |- |- |~
60196 |25 [189] 1 |21 |75 | - |250f77 |76 |47 |56 |- |123|4 |- |1 |134f- |20 {7 | - |20 |- | -
60199 [203|200| 1 |21 |68 | - |250{40 [57 | a7 {54 |1 12342 - |25 J1s7}- |1 |7 | -{- | - | -
80200 [3 [179] 1 |11 |35 | - |245|40 [58 |30 (53 |- |142f2t |~ {21 {128]- |1 |7 | - {16 ] - |-
60201 |204166] 1 |19 |70 256(40 |58 |1 |37 |3 {123}43i- |7 |eo |- {s7 |7 | - |- |- |-
60202 |205[169] 1 [19 |14 | - |255(40 |55 {1 |- |- l4co{s2[aafes |1 |- |1 |7 |1 S

g

Contact your Kohler engines parts supplier
for any specification not listed.

For Miniblocks, Short Blocks, and Service Engines
refer to Seleciion Guide TP-2088-D,




SPECIFICATION NUMBER INDEX

i
)
u o = -
0 > i) A TR B I I
Group 8 2 pr 2 gl o g
. A S a i X o | E |5k
Title e B < < im0 D12
& i L o 6| ] L s 2|y | z celoiclal
8 | = tl < | - )
NMumber]l €| @] T c|zlYie|ly S |lw|5|2|Z2{212|=z oW
cltuUlEIZ s ol QiE|lo|lz|alr|El8 2|l |2|qlbltlxm
2|« g o Z1Z|2]|5 El<lz|l 1] o g ElE| o g el
BRI 2|2 2|SE|8|E|5|8|8|8|Z2|e|2|e|lk|a|g|z
2 sl GlS|5|ololo|ola|d|d|e|e|L|o|8|2jo|la|cjxe|T|O
. 1l213lalsis| 718|910 141(12]13114]15(17 118 |19 211221231241 31132
Rage |14 | 14|18 | 1920 |24 |26 |29 | 30|33 |35 (43 |45 |49 |52 |55)69|67|69|71|72)74|75]76
Grid 10| 13| B3 | B4 | 85 | B9 |B11]B14| O1 | C4 | C6 [C14| D2 | DB | DO |D12| E2 |ET0[E12 [E14] F1 | F3 | F4 | FS
Spec. Variation Number
No.
sozos 11 |177| 1 119 {1a | = loas|ss |s7 |28 |- o )31 [seifes| - ls [1ws|- ja |8 | - |- |- |-
60200 |1 |174| 1 |21 |28 | - |25a[38 |es | 38|50 |- 10815 |- |25:[138|- s 7 | - |- & - |-
go210 lo06l169| 1 |19 |68 | = {35544 |57:| 1 |37 }208{4a00}sa | - f23-[171|- |1 |7 [ 1= |- |~
60213 |1 |183| 1|19 |14 | - |254|s0+|82 |1 |87 |- [1e2f12|- |6 [188[- |1 |7 | - |2 |- |-
60214 |1 l219| 1 |21 |14 | - |256l40 |57 | 1|54 |1 |42} 4 [~ |7 o|aws|e7 |1 |7 | - I8 § - |-
60221 |oo laoa| 1 [19 |158| - [253|140]s7 |31 |- |1 |232f20a- |1s2[174]- |1 [ | - |- |- |-
0222 |1 |186| 1 |19 |14 | - |251(44 |57 |81 |- |1 |[123|s3 |- |27 [174]- |1 |7 b - |- |- |-
0226 |1 190l 1 |21 |162] - |260{a6 {72 | 44|28 |34 |242| 4 | - *[133114]|- {36 |18 | - f15 | - | -
60227 |11 |1741 1 |21 |28 | - |272]01 |s8| 38 |se |- |1osj15| - |25 |135(~ (39 |7 { - |- |- |-
60229 lag |172) 1 |10 |14 | - |2s8l4s |57 |1 fsa |- ltaz|42|- |3 |+ |- |1 |7 t -4~ }-]-
60230 11 1172] 1 |21 {28 | - |256]40 |55 | 1 |200]40 {12382 24|25 {a13]- [1 |7 | - [- |- |-
60231 |20al166| 1 |21 170 | - |286|40 |57 |1 |37 |3 |4e3)s1]- |40 {141}~ fs7 j7 | - [~ |- |-
60233 |1 1220 2 |19 |28 | - |258|44 |at |1 |- |202|400]63 |- |17 {144}~ |2 {7 [ 1 [- |- |-
80235 |1 1183|'2 |21 |51 | - |256|92 |53 |1 {a7 |- [ao01}4 |- j24 (92 |- |2 (7 | -|- |-}~
0238 |25 |1e3| 1 |21 128 | - |250|44 |57 | 31|s0 |- |18o|es| - f25 {108)- |2 |7 | - 4- [ - {-
gozas |1 |188] 1 |19 |14 | - 2s4l40 |e2 | 1 |a7 |- |152) 200/ - & [139)- {1 17 [ -d2 |- |-
60241 13 |1911'1 |19 les:| - |240|79 |85 | 43|~ |24 |58 |30(- |5 |84 |- |33 |8 | -{- |1 |-
80244 |45 |231] 8 |21 |107] - |282|44 |84 {62 |58 |39 |200(4 {20433 |143|- j203|7 | - |- |- |-
60245 |1 |186| 1 {19 |41 | — |255140 |57 | 41|37 [14 [48 |1 |- [31 |1 |- {22 |7 | - |- |- |-
60247 |207]166| 2 121 172 | - |262}33 |53 | 17|201|- {106[4 |- J14 |86 |- |46 |12| -~ |- | - | -
sozas |1 196 2 {21 |s1 | - |257|44 |63 | 46 |202|202f126)4 |27 17 [111}- 38 17 | - |- |~ |-
60558 |38 1174 1 |21 |90 | - |272]9o1 |es |38 |50 |- [t108| 46 - {25 |135]- |3 |7 | - [- |- |-
60263 |20al169] 1 |19 |32 | - |27a|ss |55 | a8 |- |1 |4c0fs2|4af1 [1 |- |1 {7 { v |- |- |-
0264 |44 |229l 1 |19 |86 | - [24el79 |85 |43 |- |24 [58 44| - |5 |84 |- |33 18 | - |-
gosso 150 |2251 1 |21 |85 | - |290l97 |84 | 55 |s8 |30 |151}4 | - [33 f161|- 136 |7 | - |- |- |-
. leoero las Jozs| & |21 |83 | - |287|89 |84 |52 {201)42 [186[45 | - |32 |148|- j44 |7 | - |- | - -
<7 Lanor1 |38 l232| 1 |21 {oo | - |250]38 |57 | 54 |202]|208{ 116|532 | - |36 [113[- a1 |7 | - |- | - | -
o272 |eo |40a| 1 |19 188 - |261|302|s7 | 17 |- |1 232|203 - |137}174|- a9 |18 | - |- {1} -
s0275 |1 l183] 1 19 12 | - l2sal40 82 | 1 Jaz |- |152]32|204{6 (1300~ [+ |7 | - |2 |- |-
soz7s 138 |215] 2 121 loa | - t2s8|40 {71 |1 |202|- |123{4 |38 |14 {156(- |1 |7 | - |- { - |-
soe7e 13 l1osl 2 |21 |s1 | - l257|44 |63 | 46 |63 |202]126|4 |27 j17 [i11]- |43 }7 | - |- |- |-
60281 |38 |220| 1 {19 {86 | - |249|70 |85 | 43 |- |24 |56 {44 |- [5 |84 |- [33 |8 | - |- [1]-
e0285 |47 |186| 1 121 los | - |250{a0 |57 | 54 |58 |- |118[s2]- |43 |166|- |6 |7 | -1= |~ |-
80287 |1 1183| 1 121 |14 | - |254]40 |82 | 1 |37 |207|164| 48| 20406 |188|- |1 |7 | - |2 |~ |-
60290 |25 1175 1 |19 |14 | - |258)s6 |55 |1 |- |1 |2e7{48 {441 |35 |- |1 |7 { - |- |~ |-
so291 150 l2371 1 |20 |as | - |207|97 i8a | 52 jee |30 |i51{4 |- {33 }161}~ |36 {7 | -~ |- |- |-
o202 11 |1ssl 1 |1¢ |1a | - |255{100(55 |1 |- |5 |1 [s3|4afs {1 |- 11 (7 |-|-|-1-
60295 |53 {244 8 |21 le3 | - |200l44 |34 | 53 |se |39 |170{2 |- |33 |153)- |44 |7 | - |- |- |~
0204 |38 13951 1 |21 loo | - |272}ot {88 | 38 {6 {- |108]46 |- |25 |188{- J3@ |7 | - |- |- |-
60295 11 1187 9 121 lea | - |254|126]57 | 28 |56 |205|163]4 |- |7 wo]- j2 |7 | - |- |-}~
s0208 |1 23] 1 |19 {o2 | - |2s8la0 {so V1 |- |1 |1 |4 psa|t [we2]- |1 15} - |- |~ |-
cosa7 |1 l2as| 1 1o le2 | ~ |258l40 {so |4 |- |1 |1 |4 |54|7 |182)~ |- |16} ~ |6 | - |-
o208 |1 |235| 1 19 |o2 | - |2s8l40 {83 |1 |- |% |13 |4 {541 |162|~ |1 J157 1 |- |- |-
0300 |1 |ise| 1 |2t |14 | - {25040 |57 | 2% |20s|1 ji23[s2]- |1 laws|- |1 j7 [ - |- |- |-
60303 |1 233 1 |19 loz | - |255]400lse |1 |- |+ |1 |4 {s4]1 |162]- |1 18] - |- |- |-
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine paris suppiler

refer to Selection Guide TP-2088-D. for any speciiication not listed. i



SPECIFICATION NUMBER INDEX

5
n
kel 3 b= b
£ o i 1 w ) -
Group 8 Eé &J z ;E 410 8
i fa) - < o k5
- £ > C o L
Title T~ o < = clwuwiolDln
GlafEE w il & = = ola2|x| |0
& Wi | o t [ [T 0 iRl w|lE = o | I} A
¥ bl | M <| Tz ol|m|S{Z2]9 < s{gl=1=12
Numberl £ | 2/ T | S |eg|xlglvid| %2 b|lulS5(%1z]2|3|= Glwl@|@
Bl Xl S|olzixialeleEe|lslciEl2Elal3 | Z Pl I -
SiE|<|2inlE|lZ(2(zlEl6 (2l |a]a|lUiEl8|E|0|&](elz]|E
cluf2leialg|<(3|elRlz{s|didl2|5]|E = >
Elgic| | <jdlaecleg|F | MIx|a|5{5]clzle(2alklg|C]=
<loa|m|lOo|lu|Qjo|oj0|o|lnju|le{elz |69 |Z|lojla|leclelT]|d
112131 4[516 | 7|89 t0l{11]12]18|14{15]|17 (|18 [19121 |22 23|24 31132
N2 111 | 14|18 | 19 |20 | 24|26 |20 | 30 | a3 |35 |43 | 45 | 40 | 52 | 55 | 58 |67 | 68 | 71| 72 74|75 | 76
Nol  |at0|a1s| B3| B4 |85 | B9 |B11|B14|ci1|ca | o8 |c14| D2 | b6 [ Do |o12| €2 |E10]E12 | E14] F1 | Fa | F4 | o
Spec. Variation Number
No.
60304 (38 1240| 1 |21 |90 | - {250{38 |57 | 54 {58 [205)165{48 | - |38 {184|- Ja1 {7 { - |- |- |-
60306 (33 [255| 1 21 [28 | - |250|40 {57 | 31 63 |- f123|63 |- |25 |4es]- 11 [7 | - (- |- |:
60307 |38 [240] 9 (21 |118] - |250|38 |57 | 54 |58 |205|165]48 | - l3s |16a|- Ja1 |7 | - |- ) - |
60310 11 [183| 1 |21 |28 | - {25440 |57 |28 (37 |- |123[48 | 204[1 J1a1{- [1 [7 | - |- - |_
60311 {45 |228] 8 |21 |83 | - |287|89 [84 | 52/|201|42 |168|52 |- |45 |1a8{- las |7 | - {- |- | -
60312 |50 [237{ 1 |21 |85 | - [297]97 |84 | 52|71 |30 |263{4 |- [124]173|- f3s 18] - |- |- |-
60313 {38 {195| 17121 [90 | - [320{91 |88 [ 44|66 [~ |108|l40) - |25 |180{- las |7 | - i- |- |_
60314 |1 [172] 1 |21 |14 | - |aoe|40 [55 {48 |30 |1 [171)48 |43 |7 |11elta iy |7 | _ s |_ |
60316 [1 [172] 1 |21 |14 | - {309]46 |57 |48 {54 |- |17¢]48 |- [1 la17{- |1 17 | - |2 1 _|.
60317 {3 |172| 1 |21 |14 | - |256]40 {5511 {61 |1 |123|48 |43 |t latsf{ta |1 {7 | - |- |- | _
80318 |71 |228] 8 |21 |143| - {a312|89 |84 | 52|62 |42 |260{ 50 | - {126l208|- {54 |18 - |- | - |_
60320 {53 {244 8 |21 [83 | - |299]44 |84 | 53 |69 {39 | 170|509 | - |51 [158{~ laa {7 { - /- | - |-
60321 |53 (236] 8 |21 (83 | - |316|44 {84 | 28 |58 {39 [163|59 [ - [33 |208)- 11 |7 | - (- |- |2
60322 |1 |[183] 2 |21 |56 | - |315|44 |57 |57 137 |- [117i60| - [46 [127)- Is2 |7 | - |10 f - | _
60323 |1 |253| 1 |21 |158) - {256]149]85 | 1. {30 |1 |232[ 97 | 75 |t28l4az2{s7 |1 |18} - |- | - | _
60324 |38 [186) 1 121 {90 [ - [307|91 |88 {44 |69 |- {116l4a9{- |25 |1e8|- {30 |7 | - |- |- |-
60334 f1 |253{ 1 |21 |14 | - [256)44 |55 [ 1 |30 |1 |123f{48 |57 |7 lisolav:f1 |7 { - |s |- |-
60335 |1 1258 1 [21 |14 | - |309/40 |55 |48 {30 [t {17148 |57 )7 [atefaz |1 {7 | -1is |- |=
60337 (1 [253} 1 [21 |14 | - |309|56 |57 | 4830 |- [123l48 |- las |1oo|~ 11 |7 | (2 |- |=
60340 [1 [255[ 1 [21 |14 | - 1250{149|57 | 31-{203]1 . |232f48 |- [128l4a20laz |1 17 | - |- [ - }|_
60342 (38 [255( 2 {21 94 | - |2s6|40-[57 |1 |88 |- {12ala {- l1aa2a]- |1 |7 | -{- |- |-
60343 (45 [2281 8 |21 |117] - j312f109|84 | 52 201 |42 [185]{ 59 [ - |53 |102)- {asa [7 | - |- |- | _
60344 [t 12531 |21 |14 | - |256(44-|55 | 1 {30 [+ |123|48 |57 |1 lazejsz |1 {7 { - |- [- |-
60345 |1 |253) 1 [21 [14 | - |309|300(57 |-48:[54 |- [171}48 |~ [1. |a23|- 1 (7 | = [= "] -|-
60346 |25 |169] 9 [19 |116] - {255|414]|55 [ 28/~ |1 [|400f48 [ 44 (1 Ja78]- {1 |7 | 1. (= ) - |_
60347 |38 [186| 1 ‘{21 |90 | - |256|44 (o0 |56 (37 |12 fe6fa |- .[1 Js7ol= |so {7 |- |- |- |-
60348 [25 1253{ 1 |21 [14 | - [256|149(55 {1 80|~ 1232f48 |59 {1 J2as|- |1 [7 | = |- - |-
60350 [208{169| 1 |19 [14 | - |258]44 {55 |1 |- |1 |400f4B| a4 (1. J178|< {1 |7 |4 {- {2
60352 (1 {255) .1 [21 |14 | - |253|40 |57 | 31.[37 |- |d2sfas |- |4 [423f- |1 17 | - |- |=-
60357 {38 [240| 9 |21 |127]| - |o50{126(57 [ 54 |58 |- [163f64 |- {57 |16a]~ ja1 |7 | - (- | . |_
80359 (63 [253] 1 [21 |14 | - |256|56.192 {28 {30 {1 |123|48 |- |3 {az2fsz |1 {7 | - |- |- |-
60360 [t |253) 1 {21 {14 | - [256(40 |s17{ 1 |30 |1 {123[48{- |1 fazs|= 1+ |7 | - {- |- | -
60361 [25 (261 1 |21 |28 | - |250{122f95 | a1 137 130 {18851 (- {58 |207)- {2 |7 | - (- | _ |-
60362 |1 [183] 2 [21 |55 | - |315|40 |57 | 57 [37 [z07|117| 60| - las [127(- 52 |7 | - 1o |- |-
60363 {1 [253} 1 |21 {14 | - |254|100|55 [ 1 |30 |5 |[232{76( 75 [120|422(37 11 {18 - [- |- |-
60364 |1 [183| 1 {21 |14 | - |254|40 {82 | 28037 |- |192|48|204l6 [is8{- |1 {7 | - |2 |- |-
60365 [t |169] 1 [19 {14 | - |285]100|s5 |1 |- |s |oz8l7e |76 |120]1 |- |1 {18 11{- |- | _
60366 |1 {206 1 |19 {14 | - [248|53 |47 28— |31 {1 |ec{44]5s |27 |- |4 |8 | - |- |3 |-
60367 |1 4264) 1 |19 |1 | - |248{s3 |97 28 |- {1 11 |48|aai5 {35 {210la |8 | |- |2 -
60369 (1 |253| 1 |21 [14 | - |256|44 |55 {1 |30 |1 [tesfas|s7)1 lagelsz |1 {7 | |- |- |2
60370 |25 [253] 1 121 |14 | - l2s6(44 {55 |1 30 |1 |123|48 |- |7 lazaleools 17 | - |s |- |-
60371 [t |255] 1 |21 [s51 | - |254|4a j66 |1 |37 |1 [232]|4 | 203|1 lagal2o1|t |7 | - |2 |- |-
50372 |1 {172] 1 |61 |14 | - {258[44 |55 {1 130 {11 |147)48 {5715 {178ls0 |1 |7 | - |- |- |
60373 |1 {183} 1 {21 |55 | - |315{44 [57 |65(37 |- 186 |60] - 143 f127i- 52 |7 | — 1 |- |_
60374 |45 |244| 8 |21 |83 | - |339{125|84 | 53 |201|39 168|509 | - a5 [143]- las |7 | - {- { - |_
Contact your Kohter engines parts supplier For Miniblocks, Short ilocks, and Service Englnes

g for any specification not listed. refer {o Lelection Guide TP-2088-D.



SPECIFICATION NUMBER INDEX

i
0
11] o =
a > it 21y 5l
|_
Group 8 = -&' = ;f - 8 :8
b QT IS o b by el 58
Title | > < s njlwl{o| i
R T g wl| k % = - O < | 10
& Ulale|l bl E w | < o sl x| & g €l BIEle]
4 ol Wj<l <l Tl |0 |Wd =tz|Q - & | = = 3
Numberd < | &1 ¢ clxjolalvl¥|lz|lalu|d|<|Z 2| = Hlwiolw
il M B e Tlaloixgixxjiar @ eS|l || i < = e ol I S
zlg|lBlelalelz|zZ|zlE|(bla|Zla]la|lYlE(El|O|2i8 ]z
lolufsic|ald|<|d|@la||SiB|L|3lz]8|2]5 =3 I
Elg|lcl<l<|Alc|c|EZ| i alX|ald|2|2165|2lz|82 TREEERE.
<jgl|lomlololQloclojoto|lRldiEiE | E|loj (S0 |a|e|xc]|T]O
112|ls3tals|ei7laloeli0lii|12]13[14|15|17({18119121]122|23]24]| 31/32
Rage 1411141819 |20 24|26 |20 |30|33 |35 |43 | 45|49 |52 |55|59|67{69|71|72|74|75]76
ﬁrold AtolA13[ B3 | B4 BS | BA[BNMIBI4|C1|C4 | C6|C14| D2 | D6 | D9 |D12| E2 JE10{E12Z|E14 Fi|F3| F4|F5
Spec. Variation Number
No.
60375 |1 206} 1 |18 (& - |248{53 |97 | 28 |- 2 1 66 {4445 27 |- |4 8 - {1 - -
80377 |1 255} 1 |21 {14 | - |254[40 (82 | 28 |37 {207|192( 48 2046 | 214]- 1 7 - {2 - -
80382 (25 12551 1 |21 |28 | - |250{44 {57 | 31 {69 { - 189|651 - [25 |423|- |55 |7 - |-~ - -
60383 25 {2611 1 |21 [2B | - |250(122}95 | 31 {37 |3¢ (188|551 { -~ |58 207~ 1 7 - e - -
60387 1204]166) 1 |21 (70 | - |256{44 |57 | 28 }37 j205|163| 64 { -~ |60 |141|- 137 |7 - |- - -
coase |25 |69 1 |19 |14 | - |258|ad |55 |1 |- |- |13 |48 | 44|25 [a78|- {1 |7 f 1= |- |-
60389 |1 2601 1 |21 |14 ] - |254144 (82 | 28 |37 {207|192]| 48 | 204| 6 214 |- 1 7 - 12 - -
50390 69 {183 2 |21 [162] - |256192 |53 | 28 [205] - 4031 4 - 143192 |- 2 18 - |- - -
60392 {72 2751 2 |21 |130] - |316]140|84 | 28|58 {39 |247|59 | ~ |62 1208|- 1 18 -~ |~ - -
60393 |38 l240! 9 |21 [129] - |250]302(57 | 201[/58 {205|237|64 | - |57 |164]|- 41 18fj - |- - -
60207 145 |244| 8 |21 |83 | - |330|137|84 [ 62 {20139 |168|59 | - |45 [143(- [43 {7 | - |- |- | -
60399 |209|255| 9 |21 [135] - |350{38 |57 | 54 |58 [205|203|64 { - [1 [222 s7 17 P -|-1-]-
60402 |25 |261| 1 |21 |133] - |386]122|95 |48 |37 |39 |188|6% |- |45 |425|- |1 |7 | - |- |- |-
60404 1 279 1 |21 (14 | - |256{44 |55 |1 130 11 226| 48 { 57 |1 422137 (2007 g |- - -
soa0s |1 |280| 1 |19 |300| - |357]|s3 |57 | 48 130 {208 262|201 - |66 |225|- 1 |7 i 8 |- |- |-~
60407 |1 2811 9 |21 |93 | - |254{302}57 | 2B |58 |57 |237| 4 - 135] 226 |- 87 18 - |- - -
60409 |1 189) 1 |19 114 | - |255{44 |55 | 1 - 1 228|148 1 - 1 178 (- 200 7 B |- - -
60410 {38 2821 1 F21 |90 | - |307191 |108] 44 |69 |- 238|982 ] - 131{ 168 |- 38 18} - |- - -
godi1 171 |231] 8 21 |143) - [282]1149|84 | 62 |58 |39 |240(59 ] - |33 [143]- 48 181 - |- - -
80413 171 |2281 8 |21 |117| - [312{100|84 | 52 |206|42 [185| 305 - 125|192|- (44 |18} - |- - -
60414 169 (1831 1 |21 |55 | - 131511491567 | 65 |205] - 231|921 - 11381127|- |52 |18} - |- - -
80415 145 2361 8 |21 |107| - [316]44 |84 [ 28|37 |39 |[165|70) - |53 |173]- 1 7 - |- - -
g0416 |25 2531 1 |21 |14 | - [256|137{101} 28 130 |200]|123 48 | - i1 423 |- 1 7 - |- - -
60418 |1 169 1 |19 |14 | — (258144 |56 |1 (- 1 13 148 | 44 {1 178 - 1 7 1 |- - -
60419 |25 |169) 9 |19 |116] — }258|44 155 } 28 { - 1 13 |48 | 44 |1 178~ 1 7 115 - -
60421 |25 {405| 1 {19 ]138] - [258|137198 | 28 |~ - 102175 | -~ 125 | 213~ 1 151 7 |- - -
60422 (25 2531 1 121 |14 | — 135644 {55 | 48 {30 |~ 123148 | 59 11 228 |- 1 7 - - - -
60423 (25 172 1 121 |14 | — |356|44 {55 | 48130 |- 211148 | 59 |1 170 - 1 7 - |- - -
60424 |1 183 1 {2t 185 | — |250(|301{57 | 63 |37 | 20520774 | - {300{186|- 201 7 - {- - -
0426 |25 253 1 (21 14 | — |254|149¢55 | 28 {30 }1 232197 | 75 1135118037 |1 181 - {5 - -
650429 f25 |168( 1 {19 |14 | - |365|144/65 {1 |~ 1 13 48 | 44 [ 67 1 178]— |200] 7 i 1{- - -
60430 26 |253) 1 |21 |14 | — [370|144}55 | 1 30 |1 103} 48 | 57 |67 [ 422137 120017 - 1- - -
60431 {1 160] 1 |19 |14 | - {365|147|55 | 1 - 1 13 |48 | 44 |3 178}~ 20017 1 |- - -
60432 H 2531 1 |21 |14 | - 1370{147(55 { 1 30 i 103]| 48 | 57 |3 422137 120017 - |- - -
80433 121012531 1 |21 |14 | - {254}300{57 {128 |30 |- 123148 | - 1 228}~ 1 7 - |- - -
60434 |- 255) 9 |21 |135] - 13501302]57 | 63 158 {58 [230]59 |- |43 1231]|- 57 18 - |- - -
60437 |1 2535 1 (21 |14 | ~ |256}148|55 | 1 30 11 232148 | 57 |3 422137 {1 7 - |- - e
60438 2101|2551 1 |21 |139] - |254(300{57 | 28 |37 |42 [123]48 | - |43 |228]- 1 7 - |- - -
60440 {1 1831 1 |21 155 ] - |250{301|57 | 20037 {205|241174 | - |300|186|~ 0217 - 1o} - 1
60443 169 [2531 1 {21 {14 | - [256{145}55 | 1 30 i1 232 97 | 205 128 422137 |1 iB] - |- - -
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine parts suppller
refer to Selection Guide TP-2088-D. for any specification not listed. e



GENERATOR TO ENGINE SPECIFICATION CROSS REFERENCE

This cross reference provides the engine specification number when only the generator set specification
number Is available.

r Spe Engine Spee,
................... 505662

................... 6092a (Use only before Serial No. 3900001)

................... 8056a

................... 60119a

................... 6056a (Use only before Serial No. 4800001)

................... 6056a

................... 80119a
................... 60119a
................... 6056a

................... 80119a
................... 60119a
................... 60119a
................... B6056a

................... 60241a
................... 60241a
................... 60241a
................... 60241a
................... 60241a
................... 602412
................... 602642
................... 80241a
................... 60241a

................... 6011%a
................... £80281d
................... 60281d
................... 80281a
................... 60281a
102100 . ... i, 60281a
102101 ..., 603672
102102 ..o 60367a
102103 o .o B80367a
102104 ... ..o 60367a
102105 o oo 60375
102106 .. ... ... 60375
102107 .. . it 60375
102108 ... 60375
102109 ... §0375

10



K32l

Group 1
AlR INTAKE

NOTE: For additional Alr Intake components, see page 12.

Index Description Part Index Description Part
Number Variation Numbsr Number Number Varlatlon Number Number
i Assembly, air cleaner 5 Base, alr cleaner
(Includes 2-5, decal 25 113 07} {Discontinued not available at Kohler Co.)
1,3,14,25,69,208 A-235100 28 235638
1 Assembly, air cleaner 5 Base, alr cleaner
(includes 2-5, decal 256 113 07) 38,48,51 237424
211 A-235100 5 Base, air cleaner
2 Nut, winhg 1/4-20 72 45 094 01
1,3,6,14,20,21,24,25,27,28,33, 5 Base, alr cleaner
37,38,43,44,45,46,47,48,50,51, {Use after Serial No. 5003824}
53,69,71,72,200,201,202,203,204, 211 235101
205,206,207,208,211 K-276~7 6 Gasket, air cleaner
p 3 Cover, cleaner 1,3,6,13,14,15,20,21,22,24,25,
1,3,14,20,21,25,27,33,37,44,69, 27,28,30,32,33,37,38,44,47,48,
201,202,203,205,207,208,211 235102 51,63,69,200,201,202,203,204,
3 Cover, cleaner 205,206,207,208,210,211 275341
38,48,51 237848 7 Precleaner, element
4 Eiement, filter {Use with fliter element 235118) 237421
1,3,14,20,21,25,27,33,38,48,69, 7 Precleaner, element
51,201,203,205,208,211 235116 {Use with fllter element 277138) 277593
4 Element, filter 7 Precleaner, element
47,72 45 083 02 72,211 45 083 01
4 Eiement, filter & Cover, cleaner
43,46,50,53 47 083 01 43,46,47,50,53 47 082 01
4 Element, filter & Cover, cleaner
44 47 083 02 45,71 47 082 03
4 EBlement, filter g Screw, slid, F.H. 10-32x56/16" {3)
45,71 47 083 03 1,3,14,20,21,23,25,28,33,38,44,
g Base, alr cleaner 48,51,69,72,202,205,207,208 H~167-2
1,3,14,21,25,33,44,89,201,202,
208,207,208 235101

11




AlR INTAKE

{Cont’dy) K321
index Description Part Index Description Part
MNumber Variation Number Muimber Number Variation Number Muimber
9 Screw, shd. F.H. 10-32x5/18" (3) 18 Gasket, air cleaner
{Use after Serial No. 5003824) 6,20,24,27,37,47,203,204,206 AC-1787
211 X-187-2 5 Gasket, air cleaner
10 Base, air cleaner (Use before Serlal No. 5003824}
43,583 47 094 11 211 AC-1787
10 Base, alr cleaner i6 Stud, alr cleaner 1/4-20x6-5/8"
45,71 47 094 08 6,30,47,204,206 210186-1
i0 Base, air cleaner 113 Stud, alr cleaner 1/4-20u4-7/8"
46,50 47 094 07 (Discontinued not avallable at Kohler Co.)
i1 Gasket, alr cleaner 20,27,37,203 235158
205 277093 16 Stud, alir cleaner 1/4-20x4-7/8"
11 Gasket, air cleaner {Discontinued not available at Kohler Co.)
43,45,46,50,53,71,209 45 041 07 (Use before Serial No. 5003824)
12 Cover, cleaner 211 235156
28 277142 7 Cleaner, air
12 Cover, cleaner 6,24,200,204,206 151834
72 45 082 1 18 Seal, air cleaner
13 Element, filter 38,48,51 237423
28 277138 19 Seal, air cleaner
14 Base, alr ¢cleaner 43,45,46,50,53,71 47 032 03
20,27,37,47,203 235123 20 Tube
14 Base, air cleaner 43,45,46,50,53,71 47 134 02
(Use before Serlal No. 5003824)
211 235123
AIR INTAKE

{Cont’d)
S 95
&

NOTE: For additional Alr Intake components, see page 11.

Index Desecription Part Indext Description Part
Number Varlation Number Number Number Varlation Number Number
21 Body, upper 25 Elbow, alr ¢cleaner
{Discontinued not availabla at Kohler Co.) {Dlscontinued not available at Kohler Co.)
15 232561 15 235583
22 Bafile, air cleaner 25 Elbow, air cleaner
{Discontinued not available at Kohler Co.} 6,20,24,39,32,200,203 235167
15 231415 28 Elbow, alr cleaner
23 Cup, alr cleaner 27,37.47,204,208 45 054 03
i5 231414 26 Elbow, air cleaner
24 Fastener, oil cup {Use before Serial No. 5003824)
15 231418 211 45 084 03

12




AR INTAKE

na2i (Cont’d)
Index Description Pari index Description Part
MNumber Varlation Number Number Number Variatlon Number MNumber
27 Brace, air cleaner Washer, lock 1/4”
{Discontinued not avaliable at Kohler Co.} 6,20,47,204,206 H-20-1
15,200 235539 Washer, lock #10 {2)
28 Brace, air cleaner 63,210 H-22~9
§,20,24,27,30,32,37,47,203,204 Washer, logl #10 (3}
205 235339 22,24,47,203,204,208 K-22-9
28 Brace, air cleaner Washer, lock #10 (3}
{Use before Serial No. 5003824) {Use before Serlal No. 5003824)
211 235339 211 X-22-9
29 Etbhow, air cleaner Washer, plain 1/4"
(Discontinued not avallable at Kohler Co.) 6,20,47,204,206 X-25-63
13 275259 Washer, plain 13/64”
30 Elbow, alr cleaner 63,210 X-25-79
22 236969 Screw, R.H.M. 10-32x2-1/4"
31  Brace, air cleaner 63,210 X-50-37
22 236968 Screw, R.MH.M. 10-32x2-1/4" (3}
32 .. Kit, eélbow 6,20,24,47,200,203,204,2086 X-50-37
{Includes 33,34) Screw, R.H.M. 10-32x2-1/4" (3)
63,210 48 754 03 (Use before Serial No. 5003824}
33 Screw, hex. wash, hd. 1/4-20x5/8" 211 K-50-37
63,210 52 086 11 Screw, R.H.M. 10-32x1-1/2" (2)
34 Gasket, alr cleaner elbow 63,210 K-BQ-57
63,210 25 041 06 Screw, R.H.M. 10-32x1-3/4" (3)
35 Nipple 1/4xi-1/8" 22 X-50-61
(Discontinued not avallable at Kohler Co,) Screw, H.C. 10-32x11/16" {3)
27,37 47 136 03 50,45,53,71 H-B7--93
36 Elbow, street 90° Screw, H.C. 1/4-20xt1/2"
(Discontinued not available at Kohler Co.) 22 X-132-6
27,37 X-211-6 Nut, hex. 1/4-20
37 Cleaner, alr 5,20,47,204,206 H-81-1

(Discontinued not avallable at Kohler Co.)
13 272481

NOT ILLUSTRATED

Washer, lock #10 {3}
6,20,200 X-18-1

Decal, air cleaner
1,14,20,21,25,38,45,50,563,62,
69,71,201,203,205,208,211 25 113 07

Cover, screen

{Dlscontinued not available at Kohter Co.}

201,202 236391

13



K321

Group 2
BAFFLES & SHROUD

index Description Part index Description Part
Number Varlation Number Number Number Varlation Number Number
| Baffle, head 2 Baifle, head

(Center spark plug locatlon) (Center spark plug location)

{Use 237520 after Serlal No. 3184999) {Use 235049 before Serial No, 3185000)
1,13,19,27,37,45,57,58,61,62,66, (Use 237677 on engine spec
71,79,89,98,110,130, 164,193 235049 suffix "C” & later)

1 Baffle, head 23,39,69,62,86,97,105,107, 111,

(Center spark plug location) 112,115,118,131,1383,139, 142,145,

{Discontinued not avallable at Kohler Co.} 151,152,153,154,400,401,402,403,

16,18,80 235955 405 237520
2 Baffle, head
L Baffle, head (Off-center spark plug location)

(Center spark plug location) 163,166,168,169,171,172,174,175

(Discontlnued not available at Kehler Co.) 17?:179:182:183:184:‘!86:187:189:
50,68,233,235 236915 190,192,192,195,196,200,215,219,

T Baffle, head 220,240,253,265,261,269,279,280,

(Cent@r spark p!ug Ioca’ilen) 281 ,282,404 237677

{Discontinued not available at Kohler Co,) 3 Baifle, head
8% 235367 (Center spark plug location)

1 Bartlle, head 225,231,236,244,275 47 124 03

{Off-center spark plug location) 3 Baifle, head
181,198,199,222,206,264 237678 {Center spark plug location)

228,237 47 124 08

14



BAFFLES & SHROUD

K321 (Cont’d)
index Description Part index Description Part
Number Variatien Number Number Numbear Variation Number Mumber
4 Baffle, cylinder 7 Housing, blower
{Use 235054 before Seriat No. 3185000) (Discontinued not avallable at Kohler Co.}
23,68,60,82,86,97,105,107,111, 139,215 237542
142,115,118,131,133,139,142,151, 7 Housing, blower
152,153,154,163,166,168,169,171, 142,190 237524
172,179,182,183,186,189,190,191, 7 Housiny, blower
195,196,200,215,220,253,255,261, 152,169,401,405 235503
269,279,280,400,401,402,403,404, 7 Housing, blower
405 236676 154 236221
5 Baffle, cylinder 7 Housing, blower
{Use 236676 after Serial No. 3184908) 177 937702
©1;18,19,27,37,39,45,50,55,61,62, 7 Housing, blower
71,79,89,110,130 235054 404
§  Baffle, cylinder Before Serlal No. 1728100013 use: 237110
16,57,58,66,80,98,145,184,174, After Serial No. 1728100003 use: 47 027 45
175,177,184,187,191,182,193, 7 Housing, blower
198,199,206,219,229,233,235,264, (Discontinued not available at Kohler Ca.}
281,282 235054 290 237807
13 Baffle, cylinder 7 Housing, blower
225'228_'231 '.,236'237'244'275 47 063 05 (Discontinued not avallable at Kohler Co.}
7 Housing, blower 16,195 236407
1.27,__1'45_,151'.168,174.192.206.400 235901 7 Housing, blower
7 Housing, blower {Discontinued not avallable at Kohler Co.}
13,37,153,175,264 235934 58 236603
7 Housling, blower .
19,?7,89,118,172.219 237047 8 Hc;:?:g.} blower 47 027 07
7 Housling, blower :
23'?9’134'”‘ 403 236289 ? HZ:?'Z'?{ Z:'siwail 47 027 05
7 Housing, blower 8 Hous;ng,'blo{ver
45,71,111,183, 187,232,240 236680 {Discontinued not avaltable at Kohler Co.)
7 Houslng, blower 033 47 027 08
{Discontinued not available at Kohler Co.) 8 Housing, blower
7 H:gsing, blower 237124 {Discontinued not avallable at Kohler Co.)
55 236802 235 47 027 08
7 Housing, blower 8 Housing, blower
{Discontinued not avallable at Kohler Co.} 240 236680
61,62,79,130,164,191,193,198, 8  Housing, blower
199,229 235561 253 47 027 19
7 Housling, blower 8 Housing, blower
66,98,105,163,186,282 237110 255,281 47 027 18
7 Housing, blower 8 Housing, blower
68,80,86,115,166 236865 261 47 027 27
7 Housing, blower 8  Housing, blower
69,112,182 236797 279 47 027 35
7 HQUsing, blower 8 Houslng, blower
82,179 236985 280 47 027 34
7 Heousing, blower 8 Housing, blower
{Dlscontinued not available at Kohler Co.) 275 45 027 02
97 237096 9 Bafifle, side alr
7 Housing, blower 1.13,16,19,23,37,39,45,50,55,57,
(Discontinued not available at Kohler Co.) 58,62,56,68,69,71,79,80,82,86,
107 237279 89,97,98,105,107,110,111,112,
7 Housing, blower 115,118,130,131,133,139,142,145,
{Discontinued not available at Kehler Co.} 161,152.153,154,163,166,168,168,
110,200 236788 171,172,174,175,177,179,182,183,
7 Housing, blower 184,186,187,189,180,191,193,195,
{Discontinued not avaliable at Kohler Co.} 196,198,200,206,215,219,220,229,
131,186 237525 232,235,235,240,253,255,261,264,
7 Housing, blower 268,279,280,281,400,401,402,403,
133,188,402 237106 404,405 235852

18



BAFFLES & SHROUD

{Cont’d) K321
Index Description Part Index  Deseription Part
Number Variation Number Number Number Varlation Nurmber Numbaer
9 Baffle, side air Washer, plain #10 (3)
{Discontinued not available at Kohler Co.} 225 HK~25-7
27,61,164,192,199 236272 Washer, plain 1/4”
10 Baffle, side air 231,238,275 X~-25.52
225,228,231,236,237,244,275,282 47 063 01 Washer, plain 14" (2)
1] Cover, knock out 225,228,237,244 K-25-52
{Use after Serlal No,1728100003) Washer, plain 1/4” (2)
414 41 Q96 23 225,237,244 X-25-72
12 Deflector Washer, plain 1/4” (4)
82,179 236847 236,275 K-25-72
13 Bracket, duct support Washer, plain 516"
225,228,231,236,237,244,275 47 126 08 (Discontinued not avallable at Kohler Co.)
14 Serew, hex. hd. 1/4-20x1” 225 K~25-85
(Use after Serial No. 7158393) Washer, lock E.T. #10
225,231,237,244 47 086 02 82,179 H-29-.22
15 Kit, alr duct Washer, lock 1/4” {8)
{Includes 16-18} 191 X-22-11
228,244 47 756 32 Washer, plain 5/16”
15 Kit, air duet 228,231,236,275 X-25-20
(ncludes 16-18) Washer, piain 1/4”
225,231,236,237,275 47 755 33 1,13,166,168,169,171,172,174,
16 Washer, plaln 3/16” 175,177,179,183,186, 187,189,190,
225,228,231,236,237,244,275 X=-25.92 191,195,186,200,206,215,219,220
17 Serew, hex. wash, hd. 229,231,232,233,235,240,253,255,
10-32x7/16" (3) 261,264,269,279,280,281,282,400,
225,228,231,236,237,244,275 X-67-64 401.402.403 404 405 X-25-53
18  Screw, hex. wash. hd, Washer. olafn 1747
. sher, plain 1/4” (2}
1/4-20x5/8" (2) 82 K-25-53
225,228,231,236,237,244,275 52 086 11 Screw, H.C. 1/4-20x1/2" (8]
19 Baffle, air 191 X-5-13

{Discontinued not avallable at Kohfer Co.)

61,62,79,130,164,191,193,198, Serew, hex. wash. hd.

174-20%7/16" {2)

20 S;i?; 229 236330 {Use after Serlal No. 1728100003}
(Discaontinued not avallable at Kohler Co.) 404 Y X-67-83
61,62,79,193,198 236717 Screw, hex. hd. 10-32x9/16
20 Scroll ‘ 225,237 X-87-85
{Discontinued not avaliable at Kohler Co. ) Scr e\;v; sltd. H.C. 10-24x3/8” Xo87-3 i
130,164,191,199 237475 82,179 , -97-
20 Seroll Screw, H.C. sems 1/4-20x3/8"
(Discontinued not avallable at Kohler Co,) 107 ’ X-132-1
229 47 539 Ot Screw, H.C. sems 1/4-20}(3/8’ {2)
21 Cover, scrol! 110 X-132-1
61,62,193,198 275824 Screw, H.C, sems 1/4-20x3/47 (3)

21 Cover, scroll 131,166,171,172,179,182,183, .

{Discontinued not avallable at iKohler Co.) 196,255,261, X-132-2
79 275827 Screw, H.C. sems 1/4-20x3/4" (4)
21 Cover, scroll 1,13,16,19,23,50,57,58,66,68,69,
130,164,191,199,229 237476 71,80,82,89,98,110,112,115,118,

133,139,151,153,154,168,169,174,

22 Bracket, scroll support
175,177,186,187,189,191,1980,195,

(Discontinued not avallable at Kohler Co.)

61,79,193,198 235718 200,206,215,220,229,233,235,236,
23 Brace 253,264,269,279,280,282,400,401,
{Discentinued not avallable at Kohler Co.) 402,403,404,405 *-132-2
229 41 120 02 Screw, H.C. sems 1/4-20x3/4" (5)
24 Screen, alr cutlet 55,86,97,105,107,111,183,219,
(Discontinued not avallable at Kohler Co.} 225,228,232,237,240,244,275,281 H-132-2
228 47 162 06 Screw, H.C. sems 1/4-20:3/4" (6)
231 A~132-2
MNOT ILLUSTHATED Screw, H.C. sems 1/4-20u5/8" (2)
Washer, loek #10 66,112,225,228,231,236,237,244,
225,257 K-18-1 275 H-132-8

16



BAFFLES & SHROUD

K321 {Cont’d)
index Desgription Part Index Description Part
Number Varlation Number Number Mumber Variatlon Number Heuniber
Screw, H.C. sems 1/4-20x1/2" Screw, H.C. 5/16-18x1-1/4" (2}
219,236,275 %-132-6 225 K-1B4-4
Screw, H.C. sems 1/4-20x1/2" (2} Serew, F.H. 10-32x3/87 (2}
1,18,16,19,23,50,55,57,58,66,68, {Discontinued not avallable at Kehler Co.)
§9,71,80,89,86,97,98,105,107, 225 X-167-2
111,112,115,118,129,133,153,151, Serew, H.C. 1/4-20x7/8" (4]
154,163,174, 195,200,206,215,220, 45 R-485~1
225 228,232,257,244,261,264,269, Screw, H.C. 1/4-20x5/8" (2)
280,281,282 X-132-6 45 X-465-2
Screw, H.C. sems 1/4-20x1/2" (3} Nut, hex. 1/4-20
131,168,169,171,172,175,177,182, D:ﬁgfﬁi‘ﬁ; X-81-1
1 o
4’:’)4:-:465"” i 69,71,80,82,86,89,97,98,105,107,
serow, H.C. sems 1/4-20x1/2" (4) 110,111,112,115,118,131,133,139,
a5 X132 142,151,153,154,163, 166,169,172,
sorow. H.C. sems 1/4-20x1/2" (5] 174,183,186,167,189,190,195,196,
ek 200,215,219,225,232,237,240,244,
L . X-132-8 255,261,281,262 236715
Screw, H.C. sems 1/4-20x1/2" {10) Decal, 12 HP
191,229 404 47 113 20
Screw, H.C, 1/4-20x1/2" (8) Shield

{Discontinued not avallable at Kohler Co.)

229 X-133-2
Screw, hex. hd. sems 1/4-20x5/8"
{star washer}

172,179,182,183,261 H~143-56
Serew, H.C. 5/16-18x1-1/4"
228,231,236,237,241,275 H-154-4

(Mot supplied by Kohler Co., contact
Original Equipment Manufacturer)

80
Shield, heat
{Not supplled by Kohier Co., contact
Orlginal Equipment Manufacturer)

16

17



K321

Group 3
BREATHER & VENT

Index Description Part Index Description Part
Number Variation Number Number Number Varlation Number Number
1 Gasket 11 Stop, breather reed
1,2,6,7,8,9 235048 8 270146
2 Plate, breather 12 Fllter
1,2,6,7,8,9 235631 8 47 050 01
3 Reed, breather 12 Cover, valve {Closed)
1,2,8,7,8,8 235047 8 47 096 01
4 Baffie 14 Hose, breather
1,2,6,7,9 235117 8 47 326 01
5 Filter 15  Hose, breather
1,2,6,7,9 235118 o) 47 326 02
5 Seal, breather
1,2,6,7,8,9 231032 16 Clame, hose 4263
7 Gasket, valve cover
16 Clamp, hose {2)
1,2,6,7,8,9 275144 g X-426-3
8 Kit, valve cover {Standard) e

17 Hose, 3-1/8"

{Inciudes 4,5)

1,2 A=235418.-8 {Dlscontinued not avallable at Kohler Co.}

g sStud, valve cover 6,7 X-484-2
2 235551 i8 Cover, vaive (Closed)

9 Stud, valve cover 6,7,9 275839
1,6,7.8,9 275220

10 Nut, hex. 1/4-20 NOT ILLUSTRATED
2 X-81-1 Washer, lock 1/4”

10 Nut, hex.1/4-20 2 K-20~1
1.8.8 K-799-1

18



Group 4
CAMSHAFT & VALVES

10
i5
index Description Part Index BDescription Part
Number Varlation Number Number Number Variation Number Number
i Camshaft assembly a8 Retalner, exhaust valve
{Includes 2} 24,61 230011
10,19,24,200 47 010 06 9 Spring, Intake valve
1 Camshaft assembly 10,11,19,21,29,200,.201 235168
{Includes 2) g Spring, Intake vaive
11,21,29,201 47 010 09 24,61 ' 235010
1 Camshaft assembly 10 Rotator_. intake valye
{Includes 2) 10,11,19,21,29,61,200,201 52 413 01
51 47 010 07 i1 Retainer, intake valve
2 Spring, actuating 12 Vazl?fe axhaust (Stellite) zao0ms
10,11,19,21,24,29,200,201 47 082 1 (4.5535»' [_eng'th - 1.063" diameter)
3 Spacer, camshait .005 (A.R.) (Use 237672 on spec suffix "D" & later)
10,11,19,21.24,29.,81,200,203 275066 10,11,200,201 235838%
3  Spacer, camshait .010 (A.R.) 12 Valve, exhaust (Stellite}
10,11,19,21,24,29,61,200,201 275087 {4.5375 " length —~ 1.281" dlameter)
4 Fin, camshaft 19,21,24,29,61 237672*
{Replaced by 235193} i3 Valve, intake (Stellite)
10,11,19,21,24,29,61,200,201 47 380 0° 10,11,19,21,24,29,200,201 235582
5 Retainer, spring upper (2} 13 Valve, intake
10,11,19,21,24,29,61,200,201 235011 61 235008
6 Spring, exhaust valve 14 Kit, retainer (2)
10,11,19,21,29,61,200,201 235168 10,11,19,21,24,29,61,200,201 41 755 10
6 Spring, exhaust valve 15 Tappet (2}
24 245010 10,11,19,21,24,29,61,200,201 D-235327
7 Rotator, exhaust valve *NOTE: Before ordering exhaust valves, measure the
10,11,19,21,29,61,200,201 52413 1 valve length and head diameter.

19



K321

Group 5
CARBURETOR

NOTE: For additional Carburetor components, see page 22.

Index Description Part Index Description Part
Number Variation Number Number Number Variatlon Number Number
Reifer to Section 3 of the Carburetor Reference Manu- 1 Carburetor assembly
al TP-2377-D for the breakdown of the followihg 32,96
Carburetor assemblles: Before Serlal No. 1733700013 use:
1 Carburetor assembly Adjustable jet assembly 47 053 17
83,85,107,143 After Serlal No. 1733700003 use:
Befeore Serial No. 1733700013 use: Kit, fixed jet carburétor wi/linkage
Adjustable jet assembly 47 053 09 {Includes 2-8,12, Carburetor assembly
After Serial No. 1733700003 use: 47 053 81*) ' 47 853 16
Kit, fixed jet carburetor w/linkage —= OF US@ ==
(Includes 2-6,11, Carburetor assembly Kit, adjustable Jet carburetor wlltnkage
45 053 64*) 47 853 08 {Includes 2-6,12, Carburetor assembiy
_ -—- of use —— 77 053 044} 47 853 36
Kit, flxed jet carburetor w/linkage i Carburetor Assembly
(Includes 2-6,11, Carburetor assembly 93,116
47 053 96*) 47 853 29 Before Serial No. 1733700013 use:
i Carburetor assembly Adjustable jet assembly - 47 053 20
34,70,68 After Serlal No, 1733700003 use:
Before Serial No. 1733500013 use: Kit, fixed jet carburetor wi/linkage
Adjustable jet assembly 47 053 16 (Includes 2-8,12, Carburator assembly
After Serlal No. 1733600003 use: 47 053 717) 47 853 08
Kit, fixed [et carburetor w/linkage - OF USE--
{Includes 2-8,12, Carburetor assembly Kit, adjustable jet carburetor w/ linkage
47 053 70*) 47 853 05 (Includes 2-6,12, Carburetor assembly
—— OF Lg® —— 47 053 89+) 47 853 32

Kit, adjustable jJet carburetor w/linkage
{Includes 2-6,12, Carburetor assembly

47 053 98*) 47 853 3t

*NOTE!:

Carburetor Is for information only, not avaii-
able separately.

20




CARBURETOR

K321 {Cont'd)
index Descrintion Part index Description Part
Number Variation Number Number Number Varlation Number MNumber
1 Carburetor assembly 7 Connector, hose
117 {Copper fuel line use 231509)

Before Serial No. 1733700013 use: 1,5,14,28,30,32,34,35,51,55,68,

Adjustable jet assembly 47 053 30 70,72,83,90,92,94,96,107,116,117,

After Serlal No. 1733700003 use: 118,127,129,130,133,138,13¢,

Kit, fixed Jet carburetor w/linkage 143,158, 25 155 02
(iheludes 2-6,11, Carburetor assembly 7 Connector, hose

47 053 82* or 77 053 056*%) 47 853 17 85 X-381-12

- OF USe ~ 8 Clamp, hose (2]
Kit, ad]ustable jet carburetor w/linkage 54,75 HK-426-3
:(Includas 2-6, Carburetor assembly 8 Ciamp, hose (2)
77053 034} 47 853 35 1,5,14,55,68,90,117,129,130,
1 Carburetor assembly 143,158 H~426-9
47 053 13 8 Clamp, hose

Before Serial ‘No. 1725405693 use: 138 X~426-9
Adjustab:e jet assembly 47 053 13 8 Hese, flexible 8-1/27

After Serlal No. 1725405683 useé: 54,72,75 H-408-5
Kit; fhxed jet carburetor wilinkage 8 Hose, flexible 11"

{Includes 2-8, 12, -Carburetor assembly {Discontinuad not avallable at Kohler Co.}

47 053.67*) ' 47 853 02 73 X-651-10

- OF USG~— L Hose, flexible 10-1/2"

Kit adjustablée Jet carburetor w/linkage {Discontinued not avallable at Kohler Co.)
{Includes 2-6,12, Carburetor assembly 85 K-777-1
47 053 88* or 77 053 08*) 47 853 22 9 Hose, flexible 12-1/4”

1 Carburetor assembly 56,71 235171
14,28,30,35,39,41,51,55,72,90, 9 Line, flexible fuel 5”
94,130,133,139,158,162 1,14,55,68,90,117,143,130,158 25 353 08

Before Serlal No. 1735210504 use: 9 Line, flexible fuel 5-1/27
Adjustable jet assembly 47 053 15 129 25 353 01
After Serlal No. 1735210494 use: 10 Screw, sltd. 5/16x18x1" (2)
Kit, flxed Jet carburetor w/linkage 1.5,14,28,30,32,34,35,39,40,41,
{Inéludes 26,12, Carburetor assembly 51,54,55,56,64,68,70,71,72,73,
47 053 69*) 47 853 04 75,78,83,85,86,90,92,93,94,96,
~~ or use — 107,116,117,118,127,129,130,
Kit, adjustable jet carburetor w/linkage 133,138,139,143,158,162,300 X-770-1
(Includes 2-6,12, Carburetor assembly 11 Gasket, air cleaner
77 053 07* ar 47 053 977) 47 853 30 85,117,127,129,143 45 041 07

2 Gasket' carburetor 12 Gasket, alr cleaner
1,32,34,68,70,83,85,90,93,94,95, 1,14,28,30,32,34,35,39,41,51,
107,116,117,118,127,129,143 47 049 01 55,68,70,72,90,93,94,95,130,

3 Gaskeet, carburetor 133,139,158,162 275341
1,5,14,28,30,32,34,35,39,51,58, 13 Bracket, choke assembly
68,70,72,83,85,90,92,93,94,96, {Includes 14)
107,117,130,133,139,143,158,162, 130 A-238918
300 271030 13 Bracket, choke assembiy

4 Linkage, carburetor (Includes 14)
83,85,107,117,143 47 079 10 28,35,39,41,51,68,90,93,118,127,

4  Linkage, carburetor 129,139,162 A-236919
1,14,28,30,32,34,35,39,41,51,55, 14 Clip, choke cable
68,70,72,90,93,94,96.130,133, 28.35,39.41 ,51,68,‘”8,127.129,

139,158,162 47 079 11 130,139,162 235602

8 Bushing 14 Clip, choke cable
1,14,28,30,32,34,35,39,41,51,55, 80.72 X-688-1
68,70,72,83,85,90,93,94,96,107, 15 B"a;’*‘;e*s ;”;C’*‘G assembly

{Inciudes
6 833;5;30.133.139,143,158,162, 47 158 07 {Discontinued not avallable at Kohler Co.)
{Replaced by 25 158 11) 30 A~236920
1.14,28,30,32,34,35,39,41,51,55,
68,70,72,83,85,90,93,84,96,107, SNOTE: Carburetor is for Information only, not avall-
117,130,1533,139,143,158,162, 28 158 09 able separately.

21



CARBURETOR

(Cont’d) K321
index Description Part Index Descriptlon Part
Mumber Variation Number MNumber Number Varlation Number Number
8 Bracket, choke assembly 15 Connector {3)
{includes 17} 39,71 231509
55,86 A-236921% 19 Connector (2}
17 Clamp, cable &6 231508
85,90,96,133 235778 20 Connector
18 Bracket, choke assembly 54,73 X~-296-2
{Includes 14) 21 Serew, hex, hd, 1/4-20x1-1/4"
{Discontinued not available at Kokler Co,} 54,56,64,71,73 K-776~1
72 A-237774

CARBURETOR ,_
(Cont'd) | %

39
NOTE: For additional Carburetor compenents, see page 20,
index Description Part Index Description Part
Number Varlation Number Number Number Varlation Number Number
22 Carburetor assembly 23 Carburetor assembly
{Inciudes 2236, Repalr Kit 25 757 01) {Includes 22-37,40-42,
5,86,300 H-2386271 Hepalr Klt 25 757 02)
22 Carburetor assembly 129 47 053 60
{Includes 22-37, Repair Kit 25 757 02} 24 Spring, maln fuel adjusting needie
127 46 053 55 5,86,92,118,127,129,138,300 200383
23 Carburetor assembly 25 Needle, main fuel adjusting
(Includes 22-38,38-42, §,86,92,300,138 235415
Repalr Klt 25 757 01) 25 MNeedls, maln fuel adjusting
92,138 47 053 18 118,127,129 45 103 01
23 Carburetor assembly 26 Neeadle, Idle fuel adjusting
{Includes 22-37,40-42, 5,86,92,138,300 235008
Repair Kit 25 757 02)
118 47 053 31

22




CARBURETOR

K321 (Cont’d)
Index Description Part index Description Part
Number Varlation Number Number Number Variation Number Number
26 Needle, 1dle fuel adjusting 45 Choke
118,127,128 275231 5,300 230426
2r Spring, idie fuel adjusting needle 46 Gasket, choke
5,86,92,118,127,129,138,300 200380 5,86,300 240285
28 Screw, idie speed adjusting a7 Linkage, choke
5,86,92,118,127,129,138,300 232556 5,886,300 235468
29 spring, idle speed 48 Line, flexible fuel 5-1/2"
5,86,92,118,127,129,138,300 232555 5,300 25 353 01
30  Needle and seat 48  Line, flexible fuel 8"
{Avaliable only Carburetor Repair Kit) 138 25 353 10
31 Gasket, bow! 49  Elbow, 7/16-20x1/8"
5,86,92,118,127,129,136,300 200375 300 K-447-10
32  Gasket, bowl bafile §0  Connector, hose
5;86,92,118,127,129,138,300 25 041 02 18 -391-10
33 Ki, float 51  Bracket, valve
(Inc!u_des-32] 138 46 126 03
. 5_@:’;._92,118,127.129.138,300 25 757 03 52 Valve, fuel
34 in,- float hinge
5,86,92,118,127,129,138,300 200375 198 46 462 05
35 Bowl, fuel
5,86,118,127,128,300 235448 NOT ILLUSTRATED

Kit, carburetor repair
(Includes bowl nut gasket,bowl gasket,
float lever pin valve noedle,needle seat

35  Bowl, fuel
(Discontinuad not available at Kohler Co.)

36 S:ri:vaabowl retainer 2eat gasket,bowl gasket, seat)
5,86,92,118,127,129,138,300 47 100 06 5,86,92,138,300 26 757 01
37  Gasket, bowl retainer screw Kit, carburetor repalr
5.86,92,118,127,129,138,300 300372 {Includes bowl nut gasket,bow!l gaskst,
38 Spring, float fioat laver pin valve needle,needle seat
118,127,129 237917 gasket,bowl gasket,seat}
39 Piug, bowl drain 118,127,129 25 757 02
92,138 200434 Kit, T&C shaft replacement
40 Spring 5,86 ,_92,118,127.138,300 25 757 05
{Discontinued not available at Kohler Co.} Kit, T&C shait replacement
92,138 236319 128 25 757 12
a1 Roed, ball Joint Decal, valve position
02,118,129,138 235277 138 46 113 04
42 Body, ball joint Screw, R.H.M. 1/4-2013/8" (2)
92,118,129,138 45 208 03 5,86,300 K-73-22
43 Nut, hex. 10-32 Washer, I.T. 1/4" (2)
92,118,129,138 X-70-3 5,86,300 X-22-11
44  Gasket, carburetor Screw, H.C. sems 1/4-20x3/8" (2)
138 47 041 03 138 HK-~132-1

23



K321

Group 6
CLUTGH

NOTE: For additional Clutch components, see page 25.

Index Description Part index Description Part
Number Varlation Number Number Number Varlation Number Number
1 Ciutch assembly 8 Shaft, drive _
{includes 2-13) {Dlscontinued not avallable at Kohler Co.)
1 A-2356020 1 234091
2 Shaft, yoke 9 Plate, bearing retainer
L 274117 1 234002
3 Cover, grease fitting 10 Clutch assembly
(Discontinued not available at Kohler Co.) {Discontinued not avallable at Kohler Co.}
1 234088
! Includes 15-28
4 Housing, power take-off (in °s 29)
) 1 A-234093
{Discontinued not available at Kohler Co.)
i Lever, shifting
! 234086 1 A-234026
5 Cover, nameplate .
{Discontinued not avallable at Kohler Co.) 12 Yoke, clutch
1 234087 1 A~234027
& Bearing, ball 12 Pin, roll {2)
1 234000 1 274101
7 Ring, retaining 14 Key
{Discontinued not available at Kohler Co.) (Discontinued not avallable at Kohler Co.)
1 230305 1 H-286-11%

24




K321

CLUTCH
{Cont’d)

NOTE: For additional Clutch components, see page 24.

index Description Part index Description Part
Number Varlation Number Number Number Variatlon Number MNumber
i5 Ring, adjusting 24 Screw, H.C.
(Discontinued not avallable at Kohler Co.) {Discontinued not avallable at Kohler Co.)
1 234068 1 234114
16 Member, driven 25 Lock, screw (2)
{Discontinued not available at Kohler Co.) 1 234057
1 A-234061 26  Pin, link [short) {3)
17 Sleeve, release i 234052
i A-234064 27  Pin, cotter {6)
18 Bearlng, release {Discontinued not avallable at Kohler Co.)
{Discontinued not avallable at Kohler Go.) 1 ¥-36-4
1 A-234066
Link, ¢o ti 6
19 Plate, pressure 28 r;k nnecting (6) 234080
1 A-234082

28 Pin, link long {3)

20 Bearing 1 234051

(Discontinued not available at Kohler Co.)
1 212135

21 Spring (3) NOT ILLUSTRATED

1 234055 Screw, H.C. 7/16-14x1" (4)
22  Housing, clutch 1 H-8-7
{Discontinued not avallable at Kohler Co.) Washer, lock 7/18”
1 234094 1 X-23-1

23 Lock, adjusting
{Discontinued not avallable at Kohler Co.)
i 234060

25




Group 7
CRANKCASE

Index Description
Number Variation Numbar

Part
Number

Index Description
Number Variation Number

Part
Number

1

Cylinder block
{Service with either a2 Short block or

Miniblock. Refer to K321 Selectlon Guide

TP-2088-D)
ALL

Gasket, camshaft cover
68,86,89,91,92,115,124,125,129,
135,135,151,153,160,163, 164,166,
175,196,198,204,207,214,216,222,
227,229,240,245,248,249,250,251,
253,254,255,256,257,258,259,2860,
261,262,272,278,279,282,287,290,
297,299,307,309,312,315,316,320,
339,350,357,365,370

Cover, camshaft
68,86,89,91,92,115,124,125,129,
135,139,151,153,160,163, 164, 1686,
176,196,198,204,207,214,216,222,
229,240,245,248,249,250,251,253,
254,255,256,257,258,259,261,262,
272,278,279,282,287,290,297,289,
312,315,316,339,350,365,370

Cover, camshaft
207

Cover, camshaft
227,260,279,307,309,320,357

235025

235026

237280

237623

5

]

7

8

Gasket, bearing plate .010 {A.R.)

68,86,89,81,92,115,124,125,128,
135,139,151,153, 160,163,164, 166,
175,196,198,204,207,214,216,222,
227,229,240,245,248,249. 250,251,
263,254,255,256,257, 258,259,260,
261,262,272,278,279,282,287,290,
297,299,307,309,312,315,5316,320,
339,350,357,365,370

Casket, bearing plate

66,86,89,91,92,115,124, 125,129,
135,139,151,153,160,163,164, 166,
175,196,198,204,207,214,216,222,
227,228,240,245,248,249,250,251,
253,254,255,256,257,258,259,260,
261,262,272,278,279,282,287,290,
297,299,307,309,312,315,316,320,
339,350,357,365,370

Bearlng, front ball

£8,86,89,91,92,115,124,125,129,
135,139,151,153,160,163,164, 166,
175,196,188,204,207,214,216,222,
227,229,240,245,248,249,250,251,
253,254,255,256,257,258,259,260,
261,262,272,278,279,282,287,290,
2087,299,307,309,312,315,316,320,
339,350,357,365,370

Plate, bearing

68,86,92,115,125,163,166.175,
204,207,214,222,227,240,248,249,
255,2568,259,260,272,278,279,320,
357,365

235070

235757

235376

45 156 03

28




CRANKCASE

K321 {Cont’d)

Index Description Part index Descriptlon Part

Number Variation Number Number Number Varlatlion Number Number

8 Plate, bearing 14 Bearing, rear ball
89,91,124,129,135,139,151,153, 68,85,80,91,92,115,124,125,129,
160,164,195,198,216,229,239,245, 135,139,151,153,160,163,164,166,
250,251,253,254,258,257,261,262, 175,196,198,204,207,214,216,222,
282,287,290,297,299,307,309,312, 227,229,240,245,248,240,250,251,
315,316,350,370 45 156 02 253,254,2585,256,257,258,259,260,

9 Seal, front oll 281,262,272,278,279,282,287,290,
66,86,80,01,92,115,124,125,129, 207,299,307,309,312,315,316,320,
135,139,151,153,160,163,164,166, 339,350,357,365,370 235376
175,196,198,204,207,214,216,222, 16  Seal, rear ofl

| 227,229,240,245,248,249,250,261, 68,86,89,91,92,115,124,125,129,

_ 253,254,255,256,257,258,259,260, 135,139,151,153,160,163,164, 166,

© 261,262;272,278,279,282,287,290, 175,196,198,204,207,214,216,222,
297,289,307,309,312,315,316,320, 227,229,240,245,248,249,250,251,

339,350,357, 365,370 47 032 08 253,254,255,256,257,258,259,260,

10 shaft, stud. (2) 261,262,272,278,279,282,287,290,
68,86,89,91,92,115,124,125,129, 297,299,307,309,312,315,816,320,
135,139,151,153,160,163,164, 166, 539,350,357,365,370 47 032 07
175,196,198,204,207,214,216,222, 15 Seal, rear ofl (2}
227,229,240,245,248,249,250,251, 151 47 032 07
253,254,255,256,257,258,258,260, 16  Plug, pipe
261,262,272,278,279,282,287,290, 92,153,150,163,166,175,196,204,
297,289,307,309,312,315,316,320, 248,254,255,256,255,300,316,365 47 138 01
339,350,357,365,370 236559 16  Plug, plpe {2)

11 Guide (2) 253,279,357,370 47 139 01
68,86,89,81,92,115,124,125,129, 16 Plug, plpe
135,139,151,153,160,163,164, 166, 175,248 K-75-17
175,196,198,204,207,214,216,222, 17 Plug, cup
227,229,240,245,248,249,250,251, 248,260 X-702-12
253,264,285,256,257,258,259,260, 17 Plug, cup {2}
261,262,272,278,279,282,287,290, 249,290,297,307,320 X-702-3
297,299,307,308,312,315,316,320, 17 Plug, cup
330,350,357,365,370 235007-5 307 X-702-14

12 Insert, intake & exhaust valve (2) 18 Plug, expansion

{(Use exhaust valve Insert 230170 on 6B,86,89,91,92,115,124,125,128,

englne sufflx “A") 135,139,151,153,160,163,164,166,
68,86,89,91,92,115,124,125,129, 175,196,198,204,207,214,216,222,
135,139,151,153,160,163,164,166, 227,229,240,245,248,249,250,251,
175,196,198,204,207,214,216,222, 253,254,255,256,257,258,259,260,
227,229,240,245,248,249,250,251, 261,262,272,278,279,282,287,290,
253,254,255,256,257,258,259,260, 297,299,307,309,512,315,316,320,
261,262,272,278,279,282,287,290, 339,350,357,365,370 X-230-11
287,299,307,309,312,315,316,320, 19  Shaft, governor
3309,350,357,365,370 230265 68,86,89,91,82,115,124,125,128,

13 Insert, exhaust valve 135,139,151,153,160,163,164,166,

(Not used after engine spec sufflx “A”) 175,196,188,204,207,214,216.222,
68,86,89,81,92,115,124,125,129, 227,220,240,245,248,249,250,251,
135,139,151,153, 160,183,164, 166, 253,264,255,256,257,258,259,260,
175,196,198,204,207,214,218,222, 261,262,272,278,279,282,287,290,
227,229,240,245,248,249,250,251, 297,299,307,309,312,315,318,320,
253,254,265,268,257,258,258,280, 339,350,357,365,370 235125-8
261,262,272,278,279,282,287,290, 20 Bearing
207,289,307,309,312,315,316,320, 68,86,89,81,92,115,124,125,129,
339,350,357,365,370 230170 135,139,161,153,160,163,164,186,

175,196,198,204,207,214,216,222,
227,229,240,245,248,249,250,251,
253,254,265,266,257,258,259,260,
261,262,272,278,279,282,287,290,
297,209,307,309,312,315,316,5320,
339,350,357,365,370 234866




CRANKCASE

{Cont’d) K321
Index BDescription Part Index Description Parg
Number Varlation Number Number MNumber Varlatlon Number Mumber
21 Button, plug Serew, H.C. sems 3/8-18x1" (4}
68,86,8%,92,115,125,135,163 H-301-1 68,86,89,91,92,115,124,125,129,
145,138,151,153,160,163, 164, 156,
NOT ILLUSTRATED 196,198,204,207,214,227,229,245,
Screw, H.C. sems 1/4-20x5/8" 248,249,250,253,254,255,256,257,
166,204,248,249,265,258,279, 259,260,272,279,282,200,297,307,
. :;235; C. soms 1/4-20x5/8" (4) X-132-5 309,315,316,320,350,357,365,370  X-159-2
207,227,260,290,207 X-132-5 Sc;f;" 2'6';";:8'79;?93339"8']8“1 )
Screw, H.C. sems 1/4-20x1/2" PR e S e X-176-1
68,86 X-132-6 Washer, plain 1/4
248,249,255,258,279,357,365 X-25.72

Screw, H.C. sems 1/4-20x1/2" (3}
166,204,248,255,258,279,357,365 X-132-6

Screw, H.C. sems 1/4-20x1/2" (4)
89,81,92,115,124,125,129,135,
138,151,153,160,163,164,196,198,
214,216,228,245,248,250,256,253,
254,256,257,259,262,272,282,287,
307,308,312,315,316,320,339,350,
370 X-132-6

Washer, plain 1/4"
204,155 X-25-568

28



Group ©
CRANKSHAFT
Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
_Kit,_crankshaft i Kit, crankshaft
T 33, 45 14222 128 45 142 36
Kit, erankshaft . 1 . Kit, erankshait
L86.. . 45 142 29 144 45 142 32
Kit, -crankshaft 1 Kit, crankshaft
38,39,01,302 45 142 35 {Discontinued not avallable at Kohler Co.)
Kit, erankshaft 147 45 142 30
40,44,148,301 45 142 21 2 Gear assembly {2)
Kit, crankshaft {Includes 3)
48 47 142 43 33,36,38,39,40,44,46,48,53,56,
Kit, crankshait 63,66,77,82,92,100,122,126,137,
58,79 45 142 24 141,144,147,149,300,301,302 45 043 03¢
Kit, erankshaft 3 Bearing, Heedle (2)
56 45 142 43 33,36,38,39,40,44,46,48,53,56,
Kit, crankshaft 63,66,77,82,92,100,122,126,137,
(Dlscontinued not avallable at Kohler Co.} 144,147,149,300,301
63 B-237054 Before Serlal No, 9655326 use: 236508"
Kit, crankshaft After Serial No. 9655325 use: 47 030 01*
{Discontinuad not available at Kohler Co.} 3 Bearing, needle (2}
66 B-237082 126,141,302 47 030 01
Kit, crankshaft 4 Kit, spacer
77 47 142 39 {Includes 5)
Kit, crankshaft 93,36,38,39,40,44,46,48,53,56,
82 47 142 41 63,66,77,82,92,100,122,126,137,
iit, erankshatft 141,144,147,149,300,301,302 47 755 01
89,137,141 45 142 26 5 Retainer (2)
‘“;'2“&““3“3“ 45 14216 33,36, 38,30,40,44,46,48,53, 56,
Kit. crankshaft 63,66,77,82,92,100,122,126,137,
46,97,300 45 142 25 141,144,147,149,300,301,302 K-269-24
Kit, crankshaft
100 47 142 44 *NOTE: Refer to Service Bulletin 135 to determine
Kit, crankshaft which gear assembly and needle bearing to
109,122 45 142 22 order.

28



K321

Group 8
CYLINDER HEAD

Index Description Part Index Description Part
Number Variation Number Number Number Variatlon Number Number
1 Screw, hex. hd. 3/8-16x2-1/2" (5) 1 Screw, hex. hd, 3/8-16x1-3/4"
89 235175 {Not used prior to Serial No. 3185000}
1 Screw, hex, hd. 3/8-16x2-1/2" (6} 480 270721
97 235178 3 Washer, plain 3/8" {9)
1 Screw, hest. hd. 3/8-16:2-1/2" (7) 20,26,30,35,41,50,53,58,59,66,
23 235175 68,72,76,81,82,85,88,07,108 270889
i Screw, hex. hd, 3/8-16x2-1/2” (8} ] Washer, plain 3/8” (10}
14.85,98 235175 7.12,14,16,17,23,27,37,45,46,53,
1 S‘i’:‘;’; gf’gghd' 3/8-16x2-1/2" (9) 235175 65,57,61,69,70,90,95,98,101,490 270889
1 Screw, hex. hd. 3/8-16x2-1/2" {8) 2 Washer, plain 3/8” (11)
(Use Variation No. 27 after 84 " 270889
Serlal No. 3184999) 2 W::“e"’ plain 3/8” (12) 27088
7,12 235175
1 Screw, hex. hd. 3/8-16x1-1/2" (2) 2 W_faf";z’ éé"a‘“ 3/8” (13) 270880
66,588,108 270158 s
1 Screw, hex. hd. 3/8-16x1-1/2” (3) 2 W::f;e;‘ » hi-temp cutout 47 468 07
35,63,68 270158 '
1 Screw, hex. hd. 3/8-16x1-1/2" (4) 3 Head, cylinder
26,72 270158 (Center spark plug location)
L Serew, hex. hd, 3/8-16x1~1/2" (5) {Use 237828 after Serfal No. 3184999)
37,71,92,95 270158 12,490 237830
1 Screw, hex. hd. 3/8-16x1-1/2" (8) 3 Head, cylinder
46,55,81,82,101 270158 (Center spark plug locatlon)
1 Screw, hex. hd. 3/8-16x1-1/2" (6) 14,16,17,23 237830
{Use Varlation No. 12 prior to 3 Head, eylinder
Serlal No. 3185000} {Off-genter spark plug location)
490 270158 85,97 237671
1 Scraew, hex, hd. 3/8-16x1-1/2” (7) 3 Head, cvlinder
41,39,84,90 20188 (Off-center spark plug location)
1 Screw, hex. hd. 3/8-16x1-1/2" (8) 70.76 47 015 04
{Use Varlation No. 12 prior to 3 Head, cylinder
Serlal No. 3185000) (Centér spark plug locatlon)
27,30,45,58,57,70 270158 89 08 47 015 02
1 Screw, hex. hd. 3/8-16x1-1/2" (8} !
20,50,58,76 270158 4 Head, eylinder
1 Screw, hex, hd, 3/8-16x1-3/4" (Center spark plug location)
(Use Varlation No. 12 prior to {Use 2?7870 on engine spec suffix
Serlal No. 3185000} “C" & later)
27,30,45,46,55,57,70,82,84,90 270721 20,26,27,30,35,37,41,46 237328
1 Screw, hex. hd. 3/8-16x2-5/8" 4 Head, cylinder
85,89,97 275198 {Off-center spark plug location}
1 Serew, hex, hd. 3/8-16x1-3/47 50,53,55,57,58,59,63,656,68,71,
37,53,71,90,92,98,107 270721 72,81,82,84,88,90,92,95,101,108 237870

30




CYLINDER HEAD

Kazi (Cont’d}
index Description Part index Description Part
Number Variation Nuimber Mumber Mumber Variatlon Numbar Number
1 Gasket, cylinder B Stud (7}
7,12,i4,16,17,20,28,26,27,30,35, 88 a37ETT
37,41,45,46,50,53,55,57,58,59,61, ] Stud (2}
63,86,68,69,70,71,72,76,81,82,84, 23,46,55,59,82,97 237522
85,88,89,80,92,95,97,986,101,108, 8 Stud
490 47 041 15 14,30,53,84,108 237522
g Strap, lifting 8 Stud (2}

{Use 236742 after Serial No. 3184988) (Not used prlor Serial No. 3185000)
7.12,14,16,17,23,26,35,41,61,63, 490 237522
68,69,81,85,490 47 445 02 8 Stud (3)

6 Strap, lifting 92 237522

{Use 235748 prior to Serial No. 3185000) 8 Stud (4)
27,37,45,46,53,55,57,59,89,70, a5 237522
71,82 47 445 02 8  stud (7)

5] Strap, lifting 65 237522
66,72 47 445 02 9  Bracket, bafile support
6  Strap, lifting 84 47 126 04
(Use 236742 prior to Serlal No. 9271898)
90,92 47 445 02 NOT ILLUSTRATED
6 strap, liiting Washer, lock 3/8”
72,86,95,97,98,101,108 47 445 02 41.63 X291
7 Spacer 13/32" 1.D. % Washer, lock 3/8” (2)
518" O.D. x 23/32" 4%,55,59,82,92,97 A-22-1
53,81,84,95 X-400-71 Washer, lock 3/8” (3)
7 Spacer 13/32" LD. % 37,81 X-22_1

5/8" O.D. x 23/32" (2) Washer, lock 3/8” (4)

7 spacer 181327 1.D. x a0t 35,72 x-22-1

5/8" 0.D. x 23/32" (2) W:;h@" lock 3/8” (5) 221

(Not used prior to Serial No. 3185000} Washer, lock 3/8" (6)

490 X~-400-71
7  Spacer 13/32" L.D. X 68 X-22-1
: Washer, lock 3/8" (7)
578" 0.D, x 23/32" {3)
37,71,92 X-400-71 66,68,108 X-22-1
7  Spacer 13/32" 1.D. x Washer, plain 3/8” (2)
pe 55,92 X-25-28
5/8™ 0.D. x 23/32" (4) Washer. 1T, 3/8"
35,63 H-400-71 v
7 Spacer 1/32" L.D. x 26,41.72 ) X-22-10

5/8" O.D. x 23/32" (5) Wg;“e"’ LT. 3/8" (3) 22-10

26,72 HK-400-71 el
7 Spacer 1/32" 1.D. % g Washer, plain 7/32" (2}

5/8" O.D. x 23/32"(6) N NS;’ hex. 31615 X-25-58
&8 ~400-71 ' * -

1 g

5125,;;',}3;( aslazn ny %ed00-71 23,41,59,82,84,97 X-83-2

7 Spacer 13/32" 1.D. x Ngt?- 7?\133;-1 2’9846 (3) w832

5/8" Q.D, x1/2" yF1,03, S
90,84 W-400-81 Nut, hex. 3/8-16 (4)

7 Spacer 13/327 1.D. % 45,55 A-83-2
5/8” O.D. x 112" (2) Nt;;, ;1263-23;158—16 {5) 552
81,82 X-400-91 pfe, e, —Ba=
a Stud MNug, hex. 3/8-16 (6)

80 237077 35,63,68 H-B3-2
2] Stud (2) Mut, hex. 3/8-16 (7)

41,101 237277 88,108 A-83-2
8 Stud {3) MNut, hex. 3/8-16 {14)

37,71.81,89 237277 66 X-83-2
g stud (5) Nut.;ﬁzex. 3/B-16 .

26,72 237277 94, ~-33-6
8 Stud (6) Nut, hex. 3/8-16 {2}

35,63,68,108 237277 41,59,82 H-B3-6

31



CLYINDER HEAD

{Cont’d) K321
Index Description Part index Description Part
Number Variation Number Mumber NMumber Varlation Nurmber MNumber
Mut, hex. 3/8-16 (3) Nut, hex, 3/8-18 {6)
71,81,88 H-83-6 88 A-83-8
Nut, hex, 3/8-186 {4) Mut, hex. 3/8-16 {7)
35,63 H-83-8 58,108 X~83-6
Nut, hex. 3/8-16 (5) MNut, hex. 5/18-18
26,72 X-83-6 101 X-82-2

32




K321

DIPSTICK AND OIL FILL TUBE DETAILS

STAHOARD SWOULDER TYPE
DERSTICK

OIL DRAIH

_"_Egﬁ—i.m“_"l
O

STRAIGHT TYPE OIL FILL TURE

CURVED TUBE
(FLABGE ROUATING)

BLADE LENGTH
:“ i L § —1

DAYOHET TYPE DIPSTICK

@ Group 10
57 DIPSTICK

33



DIFSTICK

{Cont’d) a2t
Index Desecription Part Index  Description Part
Mumber Varlation Nurmber Number Number WVariation Number Number
1 Dipstick 2~-1/4" blade i6 Plug, cup
1,22 A-235092 38,44 H~702-12
2 Dipstick 16-21/84" blade 7 Serew, H.C. sems 1/4-20x5/8" {4)
52 47 038 D5 38,44 K~132-5
3 Dipstick §-3/4” blade 18 Secrew, H.C. sems 3/8x18x1" (4)
{Dlscontinued not avallable at Kohler Co.) 38.44 K-169-2
40 A-237282 19 Tube, off fill 3-11/16"
4 Dipstick 9-17/64" blade 20 TUSS Al 1-13/16 45 538 01
17 236837 e, © - "
4 Dipstick 4-1/2" blade 28,43 47123 08
22,40 A-235540 21 Tuzbze, oil fifl 7-1/2" 275875
4 Dipstick 2-61/64” blade 23 Tusife oft §lll 9-11/32~ A7z 1o
4 0143 » 237852 30,57 236964
pstick 13-7/684" blade
23 Tube, olt fill 8-41/64"
B85 45 272 04* 65 47 180 05 i
5 Dipstick B-8/16" biade 23 Tube. oil flll
46 2376584 201' g
5 D’fas"ck 8-9/16" blade 237632 Before Serlal No. 14011087 use: 47 180 03
6 Dipstick 14-1/2” blade After Serlal No. 14011086 use: 47 180 04
24 Tube, olfl fll) 8~-21/32"
30 , 237052 40 235805
6 Dipstlck 10-17/64" blade 25 Tube, ol fill 4-1/4"
37.47 237140 37,47 237130
7 Dipstlck 4-5/18" blade 26 Tube oll §ill 9"
38 A-237151 53,54,55 47 180 03
I Dlpstlck 13-13/16" blade 26 Tube, ol §Hl 8-41/64"
57 45 272 03 62,63,200 47 180 04
9 Dipstiek 2-1/2" blade a7 Clamp
41 A-235427 55 H-785-1
i0 Dipstick 4-3/8" blade 28 Bracket, tube
28 237013 (Use after Serlal No. 7158393)
11 Dipstick 3-31/32" blade 52,55 47 126 11
56 47 272 01 20 Gasket
12 Dipstick 14-53/64” biade 17,30,31,37,38,46,47,50,53,54,
63 47 038 16 55,57,62,63,65,200,201 237064
12 Dipstick 13-53/64" biade 30 Tube, off §ill 4-1/16"
62,200 47 038 18* 17,31,46 47 538 01
i3 Dipstick 7-13/16” blade 31 Adapter, ofl ill
38,44 237620 38 236886
i3 Dipstick 13-55/64" blade 32 Adapter, oit fill
53,55 47 038 04 L 235428
13 Dipstick 15-7/64" blade 33 Wire, ball R
54 47 038 03 (Plscontinued not avallable at Kohler Co.}
13 Dipstick 41 235429
201
Before Serlal No. 14011087 use: 47 038 03 NOT ILLUSTRATED
After Serlal No. 14011086 use: 47 038 16 Serew, R.H.M. 10-24x7/16" (3)
14 Kit, camshaft cover and dipstick 23'22'2863;6318'46'47'54'57'62' X-131-2
{Inseétf‘?js 18.16-18) 47 755 35 Washer, fock LT, #10 (3)
15 Cover, camshaft 37.38,46 X-22-9
40 237280
15 Cover, camshaft *NOTE: When replacing these dipsticks for the first
38,44.48 237623 time, ofl fili tube must be orderad.

34



K321

Group 11
ELECTRIC START

@9/
8 14 |
| &2
S @i /
7
Index Désecription " Part Index Deseription Part
Number  Variation Number Number Number Variation Number Number
1 Bracket, starter adjusting 6 Bracket, support
.28 231273 (Use 236737 prior to Serlal No. E-227420)
2 Bracket, starter support 30,54,200 237230
28 235373 6 Bracket, support
3 Key, square 61 237239
28 242168 7 Bracket assembly, solenoid
4 F“Z‘:fy' drive 231501 {Includes 8-16, lead 48 518 12)
5 Screw, starter mounting, 203 " 48 217 04
H.C. 3/8-16x1-5/16" {2) 8 Screw, H.C. 1/4-20%1/2" {2}
{Use 45 111 01 when fuel tank bracket Is 203 X-5-13
mounted with starter mounting screws) 9 Bracket, solenold
30,43,54,200 234948 203 48 126 15
5 Screw, starter mounting, 10 Washer, lock 1/4” (2)
H.C. 3/8-16x1-5/16" (2} 203 X=20-1
[Use 234379 on Serlal 11 Nut, hex. 1/4-20 (2)
No. E~180960 thru 3224985) 203 »-81-1
37,40,47,50,53,203,204 234848 12 MNut, hex. 8-32
5 Screw, starter mounting, 203 H-72-4
H.C. 3/8-16x1-516" [2, i3 Washer, lock #8
57,58,62,63,64,69,71,201,202, 203 X-18-2
205,206 234948 14 Nut, hex. §/16-18 (2)
5 Screw, starter mounting, 203 K772
H.C. 3/8-16x1-7/32" (2) 15 Washer, lock 5/16" (2)
{Use 234948 after Serial No. 3224085) !
55 234379 203 X-21-1
8 Screw, starter mounting, 16 Relay, cranking
H.C. 3/8-16x1-13/32" (2) 203 48 404 03

(Use 45 111 01 when fuel tank bracket is
mounted with starter mounting screws)
11 234380

38



ELECTRIC START

{Coni’d) K321

Anumber of changes have been made on United Technologies/American Bosch starling motors. When major changes
were made, United Technologies changed their model designation and Kohler in turn changed the starler pari number
and also established an engine serial number break to indicate when the new model was used. The chart below lists
the starter supersessions by both United Technologies model and Kohler part number. Following the chart is a paris
breakdown of each starter with the stariers listed in numerical sequence by Kohler pari nurnber.

The United Technologies model number is found on the mounting bracket of each starter. If the model number can be
obtained, locate the corresponding Kohler part number in the chart. Then find the required replacernent part numbers
under the parts breakdown for that Kohler starter number.

If the United Technologles model cannot be determined, check the serial nurmber of the engine to determine which
starter it uses. For example, if starter Variation 30 is called for and the engine Serial Number is E-277390, the chart
indicates the United Technologies SME12A13 or Kohler A-236292 starier. Ifthe Serial Number had been E-228055, the
chart indicates that the engine used the SMH12A13 or Kohler A-237132 starter,

Replaced By
American American
Kohler Bosch Kohler Bosch Effective
Variations Part No. Part No. Part No. Part No. Serial No.
30,43,200 A-236292 | SME12A13 A-237132 SMH12A3 E-226948
A-237132 | SMH12A3 B-237132 SMH12A3 *
B-237132 |SMH12A2 A-237511 SMH1245 or
_ 05995-21-M030SM | 3173782
37,40,47.50 A~236396 | SME12A19 A-237131 SMH12A2 E-1809580
53,203,204 A-237131 [ SMH12A2 A-237510 SMH1242
A-2375106 | SMH12AS A-237534 SMH12A4 or
05994-24-M030SM | 3224938
A-237534 | SMH12A4 or 45 098 07 16353-23-M030SM | 8193133
-05994-24-MO30SM
4508807 | 16353-23-MO30SM | 45 098 09 5666120-M030SM | 2301100013
54,61 A-237511 | SMH12A5 or
05995-21-M030SM
55 A-237510 |SMH12A2 A-237534 SMH12A4 or
05994-24-M030SM | 3224986
A-237534 | SMH12A4 or 45098 07 16353-23-M030SM | 8193133
05994-24-MO30SM '
45098 07 | 16353-23-M030SM |45 098 09 5666120-MO30SM | 2301100013
57,58,62 A-237751 | SMH12A102 45 098 01 SMH12A201 4259925
58,62,63,64,201,202,204,206 |4509801 | SMH12A102 45098 03 SMH12A201 .| 7144003
4509803 | SMH12A201 45 098 05 12507-29-M0O30SM: |17333352
4508805 [ 12507-29-MO30SM | 45098 07 16353-23-M030SM  {8193133
45098 07 | 16353-23-MO30SM | 4509809 5666120-M030SM  |.2301100013
205 A-237534 | SMH12A4 or 45 098 07 16353-23-MO30SM | 1830800013
05094-24-MO308M - o o
45098 07 | 16353-23-M030SM | 45 098 09 5666120-M030SM | 2301100013
69,71 45098 06 | 14925-27-MO30SM

36




ELECTRIC 8TART

K321 (Cont'd)
Index Descriptlon Part
Number Varialion Mumber MNumber
31 Starter assembly (low mount}
{Includes 32,33) A-~236292-85
32 Bracket, starter support 237238
33 Starter assembly
(See page 38 for breakdown) A-237511

/ ')3 43-i~42

s

Index Description Part
Number Variation Number Number
17 Starter assembly {low mount)
{SME12A13) (Includes 18-30)
 (Replaced by A-236282-5 kit} A~236292
18 Plate D.E. 236627
19 - Boit, thru (2) 236577
20 Washer, split-thru bolt
{Replaced by 237761 - Discontinued Index Description Part
not avallable at Kohler Co.) 236574 Number Varlation Number Number
21 Cap agssembly, C.E. 236628
22 Kit, brush and spring 236576 34 Starter assembly [high mount}
23 Nut, terminal lead (2) {SMEi2A11} (Includes 35-47)
{Replaced by 237761 - Discontinued {Replaced by A-236396-S ki) A-~236396
not avallable at Kohler Co.) 236575 35 Kit, starter bracket
24 Washer, split (2) {Discontinued not avallable
{Discontinued not avallable at Kohler Co.) 237225
at Kohler Co.) 236594 36 Bolt, thru (2) 236577
25 Washer, spacing 37 Washer, split - thru bolt 236574
{Replaced by 237781 - Discontinued 38 Kit, brush and spring 236576
not avallable at Kohler Co.} 236573 39 Cap assembly, C.E.
26 Washer, insufator (Discontinued not available
{Discontinued not avallable at Kohier Co.} 236564
at Kohler Co.) 236572 40 Nut, terminal lead (2)
27 Armature 236571 {Replaced by 237761 -~ Discontinued
28 Washer, spacer .005 not avaliable at Kehler Co.) 236575
{Discontinuaed not avallable 41 Washer, split {2)
at Kohler Co.} 236570 {Discontinued not avallable
29 Washer, spacer .010 (A.R.) at Kohler Co.} 236594
{Discontinued net available 42 Washer, spacing
at Kohler Co.) 236568 {Replaced by 237761 -~ Discontinued
30 Drive 236562 not available at Kohler Co.) 236573
43 Washer, Insulator
(Discontinued not available
at Kohler Co.) 236572
44 Armature 236571
45 Washer, spacer .005
{Discontinued not available
at Kohler Co.) 236570
46 Washer, spacer .010 (A.R.}
{Discontinued not avallable
at Kohler Co.} 236568
47 Drive 236562

37



ELECTRIC START
(Cont’d) Kaz1

Indext Description Part
Number Varlation Number Number

48 Starter assembly (high mount)
{Includes 48,50) A-236396-S
49 Screw, H.C, (2)
{High mount starter for J.Deera
when 236423 bracket Is used) 234380
49 Screw, H.C. (2)
{High mount starter only mounting) 234948
50 Starter assembly

N Index Description Part
(See page 39 for breakdown) A-287534 Number Varlation Number Number
59

G0 Starter assembly (low mount)
(SMH12A3) {Includes 61-67}
{Replaced by A-237511) A-237132

81 Boelt, thru w/washer (2} 237646

62 Bracket and cap D.E. 237361 :

63  Kit, brush and spring
(Replaced by 52 755 15) 48 755 1§

64 Cap, commutator end 48 227 04 ;-

65 Armature 47 170 01

66 Kit, drive
{Includes 67) 47 7565 07

67 Kit, drive parts 47 755 13

Index Description Part
Number Varlation Number Number

51 Starter assembly (high mount)

{SMH12A2) (Includes 52-59} A-237131
52 Bolt, thru w/washer (2) 237768
53 Armature 47 170 01
54 Kit, drive

{Includes 55) 47 755 07
55 Kit, drive paris 47 755 13
56 Bearing 41 030 1
57 Bracket and cap D.E. 237362
58 Cap, commutator end 48 227 04
59 Kit, brush and spring

(Replaced by 52 755 15) 48 785 15

Index BDescription Part
Number Varlation Number Number

68 Starter assembly {high mount)
{SMH12A4) {Includes 69~79) A-237510

38



ELECTRIC START

K321 {Cont’d)
indaex Bascripilon Part
MNumber Variation Number Number
638 Bolt, thru w/washer (2j 237758
70 Armature 47 170 01
71 Bracket and cap D.E. 237382
72 Washer, armature thrust 47 468 Q2
73 Kit, drive
{includes 74) 47 755 07
74 Kit, dust shield &7 755 13
75 Cap, commuiator end 48 227 04
76 Kit, brush and spring
(Replaced by 52 755 15) 48 755 15
77 - .Kit, brush holder
{Discontinued not avallable
at-Kohler.Co.} 237762
76 . Kit, hardware
- {Dlscontinued not available
at Kohler Co:) 237761
Index Description Part
Number Varlation Number Number
87 Starter assembly (high mount)
(SMH12A4 or 05994-24-M030SM)
{Includes B88-84} A-237534
23:] Beit, thru w/washer (2) 237649
89 Armature 47 170 01
a0 Cap, commutator end 48 227 04
21 Kit, brush 48 755 15
92 Cap, drive end 237850
a3 Kit, drive
{Includes 94) 47 755 07
: 94 Kit, drive parts 47 765 13
i
Index Description Part
Number Varlation Number Number

79 Starter assembly (low mount)
(SMH12A5 or 05985-21-M0308M)

{Includes 80-86) A-237511
80 Bolt, thru w/washer {2)

{Replaced by 12 086 02) 237646
81 Bracket and cap D.E. 237361
82 Cap, commutator end 48 227 04
a3 Kit, brush and spring

(Replaced by 52 755 15) 48 755 15
84 Armature 47 170 01
a5 «it, drive

{Includes 86} 47 755 07
215 Kit, drive paris 47 755 13

38



ELECTRIC START .
(Coni’d) K321

Index Description Part
Number Varlation Nurnber Mumber

103 Starter assembly (high mount)
{SMH12A201) {includes 104-110) 45098 O

104 Bol, thru w/washer (2) 237649
105 Kit, armature 45 755 0%
106 Cap, commutator end 48 227 04
107 Kit, brush and spring

{Replaced by 52 755 15) 48 755 15
08 Cap, drive end 237650
109 Kit, drive

(Includes 110) 45 755 03
110 Kit, drive parts 45 755 13

index Description Part
Number Varlation Number Number

95 Starter assembly (high mount)

{SMH12A102} (Includes 96-102) A-237751
a6 Bolt, thru w/washer {2) 237758
a7 Armature 237759
a3 Cap, commutator end 48 227 04
99 Kit, brush and spring

{Replaced by 52 755 15} 48 755 15
100  Cap, drive end 237760
101 Kit, drive

{includes 102) 45 755 03
102 Kit, drive parts 47 755 13

Index Desecription Part
Number Varlation Number Number

111 Starter assembly (high mount} _
{SMH12A201) (Includes 112-118) .45 098 03

112  Bolt, thru w/washer (2) 237649
113 Kit, armature 45.755 09
114 Cap, commutator end 48 227 04
115 Kit, brush-and spring

{Replaced by 52 755 15) 48 755 15
116  Cap, drive end 237650
117 Kit, drive

{Includes 118) 45 755 03
i18 Kit, drive parts 47 755 13

40



ELECTRIC START
K321 (Cont’d)

Index Description Part Index Description Part
Number Varlation Number MNumber Number Variation Number Number
i1i¢ Starter assembly (high mount} 127 Starter assembly (high mount)
{12507-29-M030SM} (14825-27-M030SM)
{Includes 120-126) 45 098 05 (includes 128-134) 45 092 06
i20 Boli, thru w/washer (2) 237649 i28 Bolt, thru w/washer (2) 237649
121 Armature © 45170 02 120 Cap, commutaior end 48 227 04
122 Cap, commutator end 48 227 04 130 Kit, brush and spring
123  ¥it, brush and spring (Replaced by 52 755 15) 48 755 15
: {Replaced by 52 755 15) 48 755 15 131 Armature 45 170 Q2
124 Cap, drive end 237650 132 Cap, drlve end 237650
125 Kit, drive 133 Kit, drive
(Includes 126} 47 755 07 (Includes 134} 47 749 02
128 Kit, drive parts 47 755 13 124 Kit, drive parts 47 755 13

41



ELECTRIC START
{Cont’d) K327

index Descrintion Part
Mumber Varlation Number Mumber

143 Starter assemibly (high mount)
(56661-20-M030SM)

{Includes 144-149) 45 098 08
144 Bolt, thru w/washer 237649
145 Armature 45 170 03
146 Cap, commutator end 46 227 01
147  Kit, brush and spring 52 755 15
148 Cap, drive end 45 081 05
149 Kit, drive 45 755 15

NOT ILLUSTRATED
Lead, black
(6" -~ 6 gauge ~ 5/16" and 1/4"
Insulated grip barrel eyelet terminals)

203 48 518 12
Screw, set 5/16-18x1/4" (2)
28 X-60-50
Screw, hex. hd. 1/4-20x3/4”
neex Description Part Sc‘i‘iw hex. wash. hd. 1/4-20x3/4" X-or-s4 :
Number Varlation Number Number 54,200,201 X-67-62
135 Starter assembly (high mount) Screw, H.C. §/16-18x3/4"
{168353-23-M030SM) 46,59 X-125-3
(includes 135...142} 45 098 07 Screw, H.C. 3/8-16x7/8" t
136 Bolt, thru wiwasher (2) 237649 28 __ X-129-4 :
137 Armature 45 170 02 Screw, H.C. 3/8-16x1-1/8" (2) l
138 Cap, commutator end 48 227 04 28,46,59,66 X-129-13
1392 Kit, brush and spring Screw, hex, mach. 5/16-18x1"
{Replaced by 52 755 15) 48 755 15 66 25 086 08
140 Cap' drive end 237650 Washer. lock 8/16”
141 Kit, drive 46,59,66 ) X-21-1
{Includes 142) 47 755 07 Washer, lock 3/8 (2)
142 Kit, drive parts 47 755 13 28,40,41,43,46,54,55,57,61,62,63,
66,69,71,200,201,202,203,204,
205,208 K-22-1
Washer, lock 1747 (2)
40,47,53,57,59 H-22-1i1
Washer, plain 3/8" (2)
46,47,59,66 X-25-93
Washer, plain 3/8”
54,61 X-25-41
Washer, L.T. 3/8"
28 X-22-10
Nut, hex. 1/4-20
40,57 X-81-1
Nut, hex. 5/16-18
46,59,66 X-82-2
Decal, 12 volt warning
43,47 ,55,57.71 277356
Decal, warning
40,43,47,57,62,71,201,206 237447

a2



K3zi

Group 12
EXHAUST

Index Description Part Index Description Part
Number Variation Number Number Number Varlation Number Number
i Muffier 7 Muffler
1,5,11,200,201,203,204,208,497, 25,34 237550
499 275679 8 Baffle, heat
2 Pipe 1" N.P.T.F. x 3" 26,34 237679
1,40,499 41 136 02 9 Stud (2)
2 Pipe 1" N.P.T.F. x & 3,57.58,205,207 41 072 19
(Discontinued not avallable at Kohler Co.} 2 stud (2}
28 X-218-5 41 232810
2 Pipe 1" N.P.T.F. x 4-1/2" i0 Pipe, exhaust
{Discontinued not available at Kohler Co.) (Discontinued not avallable at Kohler Co.)
28 ¥-218-10 11,419,201 231820
3 Pipe 1" N.P.T.F. x 2-1/4" 11! Elbow, exhaust
27 K-229-11 42 47 054 02
3 Pipe 1" N.P.T.F. x 2-1/2” i2 Spacer
33 K-229-1 25,34 H-400-72
4 Nut, loeck 13 Pipe, exhaust
5,11,14,19,23,24,25,34,38,42, {Discontinued not available at Kohler Co.}
200,201,204,206,206,496,487,458 AC-1536 23,24,496,498 237128
5 Eibow, exhaust 14 Clamp, muffler (3)
14,25,34 235692 496,498 237548
[ Clamp, muffler i5 Elbow, exhaust
25,34 237542 38,206 47 064 01

43



EXHAUST

({Cont’d) K321
index DBPescription Part lndex  Descripiion Part
Number Varlation Number Number Number Variation Number Number
i8 Pipe, exhaust 25 Bracket, muffler mounting
{Discontinued not available at Kohler Cao.) {Discontinued not avaliable at Kohler Co.}
498,498 237608 496,498 237642
17 Pipe, exhaust 28 Adapter, exhaust elbow
{Discontinued not avallable at Kohler Co.} i2 236268
496,498 237603 27 Gasket
18 Muifler 58 45 041 07
{Discontinued not available at Kohler Co.}
496,498 237485 NOT ILLUSTRATED
14 Pipe, exhaust Serew, H.C. §/16-18x1"
5,497 235194 25,34 X-6-7
20 Bracket, muffler mounting Screw, H.C. §/16-18x¢1-1/2"
{Discantinued not avallable at Kohler Co.) 2,311,208 K-5-28
498 237605 Screw, H.C. 5/16-18x2"
21 Elbow, street 2,31,208 X-6-28
28 X-215-15 Screw, H.C. 5/16-18x1~5/8"
21 Elbow, street 12 H-6-35
208 230600 Screw, R.H.M. 1/4-20x3/8" (2}
22 Bracket, muffler mounting 3 X-73.22
{Discontinued not avallable at Kohler Co.) Washer, lock 5/16"
496,498 237609 25,34 H-21-1
23 Elbow, exhaust Washer, plain 3/4"
2,28,31,208 2351686 25 K-25-20
24 Gasket, exhaust Washer, plaln §/15"
2,12,28,31,57,58,200,202,205, 34 X-25-51
207,208 235122

44




Ery

Group 13
FLYWHEEL

index Deascription Part Index Description Part
Number Varlation Number Number Number Varlation Number Number
1 Flywheel 2 Flywheel
1,102,132,139,227,400 A-235908%= 33,51,62,73,78,83,85,89,80,91,
i Flywheel 108 47 025 114
{Discontinued not avaliable at Kohler Co.} 2 Flywheel
9 A-235928 43,81 47 025 12
1 Flywheel 2 Flywheel
18,39,131,150 A-235478 48,147 A~238707
1 Elywheel 2 Flywheel
58,82 A-236252 685,096,211 A-236286
1 Flywheel
108 237297 =*Note: Refer to Parts Bulletin No. 129 before
1 Flywheel ordering.
18 A~237435%*

45



FLYWHEEL

{Cont’d) K321
Index Description Part Index Descriptlon Parg
Mumber Variation Number Number MNumber Varlation Number Mumber

2 Fiywheal 8 Nut, lock 5/8-18
156 47 025 22 1,8,33,39,43,48,51,58,61,62,65,

2 Flywhee! 73.78,81,83,85,89,80,01,96,102,

151 47 025 23 103,106,108,108,115,116,117,118,

2 Flywheel 120,122,123,126,129,134,139, 142,
122 47 025 27 147,1561,152,156, 163,164, 165, 168,

2 Flywhael 170,171,185, 188, 189, 192,200,203,
103,115,116,117,120,123,1286,129, 207,211,226,227,228,230,231,232,
134,152,164,171,188,189,192,203, 237,238,240,241,242,247, 260,262,
230,401,402,403 47 025 28 263,276,400,401,402 25 100 024

2 Flywheel 6 Washer, plain 5/8”

(Replaced by 47 025 28) 1,9,33,39,43,48,51,58,61,62,65,

) Fl;svshw 47025 29 73,78,81,83,85,89,90,91,96,102,
&1 47 025 10 103,106,108,109,115,116,117,118,

) Fiywhoel 120,122,123,126,129,134,138, 142,
156,165 47 025 24 147,151,152,156,163,164, 165,168,

2 Flywheel 170,171,185,188,189,182,200,203,
142 47 025 16 207,211,226,227,228,230,231,232,

1 Flywheel 237,238,240,241,242,247,260,262,

108 47 025 40 263,276,400,401,402 X-25-104#

2 Flywheel
168,260 47 025 44 NEW DESIGN HAR_DWAHE

2 Flywheel 7 Key, woodruff
185 47 025 22 1,9,83,39,43,48,51,58,61,62,65,

2 Flywheel 73,78,81,83,85,89,90,91,98,102,
163,165,170,200,207,237,238, 103,108,108,109,115,116,117,118,
240,241,247 47 025 24 120,122,123,126,129,134,139, 142,

2 Flywheel 147,151,152,156,163, 164, 165, 168,

226 47 025 52 170,171,185,188,189, 192,200,203,

2 Flywheel 207,211,226,227,228,230,231,232,
263 47 025 23 237,238,240,241,242,247, 260,262,

2 Flywheel 263,276,400,401,402 X-48-3*
231,403 47 025 28 8 Washer, plain 3/8"

2 Flywheel 1,9,33,39,43,48,51,58,61,62,65,

403 47 025 20 73,78,81,83,85,89,90,91,96,102,

2 Flywheel 103,106,108,109,115,116,117,118,
228 47 025 48 120,122,123,126,129,134,139,142,

2 Flywheel 147,151,152,156,163,164,165,168,

(Blscontinued not avallable at Kohler Co.) 170,171,185,188,189, 192,200,203,

262 47 025 50 207,211,226,227,228,230,231,232,

2 F‘g;‘g’ee’ o7 025 51 237,238,240,241,242,247, 260,262,

263,276,400,401,402 52 463 15¢

k| Adapter, front drive "
(Replaced by 25 029 04) 9 Screw, hex. mach, 3/8-24x1-1/8
115188 237373 1,9,33,39,43,48,51,58,61,62,65,
73,78,81,83,85,89,90,91,98,102,

OLD DESIGN MARDWARE 103,106,108,109,115,116,117,118,

4 Key. square 120,122,123,126,129,134,139, 142,
1,9,33,39,43,48,51,58,61,62, 65, 147,151,152,155,163,164,165,168,
73,78,81,83,85,89,90,91,96,102, 170,171,185,188,189,192,200,203,
103,106,108,109,115,116,117,118, 207,211,226,227,228,230,231,232,
120,122,123,126,129,134,139, 142, 237,238,240,241,242,247,2860,282,
147,151,152,156,163,164,165,168, 263,276,400,401,402 25 086 247
170,171,185,188,189,192,200,203, 10 shaft, front drive
207,211,226,227,228,230,231,232, 18 235226
237,238,240,241,242,247,260,262, 10 Shaft, fromt drive
263,276,400,401,402 H-286-178 75,78,85,129,150,171,402 52 144 19

48




FLYWHEEL

K321 {Cont"d)
index Description Part index Description Part
Number Varlation Number pMumber MNumber Variation Number Number
i0 Shatt, front drive 24 Kit, grass screen
83 235954 {Ineludes 20}
10 Shatft, front drive 51,65,01,117,231,401 47 ¥55 22
126,155,200,240 237350 24 Screen, grass
10 Shaft, front drive 403
(Discontinued not avallable at Kohler Co.) Before Serlal No. 14059394 use: 47 755 22
131 237606 After Serlal No. 14059393, but
10 Shaft, front drive before Serlal No. 1925400013 use: 47 162 29
152,164 47 144 01 25  Kit, grass screen
10 Shaft, frgnt drive (Includes 20)
192 47 144 09 115,188 47 755 23
i1 Kit, rope start pulley 26 Screen, grass
(Includes 1215, Decal 25 113 06) 105,151,242,243 a7 755 17
12 :éffzzn, .ig:.ras:siu. o 47 755 28 27  Screen, grass
B aaa 433&_5‘2_1.39*133-211'227 235208 (Disac.;ontlnued not avallable at Kehler Co4.7) 162 15
18 E_q_t_!g_y_ gg_egtr[c start 28 Screen, grass
. (angligfggvgg' 48,61,62,78,85,89, {Discontinued not available at Kohler Co.)
103,106,108,131,139,211,227 235207 139 237718
14 Répe'. _ 28 Screen, grass
ALL . A-230099 (Discontinued not avallable at Kohler Go.}
15 Screw, truss hd. 1/4-20x5/8" {4) 207,241 47 162 29
1,39,48,103,211,227,400 X-166-1 30  Cup, drive
16  Pulley, rope start (includes 31)
(Discontinued not avallable at Kohler Co.) 105,161 41 071 03
82 235752 30 Cup, drive
17 Screen, grass {Includas 31)
118,400 47 162 02+ {Use before Serlal No. 1522800013 with 5&6)
17 Screen, grass 242 41 071 03
126 47 162 04 30 Cup, drive
18 Screen, grass {Includes 31)
18,131 235052 {Use bafore Serial No. 1534700013 with 588)
19 Kit, grass screen 263 41 075 03
(Includes 21) 31 Pin, dowel
73,96,123,132,134,142,147,163, 105,151,242,263 ¥-56-7
237 47 755 15 32 Kit, drive cup
18 Scraen, grass {Includes 8)
247 {Use after Serial No. 1522800003 with 889)
Before Serial No. 14059384 use: 47 755 18 242 52 755 61
After Serial No. 14059393 use: 47 162 30 32 Kit, drive cup
20 Screw, pozidriv T.H, 1/4-20x5/8" (4) {Inciudes B}
9,38,51,61,62,85,73,76,83,85,89, {Use after Serial No. 1534700003 with 839)
©0,91,96,106,108,109,115,117, 263 52 755 61
118,120,123,126,129,134,139,142, a3 Support rotor
147,151,163,184,168, 170,171, 185, (Discontinued not avallable at Kohler Co.)
188,189,192,200,207,226,227,228, 5882 236593
231,232,237,240,241,242,247,262, 34 Roto,r
21 Kliﬁ:;.f;:;;ﬂ&:giﬂ% 47 086 08 {Discontinued not avallable at Kohler Ca.)
{Includes 20} 58,82 277227
83,90,120,129,150,155,170,171, 35 Cover, screen
200,240,402 47 756 16 {Discontinued not avallable at Kohler Co.}
22 Kit, grass screen 61 236391
{includes 20)
1895 47 755 18 MNOT HLUSTRATED
22 Kii, grass sereen Decal, pulley
(Includes 20} 227 26 113 08
226,228,262,276 47 755 21 Adapter, front drive
23 Kit, grass screen {Not supplied by Kohler Co., centact
{Includes 20} Original Equipment Manufacturer)
168,260 47 755 19 169

47



FLYWHEEL

(Cont'd) K321
index Description Part index Description Part
Number Varlation Number Mumber Mumber Variation Number Number

Adaptar, hub
{Not supplied by Kohler Co., contact
Orlginal Equipment Manufacturer)
185
Washer, lock #10 {6)
58 X-19-1
Washer, lock 5/16" {4}
185 X-21-1
Washer, lock 3/8" (2)
58 K-22-1
Washer, lock 3/8” (4)
58,78,83,85,109,115,126,129,

162,164,171,189,182,200,402 X-22-1
Washer, plain 1/4" (4)

1,39,48,103,18%,207,211,227,

241,247 403 X-25-52
Washer, plain 1/4" (4)

51 X-25-53
Washer, plain 1/4°

73 X-25-73
Washer, plain 1/4” (4)

90,91 K-25-73

Washer, plain 174"
{Discontinued not avallable at Kehler Co.)
83 X-25-99

#NOTE:

*NOTE:

Washer, flat 5/8"

185 47 468 08
Screw, H.C, 10-24x5/8" {B)
{Discontinued not avallable at Kohler Co.)

58 X-117-5
Screw, H.C. 3/8-16%7/8" {2}
58 A-~129-4

Screw, H.C. 3/8-16x7/8" (4)
78,83,85,109,115,126,129,152,
164,171.188,189,192,200,240,402

Screw, hex. mach. 5/16-18x1" (4}
185 25 086 04

This hardware |s used to fasten externally
threaded crankshafts only. The hardware
used to fasten internally threaded crank-
shafts Is alse listed. Refer to items. For
crankshaft informatlion, refer to Group 8.

A-158-2

This hardware Is used to fasten internally
threaded crankshafts only. The hardware
used to fasten externally threaded crank-
shafts Is also listed, Refer to items. For
crankshaft information, refer to Group 8.

48




Group 14
FUEL PUMP

Index Description Part Index Description Part
Number Variation Number Number Number Varlation Number Number

1 Pump, fuel (w/prime lever)} 4 Connector, hose 80° {2)

1,8,5,6,19,27,28,35,43,54 A-235807 {For 174" LD. rubber hose)

1 Pump, fuel {w/prime lever) 2,6,9,19,42,43,45,46,48,49,561,52,

203 53,54,59,60,63,64,65,70,74,76,92,
Before Serial No. 7480573 use: A-235807 97,201,203,204,205 25 155 02
After Serlal No. 7480572 use: 47 559 01 5 Connector, hose 90°
i Pump, fuel assembly (w/prime lever) (For 3/16" 1.D. rubber hose)
{Includes 2-5) {Use X-391-1 prior to Serlal No. 5155716)
51,53,76,201,203 47 559 01 32,66 H-391-11
2 Gasket, fuel pump 5 Connector, hose 80°
(Use on metal body pump applications only) {For 3/16" L.D. rubber hose)
2,3,4,5,12,15,19,21,25,29,27,30, 33,46,48,49,51,52,53,59,60,64,865,
32,33,46,48,49,51,52,53,54,59,60, 70,74,76,97,201,203,204,205 H-391-11
63,64,65,66,70,74,76,92,97,200, 6 Pump, fue! {w/o prime lever}
201,203,204 25 041 05 2,12,18,20,21,25,29,30,32,38,41,
2 Gasket, fuel pump 42,44,60,66,200 A-235845
{Use on non-metal pump applications only) 6 Pump, fuel assembly [w/o prime lever)
2,3,4,5,12,15,19,21,25,28,27,30, (includes 2-5,7)
32,33,46,48,49,51,52,53,54,59,60, 46,48,49,52,59,60,63,64,65,70,
63,64,65,66,70,74,76,92,97,200, 74,92,97 47 559 04
201,203,204 25 041 09 6 Pump, fuel assembly {w/o prime lever)

3 Washer, plain 1/4” {2} (ncludes 2-5,7}
46,48,49,51,52,53,54,59,60,63,64, (Use after Serlal No, 8300083}
65,70,74,76,92,97,201,203,204,205 X-25-63 204 47 558 04

4 Connector, hose 90° [ Pump, fuel assembly {w/o prime lever)

{For /4" 1.D. rubber hose}
1,3,5,12,15,18,20,21,28,27,28,29,

32,33,38,41,51,53,66,200 26 155 02

(ncludes 2-4,33})
{Use before Serlal No. 1813500013)
205 47 559 02

48




FUEL PUMP

{Cont’d} K321
Index Description Part Index DRescription Part
Number Varlation Number Number Number Varlation Number MNumber

B Pump, juel assembly {w/o prime lever) 24 Elbow, street 1/8" x 80°

{Includes 2-5,7) 3,18,19,20,25,27,28,28,41,54 48 282 03

{Uss afier Serlal No. 1913500003) 24 Elbow, street 1/8” ¥ 45°
205 47 559 04 38 K-274-4

7 Connector, hose 46° 25  Line, flexible fuel §-3/4"
46,48,49,52,59,60,63,64,65,70,74, {Pump to carburetor)
76,97,204,205 47 155 12 {Copper fusl line - 235097)

8 Pugn’:g- fuel (w/o prime lever) 236205 1,2,3,5,6,9,12,15,18,19,20,21,25,

' = 27,28,29,32,33,38,42,43,45,46,49,

8§  Pump, fuel (w/o prime lever) 53,54,59,63,66,200,201 52 353 04

(USSG 47 559 04 after Serlal No. 7216097) 25 Llna, flexible fuel 6-1/2"

g Gz:sket fuel pump A~236205 {Discontinued not avalfable at Kohler Co.)

' 60 K-B07-7

" C:\?er N 277643 25 Line, flexible fuel 5-1/2"

4 » PUmp p 240282 (Pump to carburetor}

10 Cover, pump pad 30,41,48,51,52,60,64,65,70,74,75 25 353 01

{Use before Serlal No. 9300083) 25 Line, Hexlble fuel 5-1/2"

204 240282 (Use before Serlal No. 2000300013)

11 Screw, pozidriv T.H. 1/4-20x5/8" (4) 203 25 353 01
12.25,65,200 47 086 08 25 L[ne, flexlble fuel 5-1/2”

11 Screw, pozidriv F.H. 1/4-20x3/4" (2) (Use after Serial No. 9300082)
1,2,3,4,5,6,12,15,19,21,27,29,30, 204 25 353 01
32,33,42,48,51,45,46,49,51,52,53, 25 Llne, flexible fuel §-1/4”
54,59,60,63,64,66,70,74,76,02,97, {Use before Serlal No. 1813500013)
200,201,203,204,205 ¥-174-2 205 25 353 04

12 Filter, fuel 26 Clamp, hose (2}

{Includes 13-18} 1.2,3,5,6,9,12,15,18,19,20,21,25,
3,12,18,19,20,25,27,28,29,30,38, 27,28,29,30,32,33,38,41,42,43,45,
41,44,54,66,200,201 A-210101 46,48,49,51,52,53,54,59,60,63,64,

i3 Top, fllter 65,66,74,76,200,201,205 K-426-8
3,12,18,19,20,25,27,28,29,30,38, 26 Clamp, hose (2}
41,44,54,66,200,201 210478 (Use before Serial No. 2000300013)

4 Valve, needle 203 X-426-8
3,12,18,19,20,25,27,28,29,30,38, 26 Clamp, hose {2)

41,44,54; 66,200,201 A-210480 (Use after Serlal No. 9300082)

i5 Screen, fliter 204 H-426-9
3,12,18,19,20,25,27,28,29,30,38, 27 Line, fuel (Steel)

16 641];4‘:’5;;:56-200'201 210479 (Discontinued not available at Kohler Co.)
asket, ar 44 47 516 01
3,12_‘18,?9_,20,25,27,28.29,30,38, a7 Lti'ie, fusl .

17 B:vl;42!€;4s;:5:,200,201 210468 {Discontinued not avallable at Kohler Co.)

' i2 X-284-5
LSRR Shew swesiase

18 Bail PRI {Discontinued not available at Kohler Co.}
3,12,18,19,20,25,27,28,29,30,38, " Nl:ljp!e - X-774-1
41,44,54,66,200,201 -210477

19 Elbow 90° A-21 3,19,25,27,29,54 K-217-7

{Dlscontinued not avaflable at Kohler Co.) 29 Nipple 1/8x2-1/2”

20 25 28 41 A-822 {Discontinued not available at Kohler Co.}

20 Elbow 20,38,41 167196

(Copper iuel lne orly} 30 Elbow, street
1,3,12,27.29,200 231510 30,44,64,66 X~555-2

21 Sleeve 3 Elbow 90°

{Copper fuel line only) 18 A-447-10
3,12,18,27,29,200 220547 31 Elbow 80° {2)

22 put 44 H-447-10

(Copper fuel line only} 32 Connector, straight
3,12,18,27.28,200 220786 200 231509

23 Nipple, pipe 33 Connector, stralght
&6 47 135 02 205 K~380-2

50




FUEL PUMP

K321 {Cont'd)

Part

Index Description
MNumber Variatlon Number

Part
Mumber

inder Description

MNumber Varlation Number Mumber

NOT ILLUSTRATED

Repalr kit
{Use only with pumps that have letter

“B" stamped on body)

{Includes diaphragm spring, valve

assembly, valve gasket, and pulsator

diaphragm)
1,2,3,5,6,12,18,19,20,21,25,27,
28,29,30,32,33,30,41,42,43,44,54

230675

Repalr kit

{Use only with pumps that have letier
=B stamped on body)

(Includes dlaphragm spring, valve
assembly, valve gasket, and pulsator

diaphragm)
0,15,45 236387

51



Group 15
FUEL TANK

a

%R

NOTE: For additional Fuel Tank components, see page 53,

Y

20—

Index Desecription Part index Description Part
Number Vartation Number Number Number Varlation Number Number
i Bracket, upper tank 5 Bracket, lower tank - assembly {2)
(Discontinued not available at Kohler Co.) (Includes webbing)
1,15,21 45 217 02 57,59,75,76,205 47 217 11
1 Bracket, upper tank & Strap, tank (2)
(Use 45 217 01 after Serial No. 3184848) ;?§|:331s$;?w8§<-5—26
(D;s;c;gth;;ed not available at Kohler C}n.‘)15 217 02 1,15,21,24,26.36,40,41,43.44. 54,
e §7,59,75,205 237639
2 Bracket, upper tank 7 Strap, tank {2}
57,59,205 45 066 03 {includes screw X-776-1
2 Bracket, upper tanic assembly and nut X-101-8}
(Use 45 217 Q2 befare Serlal No, 3185000) 8,22.27,38 A-236942
43,44 47 217 10 7 Strap, tank (2)
2 Bracket, upper tank assembly {includes nut X-101-8
{Includes webbing) and screw X-776-1)
40,41,57,59,75,76,76 47 217 10 54,200,201,203 A-236938
3 Cap, tank 8 Webbing, (upper bracket) {2}
1 220058 57,598,205 H-295-35
3 Cap, tank 9 Webbing (lower bracket) (2)
6,15,21,22,24,27,36,38,40,41,43, 0 V:ﬁe el X-295-25
4 C::.Z:::‘,iﬁ‘i,ms 238656 {(Use 47 462 01 after Serlal No, 5155715)
26’ 220853 1,24,26,36,38,41,43,44,54,203 220754
10 Valve, fuel
4 Tank, fuel 1.5 gallon 57,59,75,76,204,205 47 462 01
{Inciudes cap) 11 Tank, fuel 2,0 gallon
1,156,21,24,26,36,40,41,43,44,57, {Includes cap)
59,75,76,205 235164 6,22,27.38 235935
5 Sracket, lower tank - agssembly 11 Tank, fusel 1.7 galion
1,15,21,24,26,536,40,41,43,44 47 217 11 200,201,203 235370

52




FUEL TANK

K321 (Cont’d)
index Description Part index Description Part
Number Varlation Number Number MNumber Variation Number MNumber
12 Bracket, tank assembly 17 Line, flexinle fuel 7
§,22,27,38 236943 (Discontinuzd not avallable at Kohler Co.)
i3 Tank, fusl 38 H-B97-5
(.48 gas/t.44 kerosene) 18 Clamp, hose
54 41 085 01 54 H-426-9
14  Bracket, valve i8  Clamp, hose {2)
54 46 126 03 {Use X-426-9 on engines with serlat
15 Valve, fuel no. 5155716 thru 8173117 - englngs
54 4G 462 05 :f;:ps:’rlaﬁ no. 6173117 do not require
16 Clamp, hose (2)
44,57,75,76 25 237 01 ” c;;}i‘;'zif:;:z'fs X-426-9
17 Une, flexible fuel 6-3/4” a8 40 X426-
S L 52 353 04 18 Clamp, hose (2)
17° ' Line, _f_i_o;xiblp__fge] 20" 41
24,26,36,40,41,43,44,57.75.76, Between Serlal No. 5155716 thru
20 41 353 1 6173117 only, use: X-426-9
17 Line, flexible fuel 13-1/2" (2) After Serial No. 1934800003 use: 25 237 01
54 25 353 03 19 . Connector, straight
i7 Line, flexible fuel 5-1/27 6,22 H~-380-1
54 25 353 01 20 Connector, hose 50°
(For 1/4" 1.D. rubber hose)
203 25 155 02
FUEL TANK
D~ 25 /30 (Cont’d)
- ®

27

a

26

A
[ ~—

NOTE: For additional Fuel Tank components, see page 52.

index Description Part index Description Part
Number Variation Number Number MNumber Variation Number Numbaer
2% Tank, fuel 7.5 galion 24 Gauge, fuel tank
{Includes cap) {Discontinued not avallable at Kohler Co.)
{Discontinued not available at Kohler Ca.) 9% 234119
a8 288831 25 Connector, 30° hose
22 Strap, tank (2} (For 3/16" 1.D. rubber hose)
{Discontinued not avaliable at Kohler Co.} {Use ¥X-3981-1 prlor to Serial No. 5155716}
ag 288832 40 H-301-11
23 Tank, support 28 Eibow 80°
(Discentinued not avallable at Kohler Co.} 99 K-447-10
98 288635 26  Connecior, straight
15,21,202 231509

83



FUEL TANK

(Cont’d) K321
Index Descripiion Part index Description Part
Mumber Variation Number Number Number Varlatlon Number Mumber
27 8Bleeve {2) 28 Gashket, filier
1,6,15,21,202 2205847 §,22,40,200,202 210468
28 Nut {2} 393 Bowl, glass
1.8,15,21,202 220786 6,22.40,200,202 210467
23 Line, fuel 22 ” copper 40 Bail
{Discontinued not avallable at Kohler Co.} 6,22,40,200,202 A-210477
1,202 X-284-5
29 Line, fuel 8” stael NOT ILLUSTRATED
{Dlscontlnued not avaliable at Kohler Co.) Decal, valve posliion
& 235372 54 46 113 04
28 Line, fuel 27” copper Decal, fuel warning
{Biscontinued not avaliable at Kohler Co.) 76,75,205 25 113 10
15,21 X-294-186 Screw, H.C. 3/8-16x1" (2)
30 Spacer (2) 1,24,26 H=7-1
(Not used prlor to Serial No. 3185000) Screw, H.C., 1/47-20x1-1/2"
24,26,36 26 112 08 1,15,21,24,26,36,40,41,43, 44,54,
30 S'Z"B":; ‘728’ Xo400-59 57,59,75,205 X-5-26
a1 Llne: ft.;e! 417 Screw, H.C. sems 1/4-20x5/8" (2)
(Discontinued not avallable at Kohler Co. ) 54 i X-132-5
ag 265484 Screw, H.C. 3/8-16x1-1/2" (2)
a2 Cllp 44,76 K~-159-4
(Discontinued not avallable at Kohler Co.) Screw, H.C. sems 1/4-20x1-1/4”
09 286533 6,22,27,38,54,200,201,203 X=776-1
a3 Nipple 1/8" Washer, lock 1/4" {2}
6,22.200 X-217-6 6,22,27,38,54 X-20-1
33 Nipple 1/8" Washer, lock 3/8” {2)
40 47 136 02 1,24,26 X221
34 Filter, fuel assembly Washer, plain 1/4”
{Includes 35-40} 54 X-25-72
6,22,40,200,202 A-2101019 Washer, plaln 1/4" (2}
35 Top, titer 6,22,27,38 HK-25-72
6,22,40,200,202 210478 Nut, hex. lock 1/4-20
36 Valve, neadle 1,6,21,22,24,26,27,36,38,40,41,
6,22,40,200,202 A-210480 43,44,54,57,59,200,201,203,205 X-101-8
37 Screen, flliter Nut, hex. 1/4-20 (2}
6,22,40,200,202 210472 6,22,27,38,54 X-81-1

54




Groug 97
o 18 GOVERNOR
& 21
T
¥
i o

NOTE: For additional Governor components, see pags 57.

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

1 Bushing 6 Kit, governor gear
1,2,5,6,7,10,14,15,17,21,23,24, {includes 7)
25,27,31,32,33,36,37,40,43,45, 5,37,67,129 A~236294-S
46,51,53,57,58,60,62,66,67,124, 7 Washer, thrust
125,126,128,129,131,132,133, {Use with nylen gear)
135,138,143,300 235476 {Use X-25-67 w/steel gear)

2 Kit, governor cross shaft 1,2.5,6,7,10,14,15,17,21,23,24,

{Includes 3} 25,27,31,33,32,36,37,40,43,45,
{,2,3,5,6,7,10,14,15,17,21,23,24, 46,51,53,57,58,60,66,67.62,124,
25,27,31,32,33,36,37,40,43,45,46, 125,126,128,129,131,132,133,
60,62,66,51,53,57,58,62,67,124, 135,138,143,300 237022
125,128,129,131,132,133,135, 8 Lever, governor
138,143,300 A-235256-8 {Inciudes 9,10}

3 Spacer 1.2,_3._5.6,?,10.14,15,17.21,23,

(Use after Serlal No. 3173783) 24 .25,27.31,37,40,43,46,58,60,
1,2,5.6,7,10,14,15,17,21,23,24, 66,67,128,129,132,133,135,138,
25,07,51,32,33,36,37,40,43,45, 143 A-237653
48,51,53,57,58,60,62,66,67,124, 8 Lever, governor
125,126,128,129,131,132,133, {includes 9,10)
135,138,143,300 K=-400-80 32,33,36,45,51,53,57,62,124,125,

4 Pin, governor stop 426,131,300 45 087 03
1,2,5,6,7,10,14,15,17.21,23,24, 4 Screw, H.C. sems 1/4-20x1-1/4"
25,27,31,32,33,86,37,40,43,45, 1,2,3,5,6,7,10,14,15,17,21,23,24,
46,51,53,57,58,60,62,66,67,124, 25,27,31,32,3336,37,40,43,45,46,
125,126,128,129,131,132,138, 5%,53,57,58,60,62,66,67,124,125,
135,138,143,300 231355 126,1268,129,131,132,133,135,138,

5 Washer, copper 1/4" 143,300 H-776~1
2,6,10,15,17,21,23,27,31,40 H-25-12 10 MNut, stamped

8 Washer, lock #i0 1,2,3.5,6,7,10,14,15,17,21,23,
1,5,7,14,24,25,23,45,53,58,60, 24,25,27.31,32,33,36,37,40,43,
62,.66,67,124,125,126,120,131, 45,46.51,53,57,58,60,62,66,67,
132,133,135,138,143,300 25 468 01 124.125,126,128,129,131,132,

8 Kit, governor gear 183,135,138,143,300 K798~

{includes 7} 11 Spring, governor
1,2.5,6,7,10,14,15,17,21,23,24, 1.,2,8,8,7,10,14,17,21,23,25,27,
25,27.531,22,33,36,40.,43,45,46, 38,40,43,46,57,58,60,86,67,128,
51,53,57,58,60,62,66,124,125, 129,131,132,135,135,138,300 235496
128,131,132,133,135,138,143, 11 Spring, governor
300 A-235743-8 5.15,31,37 235405

Leks]



GOVERNOR

{Cont’d) K321
Index Descripiion Part Index Description Part
Number Varlation Number Number Mumiber Varfation Number Mumber
i2 Spring, governor 20 Body, ball joint
24,062,143 238261 1,2,3,5,6,7,10,15,17,21,23,24,

i3 Spring, governor 25,27,31,36 237130
32,33,45,51,53,124,125,128 47 091 01 20 Body, ball joInt {2)

14 Bushing 14,37,66 237130
5,14,62,124,126,128,129,131, 20 Body, ball joint (2)
132,133,135,138,143 47 158 07 {Use before Serial No, 1726200013)

4 Bushing 5 237130

(Use after Serial No. 1733500003) 21 Body, ball Joint
62 47 158 07 32,33,45,51,53 45 208 03

14 Bushing 21 Body, ball joint

(Use after Serial No. 1733700003) {Use before Serial No, 1735500013)

124,125,128 47 158 07 682 45 208 03

15 Uinkage 21 Body, ball joint
5,14,62,124,126,128,129,131, . {Use before Serlal No. 1733700013)
132,133,135,138,143 47 079 11 124,125,126 A5 203 03

t6  Linkage 22 Nut, hex. 10-32

(Use after Serlal No. 1733500003} 2,6,7.14,33,51,53,124 X-70-3

" t.!:}z(age 47079 11 22 Nut, hex. 10-32

(Use after Serial No. 1733700003) (Uas;a before Serial No. 1735500013) 703
124,125,128 47 079 11

16 Bushing 22 Nut, hex, 10-32

(Repla'ced by 25 158 11) (Use before Serial No. 1733700013)
5,14,62,124,126,128,120,131, 124,125,126 X-70-3
132,133,135,138,143 25 158 09 22 Nut, hex. 10-32 (2)

16 Bushing 2.3,5,10,15,17,23,24,25,27,31,

{ﬁep!aced by 25 158 11) 32.45,66'57,129 X-?0—3

{Use after Serial No. 1733500003) 22 Nut, hex. 10-32 (2)

&2 25 158 09 {Use before Serlal No. 1725200013)

16 Bushing 5 X-70-3

{Replaced by 25 158 11) 23 Bracket assembly, speed control

{Use after Serlal No. 1733700003) (includes 24-32)

124,125,126 25 158 09 1,2,10,25,27,43,58,128,131,132,

17 Rod, throttle 133,138,300 A-236895
5,14,37 235078 23 Bracket assembly, speed control

18  Retainer rod {Includes 24-32)

{Order according to design used on engine.) 7,23,36,40,135 A-236947
1,2,3,5,6,7,10,15,17,21,23,24, 24 Bracket, speed control
25,27,31,32,33,36,37,40,43,45, 7,23,36,40,57,60,135 236249
46,51,53,57,58,50,66,67,129, 24  Bracket, speed control
131,132,133,135,138,300 235278 T,2.3,5,'10_,15,_25.'27'.31.37,_43.

18 Retalner rod 57.58.60,68.67,128,129.131 ,132,

{Use before Serlal No. 1733500013) 133,138,300 235086
62 _ 235278 25 Klt, clamp

18 Retainer rod (Includes 26,27)

{Use before Serial No. 1733700013) 1.2,7,10,23,25,27,33,38,40,48,

124,125,126 235278 51,57,58,60,124,128,131,132,133,

19 Rod, ball joint 135,138,300 48 755 10
1,2,3,5,6,7,10,15,17,21,23,24, 26 Screw, shd. pan hd, 8-32x1/4"
25,27.31,32,33,36,37,45,51,53, 1,2,7,10,23,25,27,33,36,40,43,

66,67,129 235277 51,58,124,128,131,132,133,135,

19 Rod, bali joint 138,300 H-51-8

(USB before Serial No. 1735500013, 2% Washer, plaln 144"

62 35277 1,2,7,10,28,25,27,33,36,40,43,

19 Rod, ball jolnt 51,57,58,60,124,128,131,132,

{Use hefore Serlal No. 1733700013) 133,135, 138,300 25102
124,125,126 235277 28 Screw, H.C. sems 1/4-20x1/4"

*NOTE: When replacing a throitle rod assembly with 1.2,3,5,7,10,14,15,17,23,24,25,

governor linkage for Walbro carburetor as- 27,31,36,40,43,45,57,58,60,62,

semblles, also order one each of bushings 66,67,126,128,128,131,132,133,
135,136,143,300 H-132-8

25 158 09 and 47 158 07,

56




GOVERNOR

a2t {Cont’d)
Index Description Parg Index Description Part
Mumber Yariatlon Number Mumber Mumber Variation Number pNumber
28 Washer, plain 1/47 31 Spacer
1,2,5,5,7,10,14,15,17,24,23,25, i,2,3,8,7,10,15,23,25,27,36,40,
27,31,52,33,36,40,43,45,51,53, 43,57,58.60.128,‘131.132.‘?33,135,
57.58,60,62,66,67,124,125,126, 138,300 235085
126,129,132,133,135,138,143,300 H~25-63 31 Spacer
20 Washer, plain 1/4” (2) 3,5,15,31,37,66,67,129 a5 112 01
131,133 X~25-63 21 Spacer
30 Washer, tension 14,17,24,62,143 2364156
1,2,3,5,7,10,14,15,17,23,24,25, 32 Bracket, adjusting scrow
27.31,36,37,40,43,45,51,563,57, 1,2.3,5,6,7,10,15,23,25,27,31,
58,60,62,66,67,124,126,128,129, 46,537,40,43,57,58,60,128,131,
‘ 13'_!.132.133,135,138,143,300 275690 132,133,135,138,300 235084
30. --Washer, tension (2) 32  Bracket, adjusting screw
32.33;5¢,53,1256 .. . . 275880 5,15,66,67,12¢8 47 126 32
' '13' GOVERNOR
N (Cont’d)
A
22 as
53
Ve
PG
54
/

w, [/ A2 %—*—47
QQ\%K g § 45 &
[‘:lj"-j Q,/
S
46 NOTE: For additional Governor components, sea page 55.
Index Description Part Index Description Part
MNMumber Variation Number Number Number Variation Number Number
33 Kit, speed control 38 Screw, H.C. sems 1/4-20x1/2"
and cholte bracket {Before Serial No. 1607000013
{Includes 18,19,22,24,28-32,34-38) use X-131-1)
{Use after Serfal No. 1607000003} 25,45 H-132-6
5,18 47 755 34 36 Screw, H.C. sems 1/4-20x1/2"
33 Kit, speed control 51,53,124,126 H-132-6
and choke bracket 37 Screw, hex. wash. hd. 1/4-20x1/2”
(includes 18,19,22,24,28-32,34-38) 6 15.66.67,129 25 086 14
66,67,129 47 755 34 P
24 Bracket, throttie 38 Spacer
(Includes 35) 5,15,66,67,129 25 431 M
5.10.15.23,25,58,66,67,129,131, 3¢  Serew, adjusting
133 A-237559 14,17,24,62,143 237574
35  Clip, choke cable 40  Spring
5,10,15,23,25,58,66,67,120,131, 14,17,24,62,143 237573
133 235603 41 Lever, adjusting screw
36  Screw, H.C. sems 1/4-20x1/2" 14,17,24,62,143 237833
5,15,66,67,129,131,133 H-132-8

57



GOVERNOR

{Cont’d) K321
Index Description Part Index Descrintion Part
Number Varlation Number Number Mumber Varlation Nurnber Mumber
42 Bracket, control NOT HLLUSTRATED
32,833,51,53,124,125 47 126 09 Washer, lock #10
42 Bracket, control 2,6,7,10,23,24,25,27,31,32,53,
45,124,126 47 126 12 51,53,66,124,129,132,133,143 K~-19-1
43 Screw, sitd. F.H. 10-24%3/8" Washer, lock #10 (2)
10,23,25,32,33,58 X-131-1 3.45.66,126 X-19-1
44  Clamp Washer, lock #10 (2)
32,33,51,53,124,125 47 237 02 (U;-e before Serlal No. 1726200013) oot
u Cijgn%éz) 235778 Washer, lock 1/4"
' 32,33,51,53,124,125 X-20-1
45 Spring, adjusting screw Was'her‘ g;lai;a ”4;,_
32,33,45,51,583,124 232555 '
46  Screw, adjusting W:if:r plaln 174" X-25-58
32,33,45,51,53,124,125,126 2325588 1.2,6,7,10,15,21,25,3%,32,45,
47 Bracket, speed control 51,53,124,126 X-25-72
14,17,24,62,143 236413 Washer, plain 1/2*
48 Linkage, choke 33,51,53,124,125 X-25-82
32,33,51,53,125 47 079 01 MNut, hex. 8-32
48  Linkage, choke 45,125,126 X-72-4
{Use before Serlal No. 1733700013) MNut, hex. 1/4-20
124 47 079 01 32,33,51,53,124,125 K-76-2
49 Lever, choke control Nut, hex. 1/4-20
32 47 090 07 1.2,6,7,10,14,15,17,21,25,31,46  X-81-1
49 Lever, choke control Washer, plain 3/18"
33,51,53,124,125 47 090 06 32,33,51,53,124,125 25 468 04
50 Spacer Screw, H-c' 1/4-20%1/2"
32,38,51,53,124,125 47 112 02 32,33,51,53,124,125 X-5-28
50 Spacer Screw, F.H.M. 10-32x5/8”
45,128 47 112 03 (USG befora Serlal No. 1810200013)
32,33,51,53,124 X-15-5
51 La:;fzer, throttie control 47 090 o8 Screw, F.H.M. 10-32x8/8” (2)
51 Lever, throttie controt 45,126 X-15-5
45 128 47 090 09 Screw, hex, v-_rash. hd. 10-2433/4”
52 Levér throttle control {Use after Serial No. 1810200003)
y 32,33,51,53,124,125 X-67-51
33,51,53,124,125 47 030 10 Serew, H.C. socket 8-32x1/4"
53 Bracket, choke 57.60 X-102-3
45,126 47126 12 Serew, H.C. sems 1/4-20x3/8"
53 Bracket, throttle 49 R K-132-1
{Discontinued not available at Kohler Co.) Screw, shoulder 10-24x1/2”
45,46 47 126 14 3,15,31,37 235477
54  Damper, spring Serew, shoulder 10-24x1/2" '
(Discontinued not avallable at Kohier Co.) {Use before Serlal No. 1607000013)
37 45 283 01 5,15 235477

58




Group 18
IGNITION

NOTE: For additional Breaker lgnition components, see page 60.

Index Description Part index Description Part

Number Varlatlon Number Number Number Variatlon Number Number
BREAKER IGNITION 6 Coll
1 Stator, magneto assembly 225 237578
(includes 2-6) 7 Cable, spark piug
1,19,27,35,70,84,144,162,171, 225 234428
175,178,213 A~-235741 8 Stator, magneto alternator assembly
1 Stator, magneto assembly {3 amp lighting coils}
(Includes 2-7) {Includes 2,3,5,6,9,10}
225 A-236439 18 A-232808

2 Screw, coil clip g Coil, generator
1,18,19,27,32,35,48,70,84,144, 18 232898
162,171,175,178,192,213,225,400, 10 Clip, generator coll
402,404,406,408 234423 {Discontinued not avallable at Kohler Co.)

2 Screw, R.H. M. 8-32x1/4" 18 232888
225 X-B81-8 i1 Kit, stator {10 amp)

3 Cable, hi-tension {includes 2,3,5,6, terminal 25 452 01,
1,18,19,27,32,35,48,70,84,144, lead 47 518 01)
162,171,175,178,213,400,402,404, 42,48,400,402,404,406,408 237876
408,408 234424 i2 Stator (10 amp)

4 Plate 72 237065
1,19,27,35,70,84,144,162 171,175, 13 Kit, stator (15 amp}

178,213,225 235759 {Includes 14, terminal 25 452 01}

5 Kig, coll ¢clip 86,90,92,98,100,106,108,111,113,
1,18,19,27,32,35,48.70,84,144, 115,119,123,124,125,126,127,128,
162,171,175,178,213,225,400,402, 129,130,134,187,141,143,148,183,
404,408,408 237919 156,158,161,164,165,166,168,173,

g Kig, magneto coll 174,179,180,190,192,207,208,214,
1,18,19,27,32,35,48,70,84,144, 222 ,226,228,231,235,411,413,414,
162,171,175,178,213,400,402,404, £15,416,416,417,418,419,420 421,

406,408 47 755 20 422,423,424,425 237878




IGNITION

{Cont'd) K321
index Description Part Index Descriptlon Parg
Mumber Varlation Number Number MNumber Variatlon Number Mumber
13 Stator (15 amp) 15 Stator assembly {3 amp)
180 47 085 04 {inclidas 16}
14 Screw, hex, hd, 10-24x3/4" {4) 186 45 085 02
86,90,92,98,100,106,108,111,113, 18 Kit, diode
1156,118,123,124,1258,126,127,128, 186 51 7556 01
128,130,134,137,141,143,148,153, i7 Stator (30 amp)
156,158,160,161,164,165,166,168, 170,409 277063
173,174,179,180,190,192,207,208,
214,222,226,228,231,235,411,413,
414,415,416,417,418,419,420,421,
422,423,424,425 H-67-51

IGNITION 20
(Cont'd) B

NOTE: For additional Breaker Ignition components, see page 59.

Index Descripilon Part Index Description : Part
Number Varlation Number MNumber Number Varlation Number Number
18 Coli, Ignition 12 volt 20 Clip
2,15,72,86,90,92,98,100,108,108, 1.2,15,18,19,27,32,35,48,70,72,
111,118,114,115,116,1198,123, 124, 84,86,80,92,100,106,108,11%,113,
125,126,127,128,129,130,134,135, 114,115,116,123,124,125,126,127,
137,141,143,148,153,156,158,159, 128,129,130,134,135,137,141,143,
161,164,165,166,166,168,170,173, 144,148,153, 156,158, 159,160, 161,
174,179,180,186,190,192,197,207, 162,164,165,166,168,170,171,173,
208,214,222,226,228,231,235,409, 174,175,178,179,180,186,190,192,
411,413,414,415,416,417,418,419, 192,207,208,213,214,222,225,226,
420,421,422,423,424 425 231281 228,231,235,400,402,404,406,408,
19 Bracket, coil mounting 409,411,413,414,415,416,417,418,
148 47 126 20 420,421,422,423,424,425 275303
20 Clip
{Discontinued not avallable at Kohier Co.}
32,48,400,402,404,406,408 238450
20 Clip
170 234531
21 Clamp
143 H-2000G-1
21 Clip

1,18,19,27,52,35,48,70,84,107,
162,144,171,174,175,178,213,400,
402,404,406.408 210281

60




IGNITION

K321 (Cont'd)
Index Description Part index Descripiion Fart
Number Varlation Number Nurmiber Mumbsy  Variatlon Number MNumber
21 Clip 31 iead, hi-tension
§,18,19,27,35,70,72,84,86,90,92, 2.15,72,86,90,92,100,106,108,109,
98,100,106,108,111,113,115,119, 111,113,114,115,116,125,124, 125,
123,124,125,126,127,128,129,130, 126,127,128,129,130,134,135,137,
134,137,141,143,144, 148,153,156, 141,143,148,15%,156,158,158,160,
158,160, 161,162,164,165,166,168, 161,164,165,166,168,173,174,179,
i71,173,174,175,178,179,180, 186, 180,190,192,197,207,208,214,222,
190,192,197,207,208,213,214,222, 926,228,231,235,411,413,414,415,
225,226,228,231,235,411,413,414, 416,417,418,420,421,422,423,424,
415,416,417,418,419,420,421,422, 425 238057
423,424,425 H-728-1 31  Lead, hi-tension
22 Clip 186 41 348 06
(Discontinued not avallable at Kohler Co.) 31 Lead, hi-tension
18,32,404 232510 208 48 348 03
23 Clip 32  Boot, spark plug
14 237601 1,18,19,27,32,35,48,70,84,144,
24 clip 162,171,175,178,213,400,402,404,
125,126,130,134,166,170,174 234511 406 220791
25 cip - . a3 Plug, spark
143,148,153,161,173,186,192,207, 164 4113202
208,222,425 47 154 01 33 Flug, spark
25  Clip 231
192 48 154 02 Before Serlal No. 1922200013 use: 41 132 02
26 Connactor 52 ?:ter SerialkNo. 1622200003 use: 25 132 02
92,100,106,111,113,118,123,125, ug, sparx
126,129,156, 158,166,413,414,417, (Disszontlnued not avallable at Kohler Co.z)w 132 0
418 237429
27 Ractifler-regulator (15 amp} 33 Pl:[gz’ f:?gkm 27 32.35,48, 49,58
92,98,100,119,123,124,141, 156, 65.66.67.70.72.,74.79,83,64,86,90
160,164,411,414,415,416,417,418 41 403 08 91'92'94’106 102 ;06’10'7 108 ’mé
27 Rectifier-regulator (10 amp) 111,113,114 115.116,119,123,124,
48,106,115,137,400,402,404,406 P a dan 1na 4aE
100, TER, 1o, SR Ate AR 125,126, 127,128,129,130,134,135,
408,413 41 403 08 137.141.143,144,148,153,156, 158,
27 Rectifler-regulator (30 amp) 159,160,161,165,166,168,170,171,
170,409 277084 173.174,175,178,179,180,186,190,
27 Rectifier-regulator (15 amp) 192,197,207,208,213,214,226,228,
(Dlscontinuad not avaitable at Kohler Co.} 4{’0,4ﬁ2,404,406,409,411 ,413,414,
166 47 403 02 415,416,417,418,419,420,421,422,
28 Kit, rectifler-regulator (16 amp) 423,424 425 235041-8
“l’lC[UdBS 29) 33 Plug, spark
143,148,153,161,165,173,180,180, 98 235076-S
192,207,208,214,222,226,228,231, 33 Plug, spark
235,419,420,421,422,423,424,425 25 785 03 132,139,164 235710-8
29  Screw, H.C. sems 1/4-20x3/4" 33  Plug, spark
119,148,208,415,418,419 H-i32-5 295 231410-S
29 Scraw, H.C. sems 1742013148 [2} 24 Grommet, spark p]ug
100,106,137,143,158,156,161,173, 143,148,153,161,173,192,208 47 313 01
180,190,192,207,208,214,222,2286, a5 Cover, breaker
228,231,235,406,413,420,421,422, 1,18,19,27,80,162,171,175,178,
423,424,425 X-132-5 225 A-220136
30 Bracket, rectifler-reguliator 35 Condenser
48,100,106,119,137,156,400,411, 1,18,19,27,52,35.48,70,84,144,
415,414,418 47 126 01 171,175,178,218,225,400,402,404,
406,408 47 147 01

61



IGNITION

(Cont’d) K321
Iindex Description Part Index Description Part
MNumber Varlation Number Number Number Varlation Number MNumber
35 Condenser 38 Rod, breaker
2,15,72,086,90,92,98,100,108,108, 1,2,15,19,27,32,35,48,72,84,86,
111,113,114,115,116,119,123,124, 90,92,100,106,108,111,113,114,
125,126,127,128,129,130,134,135, 115,116,119,128,124,125,128,127,
137,141,143,148,153,156,158,159, 126,129,134,135,141,143,144,148,
160,161,164,165,1686,168,170,173, 153,156,158,159,160,162164,165,
174,179,180,186,190,192,197,207, 166,168,170,171,173,174,175,178,
208,214,222,226,228,231,235,409, 179,180,186,190,192,207,208,213,
411,413,414,415,416,417,418,419, 214,222,225,226,228,231,235,400,
420,421,422,423,424,425 230722 402,404,406,408,409,413,415,418,
35 Condenser 417,418,4198,420,421,422,423,424,
213,225 47 147 01 425 47 411 04
36 Cover, breaker 39 Rod, breaker
2,15,32,35,48,72,84,86,90,92,98, 18,137 46 411 0%
100,106,108,113,111,114,115,118, 40 Connector
119,123,124,126,125,127,128,129, 72,86,160 237088
134,135,137,141,143,144,148,153, 40 Connector
156,158,159,170,160,161, 164, 165, 128,143,148,153,161,168,173,190,
166,168,173,174,179,180,190,192, 192,207,208,214,222,226,228,425 48 155 02
207,208,213,226,228,231,235,400, 4 Cable, hi-tension
402,404,406,408,408,411,413,414, 153 ' 47 348 02
415,416,417,418,419,420,421,422, 42 Cable, hi-tension
423,424,425 232535 {Dlscontinued not avaliable at Kohler Co.) 3
37  Gasket, cover 159 47 348 03
1,2,15,19,18,27,32,35,48,72,84, 43 Bracket, coil
86,90,92,98,100,106,108,111,113, 92,143,153,161,164,173,192,208 234323
114,115,116,119,124,123,125,126, 44 Connector
127,128,129,134,135,137,141,143, 48,143,148,153,161,165,173,180,
144,148,153,156,158,15%,160,161, 190,182,207,208,214,222,226,228,
162,164,165,166,168,170,171,173, 231,235,400,402,404,406,408,411,
174,175,178,178,180,186,190,192, 419,420,421,422,423,424 ,425 235602
207,208,213,214,222,225,226,228, 45 Connector
231,235,400,402,404,406,408,4009, 186 236473
411,413,414,415,416,417,418,419, 46 Connector
420,421,422,423,424,425 82 041 11 228 48 1556 03
38 Breaker L . 47 Connector
1,2,15,18,19,27,32,35,48,70,72, 98,115,124,137.14_1,164’.414 237429
84,86,90,92,98,100,108,108,111, 48 Grommet :
113,114,115,116,119,123,124,125, 1,1_8,19,48.32,35,84,90.92.‘!00.
126,127,128,129,130, 134,135,137, 106.114.-1'16.1"@'9,124.1’2?'.12'8_.141.
141,143,144,148,153,156,158,159, 143,144,160,162,164, 166,168,171,
160,161,162,164,165,166,168,170, 173,174,178,179,180, 186,192,207,
171,173,174,175,178,179, 180,186, 208,214,222,226,228,231,235,400,
190,192,197,207,208,213,214,222, 402,404, 406,408,411,413, 416, 417,
225,226,228,231,235,400,402,404, 418,410,420,4223,423,424,426 - 2202987
406,408,409,411,413,414,415,418, 48 Resistor
417,418,418,420,421,422,423,424, {Discontinued not avallable at Kohler Co.)
425 47 150 03 402 243970

82



K3zi

IGNITION
(Cont’cd)
;\‘ [::g}i\ 57
g5
"~ 56
58

62

Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
BREAKERLESS IGNITION 55 Clip

50 Kit, stator (10 amp) 49,83,54,58,61,62,63,66,68,74,79,

{Includes 51,terminals 25 452 01,52 452 01) 83,91,94,99,102,107,132, 139,208,
49,53,54,58,61,62,63,66,67,68,79, 403,405,407 ,410 X-728-1
83,401,403,405,407,410,412 237877 55 Clip

51 Sleeve 62,107 210281

(Discontinued not avallable at Kohfer Co.) 56 Clip
49,53,54,58,61,62,63,66,67,74,79, {Discontinued not avallable at Kohler Co.)
83,91,94,99,102,107,132,139,401, 67 236450
403,405,407,410,412 K-715-3 57 Connector

51 Sleeve 54,61,91 236473
49,53,54,58,61,62,63,66,67,68,74, 88  Trigger
79,83,91,94,989,102,107,132,139, {Discontinued not avallable at Kohler Co.}
405,407,410,412, 236829 49,53,54,58,61,62,63,66,67,68,74,

( 51 Sleeve 79,83,91,94,99,102,107,132,139,
49,53,54,58,61,62,63,66,67,68,79, 401,403,405,407,410,412 A-237338
83,405,407,.410,412 237042 59 Lead, trigger

52 Kit, stator (15 amp) {Discontinued not available at Kohler Co.)

(Includes 51,terminals 236830,25 452 01) 49,53,58,63,74,79,83,102,403,
74,91,94,99,102,107,132,139 237879 405,410 236814

53 l.ead, hi-tension 59 Lead, trigger
49,53,54,58,61,62,63,66,67,74,79, 54 237058
83,91,94,99,102,107,132,139,407, 59 Lead, trigger
410,412 238057 (Discontinuad not available at Kohler Co.)

53 Lead, hi-tension 62,68,99,107,139 237105
49,53,54,58,61,62,63,66,67,68,74, 59 Lead, trigger
83,91,94,99,102,107,132,401,403, {Discontifitied not avallable at Kohler Co.})
405,407 .410,412 238057 66,67,94,132,401,407,412 237125

84 Plug, spark 60 Connector
49,53,54,58,61,62,63,66,67.74,79, 94,89,102,107,132,139, 237429
83,91,94,98,102,107,132,138,401, 61 Coll, ignition
403,405,407,410,412 2350418 49,53,54,58,61,62,63,66,67,68,74,

54 Plug, spark 79,83,91,04,99,102,107,132,138,

68 £35976-% 401,403,405,407,410,412 236826

g3



IGNITION

{Cont’d) K321
indexn DRescription Fart index Description Pary
Numbser Variatlon Number MNumber Number Variatlon Number MNusnber

62 Plug, cap Serew, slid. F.iH. 10-24x3/8" (4)
49,53,54,58,61,62,63,66,57,68,74, 1,2,15,18,19,27,32,55,48,72,84,
79,83,91,94,94,99,102,107,132, 86,90,92,98,100,106,108,111,113,
139,401,403,405,407,410,412 X-702~1 114,115,116,119,123,124, 125,128,

63  Hesistor, 22 ohm 1/2 watt 127,128,129,134,135,137.141,143,
48,53,54,58,81,62,63,66,67,88,74, 144,148,153,156,158, 159,160, 161,
79,83,81,94,98,102,107,132,139, 162,164,165,166,168,170,171,175,
407,410,412, 237327 174,175,178,179,180,190,192,207,

8¢  Rectifler-regulator (15 amp) 208,213,214,222,225,226,228,231,

99,132 41 403 08 235,400,402,404,406,408,409,411,

64  Rectifler-regulator (10 amp) 418,415,416,417,418,419,420,421,
53,61,62,63,67,68,79,83,94,401, 422,423,424 ,425 ¥-131-1
403,405,407.410,412 41 403 08 Screw, shtd. F.H. 10-24x3/8” (7)

85 Bracket, rectifler-regulator 186 ¥H-131-1
63,79,83,94,401,403,410,412 47 126 01 Screw, M.C. sems 1/4-x20x3/8"

66  Connector 143,153,161,173 X-132-1

63,67,68,83,403,405,407,410,412 236602

NOT ILLUSTRATED
{Applies to both Breaker and Breakerless Ignition)

Bulb
{Discontinued not avallable at Kohler Co.)

402 271258
Light
(Dlscontinued not avallable at Kohler Co.)

402 271784
Screw, R.H.M. 10-24x7/8"

186 H-50-12

Serew, F.C. 1/4-20x1/-1/4" (2}
{Dizcontinued not avallable at Kohler Co.)

32,48,400,402,404,406,408 X-52-20
Screw, sitd. hex. hd. 10-16x1/2"
18 K-B87-3

Screw, hex. wash. hd. 8-32x3/8"
{Dlscoritinued not avallable at Kohler Co.)
18,19,32,48,49,53,58,61,62,63,866,
67,68,74,79,83,91,98,99,102,107,
132,137,400,401,402,403,404,405,
406,407,408,410,412 X-B67-43
Screw, hex. wash. hd. 8-32x3/8" {2)
({Discontinued not avallable at Kohler Cao.)

19 : X-B87-43
Screw, hex. wash. hd. 10-32x1/2” (2}
{Discontinued not available at Kohler Co.}

49,53,54,58,61,62,63,66,67;68,74,

79,83,81,94,88,102,107,139,401,

403,405,407,410,412 H-67-57
Screw, hex. wash. hd. 8-32x3/8"

1,27,35,54,72,84,86,90,92,94,100,

106,108,111,113,115,119,123,124,
125,126,127,128,129,134,139,143,
144,148,151,153,156,158,160,161,
162,164,165,166,168,170,173,171,
174,175,178,179,180,186,190,192,
207,208,213,214,222,226,225,228,
231,235,411,413,414,415,416,417,

418,419,420,421,423,424,425 H-87-59
Screw, hex. wash, hd, 10-32x1/27 (2)
{Discontinued not available at Kohler Co.)

132 K-G7-52
Serew, hex. wash. hd. 1/4-20x3/47 {2)
100,116,127,128,207 425 K-57-62

Screw, H.C. sems 1/4-20x3/4”
2,15,79,90,92,94,100,106,108,113,
114,115,119,129,137,156,158,159,
164,166,168,170,179,180,190,214,
222,228,235,403,408,412,413,415,
416,417,418,419,420,421,422,423,

424 X-132-2

Screw, H.C. sems 1/4-20x3/4” (2)
86,111,123,126,134,141,156, 160,

165,174,226,231,411,.414 X-132-2
Screw, H.C. sems 1/4-20x5/8" (2)
63,79,84,403,407,412, H-132-5

Serew, H.C. sems 1/2-20x1/2" (2)
48,49,54,58,61,62,66,67,72,74,
83,91,94,99,103,107,192,400,403,

405,407,410 X-132-6
Screw, H.C, sems 1/4-20x7/8"
18,415 X-132-7

Screw, H.C. sems 1/4-20x7/8" {2}
1.16,27,35,84,144 182, 171 175

178,218,225 A-132-7
Screw, H.C. sems 1/4- 20){1—-1!4"
18 K-132-8

Screw, pan hd, sems 8-32x1 a7 ..
(Dlscontinued not avallabls at Kohler Co.)
18,19,32,48,84,144,162,171,400,

402,404,406,408 . X-144-2
Screw, poz[driv F.H. 1/4—20)(5!8"
186 K-174-2

Screw, hex, wash. hd. 10-24x1" {4}
49,53,54,58,61,62,63,86,67,88,72,
74,79%,83,91,94,99,08,99,102,107,
125,126,132,137,139,170,401,403,
406,407,409,410,412

Washer, lock 1/4” {2}
32,48,400,402,404,406,408 X-20-1

Washer, LT, #10
136 X228

Washer, LT, #10 (2)
£3,68 #-22-9

Washer, LT, #10 (4)
449,53,54,58,61,62,66,67,72,74,79,
83,86,91,94,88,989,102,107,125,
126,132,137,139,170,401%,403,405,

407,409 H-22-9

25 086 29

g4




IGNITION

K321 (Cont’d)
indexx Description Part index Deseription Fart
Number Variatlon Number Number Mumber Varlation Number Number

Washer, plain /47 Lead, awiteh
114,116,159,170,178,192,226,228, {17"-14 gauge-insulaied gilp flange
231,235 HK-25-52 spade terminals)

Washer, plain 1/4” {2} as 25 518 01
2,15,72,86,90,100,108,111,113, Lead, black, rectifler-regulator
115,123,126,127,128,128,134,137, (5"-14 gatige - uninsulated push
141,156,158,160,165,168,174,178, on tab terminals)
180,186,190,214,222 409,411,413, 161,214,222,226,228 25 518 05
414,415,416,417,418,420,421,422, Lead, black, coil
423,424,425 X-25-52 {6"-14 gauge-uninsulated push on tab-

Washer, plain 1/4" (3) Insulated grip barrel ayelet terminals)
106,119,166,41%8 X-25-52 161 25 518 06

Washer, plain 1/4" Lead, black
18,32,48,148,400,402,404,406,408 K~25-53 {186"-14 gauge-uninsulated push on tab

Washer, plain 1/4" - Insulated grip barre! eyelet terminals)
1,27,35,144,84,162,171,175,178, 186 25 518 09
225 X-25-68 Lead, black

Washer, plain 1/4" (6" - 14 gauge - uninsulated push on
84,114,125,126,134,148,166,170, tab-Insulated grip barrel eyelet terminals)

208,415 H-25-72 214,228,228 25 518 11

Washer, plain 1/4” (2) Lead, black
92,143,153,161,164,173,192,208 H-25-73 (9"-14 gauge-uninsulated push on tab-

Lead, breaker Insulated grip barrel eyelet terminals}
128,141,158,161,186 A-235606 153 25 518 13

Lead, breaker Lead, black
2,72,92,111,134,166,400 A-237418 {7"-14 gauge-uninsulated push on tab-

Lead, breaker Insulated grip barrel eyelet terminals)
15,100,106,108,113,126,137,159, 208 47 518 12
160,164,165,168,170,174,178,207, Lead, black
222 226,228,231,235,411,413,416, {7"-14 gauge-uninsulated push
417,418,419,420,421,422,423 A-231533 on tab terminais)

Lead, breaker 207,208,425 47 518 13
123,129 A-23183%3 Lead, black

Lead, breaker {8"-14 gauge-uninsulated push
114 237625 on tab terminais)

iLead, breaker 143,153 47 518 19

{Discontinued not available at Kohler Co.} Lead, black
72,148,160 238054 {12"-14 gauge-uninsulated push

Kit, lead wire no, 16 on tab terminals)

98,175 238058 {Dlscontinued not available at Kohler Co.}

Lead, breaker 235 a7 518 22
127,115,116,143,153,180,190,192, Lead, black
214,414,415,424,425 47 125 01 {21" - 14 gauge - uninsulated push on

Lead, breaker tab-Insulated grip barre! eyelet terminais}

148,208 47 125 02 192 47 518 24

Lead, breaker Lead, black
2,409 A-237418 {21" - 14 gauge - uninsulated push

Lead, breaker on tab terminals)

{Dlscontinued not avallable at Kohler Co.) 182 47 518 25
83 238054 Laad, black

Lead, breaker (23"-14 gauge-uninsulated push on tab-

{Discontinued not available at Kohler Co.) insulated grip barrel eyelet terminals)

124,125 A-231229 (Dlscontinued not avallable at Kohler Co.}

Lead, ground 207,425 47 518 29
61,91 237266 Lead, black

Lead, ground {14 gauge - 22" uninsulated snap spades)

{Discontinued not avaltable at Kohlar Co.} 190,182 47 125 01
83 238060 Lead, black

l.ead, magneto ground {14 gauge - 26" uninsulated snap spades)

27 A-236426 208 47 125 02

65



IGNITION
{Cont’d)

Index Description
Number Variation Number

Terminal (2)
49,53,54,58,61,62,63,66,67,68,
79,83,405,407

Terminal (2}
32,48,49,53,54,58,61,62,63,66,67,
66,74,79,83,86,90,91,92,94,98,98,
100,102,106,107,108,111,113,115,
119,123,124,125,126,127,128,129,
130,132,134,137,139,141,143,148,
153,156,158,161,164,166,168,173,
174,179,180,190,192,207,208,214,
222,226,228,235,400,402,404,405,
406,410,411,412,413,414,415,4186,
417,419,420,421,422,423,424,.425

a2l
Part ndaex  Description Part
Number Number Variation Number MNumber
Terminai
74,91,94,99,102,107,132,138 236830
52 452 01 Decal, warning
49,53,54,58,62,63,66,67,74,79,83,
94,102,107,132,401,403,405,410,
412 237259
25 452 01




Group 19
INSTRUMENT PANEL

,
b
o
=
-
@

.
index Description Part Index Description Part
MNMumber Varlation Number Number Number Varlation Number Number
1 Bracket, panel i¢  Plate, switch Instruction
9,18,23,37 47 126 16 {Discontinued not avallable at Kohler Co.)
2 Panhel assembly 200 223073
{Includes 3-6, leads 25 518 14, 11 Washer, lock 1/27
47 518 09, 47 518 21, 47 518 23, 18,23,27,37,50,22,200,210 H-22-38
hardware X-5-13, X-20-1, X-22-6, 12 Kit, ignition switch
¥-22-38, ¥-25-5, X-81-1) {includes 10,11)
37 45 375 02 50,200,210 223072-5
3 Panel, switch 13 Switch, ignition
9,30 235595 9,11.14.30,202.203,204‘205,206 235435
3 Panel, switch 14 Panel, switch
18,23,37 237594 27 237595
4 Switeh, starter 15 Connector

14 235602
16 Kit, ammeter
{Includes 17,18)

9,11,14,18,22,23,27,30,37,200,
201,202,203,204,205,206,207,
208,209 237851

R 204 48 755 18
Sl 5§  Switch, toggle 17 Washer, lock #10 (2)
207 81510 204 ¥-19-1
5 Switch, togale
18,22,23,27,37,200 238011 18 Bracket, ammeter . 48 126 09
6 Holder, fuse 19 Connector
(includes fuse 41 304 01) 27 237429
18,23,37,209 41 323 02
7 Panel, switch NOT ILLUSTRATED
{Discontinued not available at Kohler Co.) Washer, lock 1/4” (2)
" 236578 11,18,22,23,27,30,37 K~20-1
8 Panel, switch Washer, lock 1/4" (4)
{Discontinued not avallable at Kohler Co.} g K204
i4 237009 washer, LT, #6
3 Panel, swiitch 204 H-22-8
22 237596 Washer, LT. #6 (4)
9 Decal 18,23,27,37 K-22-6
8,14 238654 Washer, ||\ T.JE.T. 1/4” (2}
10 Plate, switch Instruction 30 H-22-12

11,18,22,23,27,37.50,200,207,210 220728

87




INSTRUMENT PANEL

{Cont’d) K321
Index BDesecription Part index Deascription Part
Mumber Variation Number MNumber Number Variation Number MNumber
Washer, lock 1/27 Nut, hex, 1/4-20 (4}
18,23,27,37 R-22-38 30 H-B1-1
Washer, plain 11/32" Lead, trigger
30 K-25-5 (Discontinued not avaliable at Kohler Co.)
Washer, plaln 11/32” (2} 205 237128
18,23,27,37 H-25-5 Lead, black
Serew, hex. hd. 1/4-20x3/4" (2) {4~1/2" - 14 gauge - uninsulated push on
11,14 K-5-8 tab-Insulated grip barrel eyelet terminals)
Scﬂrew, H.C. 1/4-20x5/8" (2} ] a7 2375482
0 Xx-6-1 Lead
Sc{f‘;’; ?8 22 12’34'2270’;;[3; (2) X513 {Discontinuad not avallable at Kohler Co.)
P TR ESL S ST 1t = 11,14,18,28 238054
Sc;rew. H.C. 1/4-20x%5/8" (2) .y Lead, red
N = (3" - 14 gauge - Insulated barral
Sc;ei\:t, H.C. 1/4-20x3/4" (2) .y eyelet terminals)
Screw, R.H. 1/4-20x5/8" (2) L.eiail'z:::’:;k 25 518 14
{Discontinued not avallable at Kohler Co.) .
9 X-73-14 (4" - 6 gaulge w)unlnsulated barrel
let terminals
Screw, hex. hd. 1/4-20x3/8" (2 eye
11 2) X-132-1 18,30,37 47 518 09
Screw, H.C, 1/4-20x5/8" Lead, black
i8 X-132-5 (12" - 14 gauge - uninsulated push on tab -
Serow, H.C. 1/4-20x5/8" (2) Insulated barrel eyelet terminals
22 X-132-5 37 47 518 21
Screw, H.C. 1/4-20x1/2" (2) Lead, black
23,37,30 X-132-6 (21" - 14 gauge - insulated barrel
Screw, H.C. 1/4-20x1/2" (3) eyelet terminals)
18 HwiB2-5 18,23,37 47 518 23
Nut, hex. lock 1/4-20 Lead, black
2] ¥-101-8 {24" - 14 gauge - insulated barrel
MNut, hex. 1/4-20 ayelat terminals)
18,23 K~-81~1 30 47 518 31
Nut, hex. 1/4-20 (2) Fuse
9,11,14,22,27 K-81-1 18,23,37,424 47 304 01

ga




B

Groun 21

OIL PAN

Index Daescription Part Index Description Part
Number Varlation Number Number Number Varlation Number Number
1 Gasket, pan 5 Pan, ol {botiom drain)
1,2,4,6,20,22,23,25,27,28,37 .41, 52 47 199 08
42,50,567,200,201,202 235057 5 Pan, oll (side drain)
i Gasket, pan 201 47 199 13
56 47 04t 14 8 Plug, drain 3/8" sq. hd.
2 Gasket, pan 2,8,23,44,45,54,55,201,202 *-75-10
8,9,24,33,34,35,36,38,39,43,44, Y Flug, dralh 1/4" sq. hd.
45,49,52,203 235353 9,39,43,49,52,203 X-75-2
it 2 Gasket, pan §  Plug, drain 1/8" sq. hd. (2)
: ’ 3 Pan, oll (side drain) 5 Plug, drain 1/8" sq. hd.
1,4,20,25.28,37,42 235115 50 X-75-1
3 Pan, oil {bottom draln} & Plug, drain 1/4” sq. hd.
2,41,85.57 235147 1.6,20,25,28,34 X-75-6
3 Pan, oil (rear drain) 6  Plug, drain 1/4” sq. hd. (2)
8 235305 200 756
3 Pan, ofl (side drain) 6  Plug, drain 1/4” sq. hd.
z F,::, ot (bottom draln) 237763 {Use prior to gensrator set
8,24,36,38,44,45 47 199 08 Serlal No. 440033)
) Pan, oil {drain, opposiie carburetor) 33 R-75-8
49 236662 7 Pan, oll {side drain)
5 Ban, oll (Discontinued not avallable at Kohler Co.)
203 22,27 ¢ 235328
Before Serlal No. §293869 use: 47 755 11 7 Fan, ofl {side drain)
After Serlal Mo. 8293868 use: 236663 50,502 47 199 05
B 1it, oll pan (bottom drain) 8 Pan, oll {side drain)
{Includes 8) {Discontinued not available at Kohler Co.}
9,38,43,49 47 758 11 33,34,35 237462

88




Ol PAN

{Cont’d) K321
index Description Part Index Description Part
Number Varlatlon Number MNumber Number Varlation Number Mumber

8

10

11

i1

11

12

13

13

14

15

15

Valve

{Use after generator set

Serial No. 440032)

(Discontinued not avallable at Kohler Co,}

33 238123
Pan, oll {dual drain)
200 47 199 10

Flug, hex. ctek, 3/8” M.P.T.F.

9,39,43,49,203 X~75-38
Plug, hex. ctsk. 3/8” N.P.T.FE.

41,54 K-75-32
Piug, drain 3/8-187

24,36 H-708-1
Cap, pipe 3/47

4,35 X-268-1
Nipple 3/4x2-3/16”

4,25,35 47 136 01
MNipple 3/4x2-1/2"

28,34,42 47 136 02
Plug, drain 3/8” hex. hd.

22,27,50,57 H-305-4
Bushing
{Use after generator set
Serial No. 440032)

33 X-202-23
Bushing

34,42 X-202-23

16

17

18

ig

Valve
{Discontinued noi available at Kohler Co.}
34,42 H-256-1
Elbow
(Discontinued not available at Kohler Co.}
25,28,34,42 48 283 04
Elbow, oll drain
(Use prlor to generator set
Serlal No. 440033}
a3 SA-472
Pan, oll (bottom drain)
54 47 199 07

NOT ILLUSTRATED

Screw, H.C. sems 3/8-16x17 (4)
54 X-159-2
Screw, ind. hex, hd, 3/8-16x1-1/4" (4)
1,2,4,6,23,27,41,50,55,57,200,

201,202 X-159-3
Screw, H.C. 3/8-16x1-1/2" (4)

8,8,24,36,38,39,43,44,45,49,52,

203 X-159-4
Screw, H.C. 3/8-16x2-7/8" (4)

33 X-158-5
Washer, plain 3/8" (4)

54 H-25-37

70

S




4

s521

Old Siyle Piston
and Fod

i
I
!
|
!
i
|
|
!
|
I
|
|
|
1
[
|
|
|
|
I
!
]
|
|
i
i
|
!
i
|
|
i
|
|
!

New Siyle Mahle
RPiston and Rod

Group 22
PISTOR & ROD

Index Description Part Index Description Part
Number Variation Number Number Number Variatlon Number Number
QLD STYLE PISTON DESIGN EW STYLE MAHLE PISTON DESIGN

i Connecting Rod (8td.) 5 Connecting Rod (Std.)

7.8,12,15,18 47 067 09 7,8,12,15,18 45 067 24
1 Connacting Rod (.010} 5 Connecting Rod (.010)

7.8,12,15,18 47 067 10 7.8,12,15,18 45 067 25
2 Piston w/Ring Set (Std.) 6 Piston w/Ring Set (Std.)

7,8,12,15,18 47 874 i1 7.8,12,15,18 47 874 21
2 Piston w/Ring Set (.003) 6 Piston w/Ring Set (.003)

7.8,12,15,18 47 874 12 7,8,12,15,18 47 874 22
2 Piston w/Ring Set (.010) 8 Piston w/Ring Set (.010)

7.8,12,15,18 47 874 13 7.8,12,15,18 47 874 23
2 Piston w/Ring Set {.020) 8  Piston w/Ring Set (.020}

7,8,12,15,18 47 874 14 7.8.12,15,18 47 874 24
2 Piston w/Ring Set (,030) 6 Piston w/Ring Set {.030)

7,8,12,15,18 47 874 16 7.8,12,15,18 47 874 28
3 Retainer, piston pin (2) 7 Ring Set {Std.&.003)

7,8,12,15,18 47 018 01 7.8,12,15,18 47 108 05
4 Ring Set (Std & ,003) 7 Ring Set (.010)

7.8,12,15,18 48 108 05 7.8,12,15,18 47 108 08
4  Ring Set {.010) 7 Ring Set (.020)

7,8,12,15.18 48 108 06 18 47 108 07
4 Ring Set (.020) 7 Ring Set (.030)

7.8,12,15,18 48 108 07 18 47108 08
4 Ring Set (.030) NOTE: Order paris according to design used on

7.8,12,15,18 48 108 08 englne,

71




K321

Group 22
RETRACTABLE STARTER

Index Description Part Index Desecription Part
Number Varlatlon Nurmber Number Number Variation Number Number
L Starter, recoill assembly 11 Washer, thrust
(Includes 3-19) 1,7,8,11 231692
1,8,11 47 165 01 12 Dogs (3)
i Starter, recoll assembly 1,7.8,11% 231645
(Includes 47 165 01, X-25-22, X-25-92, 13 Handle
X-70-3, X-97-2, X-532-2, 237250) - 1‘;7»;;-81 ?ss 234452
7 A-237251 ope i#6-66™ '
2 Screw, H.C. sems 10-24x5/8" (5) 1,7.8,11 231686
1,7,8,11 X-156-2 15 Pulley
" 1,7.8,11 231697
3 Screw, hex. hd. 10-32x5/8 16 Shoave
1,7,8,11 231691 1,7,8,11 231685
4 Washer 17 Screw (4)
1.7.8,11 231890 1,7.8,11 231683
5 Washer 18 Spring, recoll -;
1,7,8,11 231693 1,7.8,11 231705 !
5 Retainer 8  Housing
1,7.8,11 231699 1,7.8,11 235696
7 2pring, retalner 20 Channel, rubber
{Use with spacer 47 112 04) 7 K-832-2
1.7,8,11 232525+ 21 Screen, grass
8 Spacer, nylon 7 237250
{Use with retainer spring 232525) 22 Cup, drive
1,7,8,11 47 112 04+ 17 2358685
2 Spring, dog (3) *NOTE: Use spacer 47 112 04 with retainer spring
1.7,8,11 41 0sg gg" 232525 or replace with dog springs 41 089 08,
10 Brake
1,7,.8,11 231688

72



BETRACTABLE STARYER

1321 {Cont’d)
index Description Part Index Diescription Parg
Number Variation Number Number Number Variation Numbser Mumber
22 Cup, drive MOT ILLUSTRATED
8 Washer, E.T, #10 (5)
Befors Serial No. 1527000013 use: 2356685 7 H22-22
After Serial No. 1527000003 use: 47 108 61 Nut, hex. 10-32 (5)
22 Cup, drive 7 X-70-3
i1 47 108 01 Screw, sltd. hesx, hd. 10-32x7/2" (5}
7 H-87-2

73



K321

Group 24
REMOTE THROTTLE

Index Desecription Part Index Desecription Part
Number Variatlon Number Number Number Variation Number Number
1 Bracket, assembly, control 13 Retalner, rlng (2}
{includes 2-10) 2,10,16 235278
2,10 A-236895 14 Lever, throttie
2 Screw, H.C, sems 1/4-20xi-1/4" (5-5/8" cable)
2,10,18 H-132-9 5 2351860
3 Washer, plaln 1/4" (2) 15 Bracket, throttie cable
2,10,16 X-25-63 15 235180
4 Washer, tension (2) 16 Clip, cable
2,10,16 275680 11 210149
5 Bracket, speed control 18 Clip, cable
2,10,16 235086 20 275329
6 Spacer {2) 17 Clip, cable {2)
2,10,16 235085 15,21 231285
7 Bracket, adjusting screw i7 Clip, cable
2,10,16 235084 10t 47 154 01
8 Kit, elamp 8 Lever, throttie
{includes 9,10} 100 225011-7
2,10,16 48 755 10
8 Screw, sltd. pan hd. 8-32x1/4” NOT ILLUSTRATED
16 X-51-8 Screw, R.H.M. 8-32x1" (2)
9 Secrew, sitd. pan hd. 8-32x1/4" (2) 5 X-51-3
2,10 XH-51-8 Screw, R.H.M, 8-32xis2”
10 Washer, plain 1/47 (Discontinued not avallable at Kehler Co.}
16 HK-25-102 11 H-51-15
10 Washer, plaln 1/47 (2) Screw, H.C. sems 1/-20x1/2" (2}
2,10 X-25-102 15,21 H-132-G
11 Belicrank Washer, lock #8 (2)
2,10 47 257 0 5,11 KX-18-2
1i Bellcrank Washer, brass 1/8”
15 236752 5 H-25-8
i2 Rod, throtile Washer, plain 1/8"
{Discontinued not avallable at Kohler Co.) 1 H-25-65
2 235317 Washer, plain 1/4”
12 Rod, throtile 101 H-25-72
10,18 235756 Washer, plain 1/47 {2)
15,21 H-25-72

74




e b

Group 21

HIGH TEMPERATURE GUTOUT

Index Description Parg index Description Part
Number Varlation Number Number Number Varlation Number Number
i Kit, hi-temperature cutout NOT ILLUSTRATED
{Includes 2} Lead
1.3 47 703 01 (Discontinued not avallable at Kohler Co.)
ot ‘\Wagher, hi-temperature cutout 3 238054
' 47 468 07

1,3




Group 32
LOW OIL. PRESSURE SWITCH

Index Description Part Index Description Part
MNumber Variation Number Number Nurmber Variation Number Number
1 Connector Terminal (2}
i 48 155 02 {Uninsulated locking tongue, female
2 Klt, oll sentry w/float switch push on tab 1/4")
{Includes 25 113 05,25 452 01, ] 25 452 01
25 452 02,25 452 03,25 431 03) Terminal, ring tongue
1 25 704 04 (Ring tongue Insulated grip)
1 25 452 02
NOT ILLUSTRATED Terminal, ring tongue
Decal, olf sentry (Ring tongue Insulated grip) )
1 25 113 05 1 25 452 03
Sleeve
i 25 431 03

78




K321

Description Part Dascription Part
Number Mumbet

GASKET SET w/SEALS 47 755 08 GASKET SET w/o SEALS 47 004 01

Set Includes: Set Includes:
Seal, front oil 47 032 06 Gasket, breaker cover 52 041 11
Seal, rear oll 47 032 07 Seal, breather 231032
Gasket, breaker cover 52 041 11 Gasket, camshaft cover 238025
Seal, breather 231032 Gasket, valve cover 235048
Gaslket, camshaft cover 235025 Gasket, ofl pan 2335057
Gasket, breather plate 235048 Gasket, bearing plate (2) 235070
Gasket, oll pan 235057 Gasket, exhaust 235122
Gasket, bearing plate (3) 235070 Gasket, oll pan 47 041 07
g:z:;z: iﬁ“a::‘ 2?53:12 o7 Gasket, bearing plate 235757
aockot, Bo i 3 plate 255757 Gasket, oll fill tube 237064
Gasket, ofl flll tube 237064 Gasket, cylinder head 47 041 15
Gasket, cylinder head 47 041 15 Gasket, valve cover 275144
Gasket, carburetor 271030 Gasket, alr horn 275341
Gasket, valve cover 275144 Gasket, fuel pump 25 041 05
Gasket, air horn 275341 Gasket, carburetor 47 049 01
Gasket, fuel pump 25 041 05 Gasket, air horn 45 041 07
Gasket, alr horn 45 041 Q7 Gasket, carburetor 271030
Gasket, carburetor 47 D48 01 Gasket, fuel pump 25 041 08
Casket, fuel pump 25.041 09

77



FOR SALES AND SERVICE INFORMATION
IN U.8. AND CANADA, CALL
1-800-544-2444

ISSUED: 2/83
REVISED: 8/93

MAILED: 16/93
ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044 LITHO [N U.S.A.

@mﬂm@g FORM NO.: TP-691-B




